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TEST REPORT CERTIFICATION

Applicant . ALCO Electronics Limited.

Manufacturer . ALCO Electronics Limited.

Product . Tablet

FCCID . A2HCT201

- CT9CO08; CT9C18; CT9CO0A; VCTICOA;

(A) Model No. CT201; CT9CIA; VCTICIA; CT211
(B) Test Voltage : AC120V/60Hz

Tested for comply with:

FCC CFR47 Part 15 Subpart E

Test procedure used:

ANSI C63.10: 2013

KDB789033D01

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart E requirements. The test results are contained in this
test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for
the accuracy and completeness of these tests. Also, this report shows that the Equipment Under Test
(EUT) is to be technically compliant with the FCC and IC requirements. This report contains data that
are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to single evaluation of one sample of above mentioned product. This report shall not
be reproduced in part without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Apr.30~Jun.04, 2021 Report of date: Jun.04, 2021

Prepared by : /M ©/v'eq .
® fF#E#H (R¥) AB8undy Lu/D
Audix Technology (Shenzhen) Co., Ltd.

Monica Liu / Asm
EMC#nmM#ssnm+

Stamp only for EM1 Dept. Report
Approved & Authorized Signer : Signaturebctﬁt D["
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

FCC Part 15: 15.407(b)(6)
FCC Part 15: 15.209
Radiated Emission FCC Part 15: 15.205 PASS
FCC Part 15.407(b)
FCC Part 15: 15.407(b)

- ! PASS
and Edge Compliance FCC Part 15.205

6dB&26dB Bandwidth Test FCC Part 15: 15.407(e) PASS
Output Power Test FCC Part 15: 15.407(a)(5) PASS
Power Spectral Density Test FCC Part 15: 15.407(a) PASS
Frequency Stability FCC Part 15: 15.407(a) PASS
Antenna requirement FCC Part 15: 15.407(Q) PASS
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2. GENERAL INFORMATION
2.1.Description of Equipment Under Test

Applicant

ALCO Electronics Limited.

Applicant Address

11/F Metropole Square, 2 On Yiu Street, Sha Tin, New Territories,
Hong Kong

Manufacturer ALCO Electronics Limited.
Manufacturer Address 11/F Metropole Square, 2 On Yiu Street, Sha Tin, New Territories,
Hong Kong
Product Tablet
CT9CO08; CT9IC18; CTICOA; VCTICOA; CT201; CTIC1A,;
VCTIC1A; CT211
Model differences (Declared by the Applicant): The only differences
between these models are the follows for marking purpose:
o Color
0 Cosmetic details
N Trade name
N Model Number
\' (Others, please specify) TFT Different screen sizes
Item No. Model No. [Trade Name| Remarks
Model No. 1 Basic model| CT9C08 [VENTURER]10.1” display
2 alternative | CT9COA |VENTURER|10.1” display
3 alternative | VCT9COA |VENTURER|10.1” display
4 alternative CT201 COMPAQ [10.1” display
5 Basic model| CT9C18 |VENTURER|11.6” display
6 alternative | CT9C1A |VENTURER|11.6” display
7 alternative | VCT9C1A |VENTURER|11.6” display
8 alternative CT211 COMPAQ [11.6” display
According to the above differences, the power line conducted
emission, radiated emission and bandedge compliance were tested
separately for two different display size.
Test Model CT9C08; CT9C18
FCCID A2HCT201
Manufacture: ATC; M/N: APS-W010050200W-G
Input: 100-240V~, 50/60Hz, 0.35A Max
Power Adapter

Output: DC 5V, 2.0A
Cable: Shielded, Detachable, 1.0m

Rechargeable Lithium-ion
Polymer Battery

Manufacturer: Guangdong Pow-Tech New Power Co., Ltd.
M/N: PT3075110-2P;

Power Rating Voltage: 3.7V, 6600mAnh, 24.42Wh;

Max Charge Voltage: 4.2V.

Sample Type

Prototype production

Date of Receipt

Apr.13, 2021

Date of Test

Apr.30~Jun.02, 2021

Remark: This report only for WIFI 5GHz.

Audix Technology (Shenzhen) Co., Ltd.
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2.2.Feature of Equipment Under Test

Product Feature & Specification

Product Tablet
Model No. CT9CO08; CT9IC18; CTICOA; VCTICOA; CT201; CTIC1A;
VCTOC1A; CT211
X] Commercial Power AC 100~240 V
Power Source X] External Power Source DC 5V
DX Li-ion Battery DC 3.7V
[ ] UM battery DCV
Bluetooth
Radio Bluetooth V3.0+EDR; Bluetooth V4.0

Frequency Range

2402-2480MHz

Type of Modulation

GFSK, m/4DQPSK, 8DPSK

Data Rate

1Mbps, 2Mbps, 3Mbps

Quantity of Channels 79/40

Channel Separation 1MHz/2MHz
2.4GHz Wi-Fi

Support Modes 802.11b/g/n20/n40

Frequency Range

2412-2462MHz

Type of Modulation

802.11b(DSSS): CCK, QPSK, BPSK;
802.11g/n(OFDM): 64QAM,16QAM, QPSK, BPSK

Data Rate

802.11b: 1/2/5.5/11 Mbps;
802.11¢g: 6/9/12/18/24/36/48/54 Mbps;
802.11n: up to 150Mbps

Channel Separation

SMHz

5GHz Wi-Fi

Support Modes

802.11a/n20/n40/ac20/ac40/ac80

Frequency Range

5180-5240MHz, 5745-5825MHz

Type of Modulation

802.11a/n (OFDM): QPSK, BPSK, 16QAM, 64QAM
802.11ac (OFDM): QPSK, BPSK, 16QAM, 64QAM,256QAM

Data Rate

802.11a: 6/9/12/18/24/36/48/54 Mbps;
802.11n/ac: up to 433Mbps

Channel Separation 5MHz

Antenna System

Type of Antenna FPCB Antenna

Antenna Peak Gain Bluetooth Peak Gain: 1.5dBi

(for CT9CO08) DTS Band (2400-2483.5MHz) Peak Gain: 1.5dBi.

U-NII-1 Band (5150-5250MHz) Peak Gain: 1.5dBi.
U-NII-3 Band (5725-5850MHz) Peak Gain: 1.5dBi.

Antenna Peak Gain
(for CT9C18)

Bluetooth Peak Gain: 1dBi

DTS Band (2400-2483.5MHz) Peak Gain: 1dBi.
U-NII-1 Band (5150-5250MHz) Peak Gain: 1dBi.
U-NII-3 Band (5725-5850MHz) Peak Gain: 1dBi.
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2.3.Test Information

A special test software (V1.25.100-A00) was used to control EUT work in Continuous TX
mode, and select test channel, wireless mode and data rate.

Tested mode, channel, power setting and data rate information
data rate Frequency
Mode (Mbps)(see Channel Power setting
(MHz)
Note)
6 Low :CH36 5180 16
6 Middle: CH40 5200 16
6 High: CH48 5240 16
EEE 802.11a 6 Low :CH149 5745 16
6 Middle: CH157 5785 16
6 High: CH165 5825 16
MCSO0 Low :CH36 5180 16
MCSO0 Middle: CH40 5200 16
IEEE MCSO0 High: CH48 5240 16
802.11nHT20 MCSO0 Low :CH149 5745 16
MCSO0 Middle: CH157 5785 16
MCSO0 High: CH165 5825 16
MCSO0 Low :CH38 5190 16
IEEE MCSO0 High: CH46 5230 16
802.11nHT40 MCSO0 Low :CH151 5755 16
MCSO0 High: CH159 5795 16
MCSO0 Low :CH36 5180 16
MCSO0 Middle: CH40 5200 16
IEEE MCSO0 High: CH48 5240 16
802.11acVHT20 MCSO0 Low :CH149 5745 16
MCSO0 Middle: CH157 5785 16
MCSO0 High: CH165 5825 16
MCSO0 Low :CH38 5190 16
IEEE MCSO0 High: CH46 5230 16
802.11acVHT40 MCSO0 Low :CH151 5755 16
MCSO0 High: CH159 5795 16
IEEE MCSO0 CHA42 5210 16
802.11acVHT80 MCSO0 CH155 5775 16
Note: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21125 Page 8 of 172
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2.4.Tested Supporting System Details
[None]

2.5.Block diagram of connection between the EUT and simulators

AC Mains <«— Adapter EUT

(EUT: Tablet)

2.6. Test Facility
Site Description
Audix Technology (Shenzhen) Co., Ltd.
Name of Firm :  No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Accredited by Industry Canada
EMC Lab. . Registration Number: IC 5183A-1
Valid Date: Mar.31, 2022

Certificated by FCC, USA
Designation No.: CN5022
Valid Date: Mar.31, 2022

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2022
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2.7. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertalnt_y for Conductlon_emlssmn test 2.6dB(150KHz to 30MH?2)
in No. 1 Conduction
3.2dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 3.6dB(30~200MHz, Polarization: V)
in 3m chamber 3.4dB(200M~1GHz, Polarization: H)
3.4dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test 4.6dB(1~6GHz, Distance: 3m)
in 3m chamber(1GHz-40GHz) 4.6dB(6~40GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3.7dB(30MHz~1000MHz)
Emission test 3.3dB(1~26.5GHz)
Uncertainty for Conduction Spurious
e 2.0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 1.9%
Uncertainty for test site temperature and 0.6C
humidity 3%

Note: EMI uncertainty is evaluated by CISPR16-4-2.
The value of measurement uncertainty of EMI is less than Uc spr.
The value is not calculated in the test results.
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1 1# Shielding Room AUDIX N/A N/A May.17,18 | 3 Year
2 EMI Test Receiver | Rohde & Schwarz ESCI 100842 Apr.07,21 | 1 Year
3 L.I.S.N.#1 Rohde & Schwarz ENV216 102160 Oct.11,20 | 1 Year
4. L.I.S.N.#2 Kyoritsu KNW-407 8-1636-1 Apr.06,21 | 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.06,21 | 1 Year
6 Terminator Hubersuhner 50Q No.2 Apr.06,21 | 1 Year
7 RF Cable EMCI E'RAACI\CI:&DZS(?(?OB 190422 Apr.08,21 | 1 Year
8. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver | EUT Peripheral
L ] L ] A
80cm
0.8m
B LISN#1 LISN#28 {
_I__

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(1V)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.
3. Emission Level (dBuV) = Factor (L.I.S.N.) (dB) + Cable Loss (dB) + Reading

(Receiver) (dBuV).

Audix Technology (Shenzhen) Co., Ltd.
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Tablet (EUT)

Model No. : CT9CO08; CT9C18
Serial No. :N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.

3.5.0perating Condition of EUT

3.5.1. Setup the EUT as shown as Section 3.2.
3.5.2.Turn on the power of EUT.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via AC unit connected to the power mains through a line impedance stabilization network
(L.I.S.N. #1). This provides a 50 ohm coupling impedance for the EUT (Please refer the block
diagram of the test setup and photographs). The AC line are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to ANSI C63.10: 2013 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21125 Page 12 of 172
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M/N: CT9C08

Data: 7 le: E:V1#CE2021 Report Datal) 2B A 172103 142.EM6 (16) Data: 8 File: E:1#CE2021 Report DatalJ2k B A 12103142.EM6 (16)
Level (dBuV) Date: 2021-05-24 Level (dBuV) Date: 2021-05-24
70 70]
ce c ce c
60| FCC PART 15 60| FCC PART 15
cc 6
N \ 1 FCC PART 15 C (AVG) 50 Pa
1
40| 40]
30 + 30]
1
20, 20|
10 10|
15 2 5 1 2 5 10 20 30 15 2 5 1 2 5 10 20 30
Frequency (MHz) Frequency (MHz)
Site no :1# Conduction Data No 7 Site no :1# Conduction Data No &
pis./Lisn 12020 ENVZ16-L LISN phase: pis./Lisn 12020 ENVZ16-N LISN phase:
Limit :FCC PART 15 C Limit :FCC PART 15 C
Env./Ins. :Temp:24.8%C Humi:5S6s Enginesr :Evan Env./Ins. :Temp:24.8%C Humi:5es Enginesr :Evan
EUT : EUT :
Power Rating :AC 120V/60Hz Power Rating :AC 120V/60Hz
Test Mode TWIFI 5G Test Mode TWIFI 56
LIsN cable Emigsion LIsN Cable Emission
No Freq Factor  loss  Reading Level Limits Margin Remark No Freq Factor  loss  Reading Level Limits Margin Remark
(MHz)  (dB} (dB)  (dBuv) (dBuv]  (dBuW) (dB) (MHz)  (dB} (dB)  (dBuv) (dBuv]  (dBuw) (dB}
1 0.154  9.70 0.01 44.30 54.01 £5.78  11.77 QF 1 0.15¢  5.70 0.01 43.80 53.51 65.78  12.27 QF
z 0.154  9.70 0.0l 3i.10 40.51 £5.75  14.97 Average 2 0.154  9.70 0.01 31.30 41.01 55.78  14.77 Average
3 0.206  9.70 0.01 37.00 46.71 63.37  16.66 P 3 0.206  9.70 0.01 35.10 44,81 63.37  18.56 P
4 0.206  9.70 0.01 23.80 33.51 53.37  15.86 Iverage 4 0.206  9.70 0.01 2z.40 32.11 53.37  21.26 Iverage
5 0.354  9.70 0.01 35.10 44.51 58.87  14.06 P 5 0.676 9.70 0.01 41.30 51.01 56.00 4.99 P
5 0.354  9.70 0.01 23.10 3z.81 48.87  16.06 Average 6 0.678  9.70 0.01 26.10 35.81 46.00  10.19 Average
7 0.606  9.70 0.0l 38.00 47.71 56.00 a.z8 QP 7 0.774  3.70 0.01 39.10 45.51 56.00 7.18 QP
8 0.606  9.70 0.01 23.40 33.11 46.00  12.89 Average El 0,772 9.70 0.01 23.70 33.21 46.00  12.59 Average
9 0.686 9.70 0.01 35.30 45.01 56.00  10.93 QF E] 1.4a2  8.70 0.0z 37.60 47.32 56.00 5.68 QF
10 0.686  9.70 0.01 12.90 z4.61 46.00  21.39 Average 10 1.442  9.70 0.0z 18.90 z8.62 46.00  17.38 Average
11 15.166  9.80 0.08 30.70 40.58 60.00  19.42 QP 11 12.416  5.80 0.08 35.90 45.78 60.00  14.22 QP
1z 15.166 9.80 0.08 17.70 27.58 s50.00  22.42 Iverage 1z 14.418  9.80 0.08 z4.30 34.18 50.00  15.82 Iverage
Pemarks: 1.Emission Level-LISH Factor+Cable Loss+Reading. Remarks: 1.Emission Level-LISN Factor+Cable Loss+Reading.

2.If the average limit is met when using a quasi-pesk detector.
the EUT shall ke deemed to mest both limits and measurement
with average detector is unnecessary.

M/N: CT9C18

2.If the average limit is met when using a quasi-peak detector.
the EUT shall ke deemed to mest both limits and measurewment
with average detector is unnecessary.

Data: 9 5CE2021 Report DatalJiAEFA1Z2103142.EMG (16) Data: 10 File; EX#CE2021 Report Datal B A 122103 142.EMG (16)
Level (dBuV) Date: 2021-05-24 L avel (dBuV) Date: 2021-05-24
7
CC c
60| FCC PART 15
cc G
50[1 ] RCC PART 15 € (AVG)
H
10 11
30| 1
1
20|
10}
A5 .2 5 1 2 5 10 20 30 15 2 5 1 2 5 10 20 30
Frequency (MHz) Frequency (MHz)
Site no :1# Conduction Data No ) Site no :1# Conduction Data No 110
Dis./Lisn :2020 ENW216-H LISN phase: Dis./Lisn :2020 ENW216-L LISN phase:
Limit tFCC PART 15 C Limit :FCC PART 15 C
Env./Ins. :Temp:24.8%C Humi:56% Enginesr tEvan Env./Ins. :Tewp:24.8%C Humi:56% Enginesr tEvan
EUT : EUT :
Power Rating :AC 120V/60Hz Power Rating :AC 120V/60Hz
Test Mode tWIFI 5G Test Mode tWIFI 5G
LISH Cable Emission LISH Cable Emission
No Freq Factor loss  Reading  level Limite Margin Remark Ho Freq Factor loss  Reading  level Limits Margin Remark
(MHZ] {dB) idB) {dBuv) (dlBuv) [dBuv) {dE) (MHzZ) {dB) idB) {dBuv) (dlBuv) {dBuv) {dE)
1 0.154 9.70 0.01 43.70 53.41 65.78 12.37 QP 1 0.15% 9.70 0.01 44,30 54.01 65.78 11.77 QP
2 0.154 5.70 0.01 31.30 41.01 55.78 14.77 Average z 0.154 5.70 0.01 30.80 40.61 55.78 15.17 Average
3 0.62z  9.70 0.0l 36.10 47.51 56.00 8.1 OF 3 0.206  9.70 0.0l 35.10 44.51 63.37  15.56 OF
4 0.622 9.70 0.01 22.98 32.69 46.00 13.31 Average 4 0.206 5.70 0.01 zz.00 31.71 53.37 21.66 Average
5 0.674 5.70 0.01 41.50 51.21 S56.00 4.79 QF 5 0.302 5.70 0.01 34.60 44.31 60.19 15.88 QP
§ 0.674  9.70 0.0l z6.40 36.11 46.00 9.89 Average [ 0.302  9.70 0.0l 23.60 33.31 50.15  16.88 Average
7 0.770 5.70 0.01 38.80 48.61 56.00 .39 QFP 7 0.606 5.70 0.01 37.850 47.61 56.00 8.39 QFP
=) 0.770 8.70 0.01 z1.40 31.11 46.00 14.589 Average 8 0.606 S.70 0.01 z3.50 33.21 46.00 1z.79 Average
9 1.442 9.70 0.0z 37.70 47 .42 56.00 8.58 QF 9 0.690 9.70 0.01 35.40 45.11 56.00 10.89 QF
10 1.442 5.70 0.0z 18.590 28.62 46.00 17.38 Average 10 0.690 5.70 0.01 14.40 z4.11 46.00 21.89 Average
11 24.406  5.50 0.1 37.20 47.21 £0.00  12.79 oF 11 21.806  5.50 0.10 25.70 39.70 £0.00  20.30 oF
1z 24.406 5.50 0.11 24.80 34.81 50.00 15.19 Average 1z 21.806 5.50 0.10 17.30 27.30 50.00 2z.70 Average
Remarks: 1.Emission Level=LISN Factor+Cakle Loss+Reading. Remarks: 1.Emission Level=LISN Factor+Cakle Loss+Reading.

2.If the average limit is met when using & gquasi-peak detector.

the EUT shall he deemed to mest koth limits and measurement
with average detector 1S UNNeSessary.

2.If the average limit is met when using a gquasi-peak detector.
the EUT shall ke deemed to mest both limits and measurement
with average detector 1s unhecessary.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1.For frequency range 30 MHz ~1000MHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1. 3#Chamber(NSA) AUDIX N/A N/A May.03,20 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18 | 3 Year
3. Signal Analyzer Rohde & Schwarz FSV30 104050 Apr.07,21 | 1 Year
4, EMI Test Receiver | Rohde & Schwarz ESR7 101547 Apr.07,21 | 1 Year
5. Amplifier HP 8447D 2648A04738 | Apr.08,21 | 1 Year
6. T”"OAg;]tBerr?r?gba”d SCHWARZBECK | VULB 9168 710 0ct.19,20 | 1 Year
7. Loop Antenna Chase HLAG6120 1062 Apr.29,20 | 1 Year
8. NSA Cable HUBER+SUHNER |CFD400NL-LW No.3 Oct.11,20 | 1 Year
9. Coaxial Switch Anritsu MP59B 6201397223 | Apr.07,21 | 1 Year
10. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A
Note: N/A means Not applicable.
4.1.2.For frequency range 1GHz~40GHz (In 3m Anechoic Chamber)
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1. 3#Chamber(Svswr) AUDIX N/A N/A Apr.1521 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A Apr.16,19 | 3 Year
3. Signal Analyzer | Rohde & Schwarz FSV30 104051 Apr.06,21 | 1 Year
4. PXA Signal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer
5. Horn Antenna ETC MCTD 1209 DRH15F03006 | Jul.30,20 | 1 Year
6. Horn Antenna ETS 3116 00060089 Dec.09,20 | 1 Year
7. Amplifier HP 8449B 3008A02495 | Apr.07,21 | 1 Year
8. Amplifier EMCI EMC184040SE 980507 Apr.08,21 | 1 Year
9. RF Cable HUBER+SUHNER | SUCOFLEX-106 505238/6 Apr.07,21 | 1 Year
10. Test Software AUDIX e3 6.100913a N/A N/A

Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3.0m

(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __, || (FIBRE GLASS)

Coaxial Switch [ | AMP [ | Spectrum Analyzer| | PC System

[
Receiver

For frequency range 1GHz-40GHz

Full-anechoic 3m Chamber
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS.

_ 3m
h (Reference Point)

1.0m(L)*1.0m(W)*1.5m(H) —»|| TURN TABLE L 5m
ABSORBER (Styrene) '
(30cm maximum)
A
AAA e
—

AMP | |Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21125 Page 15 of 172
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4.3.Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35
GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band: All emissions shall be limited to a level
of —27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to10
dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the
band edge increasing linearly to a level 0f15.6 dBm/MHz at 5 MHz above or below the band
edge, and from 5 MHz above or below the band edge increasing linearly to a level of27
dBm/MHZz at the band edge.

Unwanted emissions below 1 GHz and those emissions appearing within 15.205 restricted
frequency bands must comply with the general field strength limits set forth in Section 15.209.

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remarks : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 -16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 -4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 748 -75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 1325-134
6.31175-6.31225 123 - 138 2200 - 2300 1447 -14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 - 1732 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21125 Page 16 of 172
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4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

4.4.1. Tablet (EUT)

Model No. : CT9CO08; CT9C18
Serial No. :N/A

4.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2.Turn on the power of all equipments.
4.5.3.Let EUT work in Tx mode.

4.6.Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated
360 degrees and antenna fixed to 1 m to find the maximum emission level. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI
C63.10-2013 regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.10-2013 on radiated emission Test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted

frequency bands use below procedure:

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESR7) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21125 Page 17 of 172
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Maximum Peak emission levels are measured by setting the analyzer as follows:

(a)
(b)
(©)
(d)
(€)
(f)

Maximum Average emission levels are measured by setting the analyzer as follows:

(a)
(b)
(©)

(d)

(€)
(f)

(@)

RBW =1 MHz.

VBW >3 MHz.

Detector = Peak.

Sweep time = auto.

Trace mode = max hold.

Allow sweeps to continue until the trace stabilizes. Note that if the transmission is not
continuous, the time required for the trace to stabilize will increase by a factor of
approximately 1/x, where x is the duty cycle. For example, at 50% duty cycle, the
measurement time will increase by a factor of two relative to measurement time for
continuous transmission.

RBW =1 MHz.

VBW >3 MHz.

Detector = power averaging (rms), if span/(# of points in sweep) < RBW/2. Satisfying this

condition may require increasing the number of points in the sweep or reducing the span.

If the condition is not satisfied, the detector mode shall be set to peak.

Averaging type = power averaging (rms)

As an alternative, the detector and averaging type may be set for linear voltage averaging.

Some instruments require linear display mode to use linear voltage averaging. Log or dB

averaging shall not be used.

Sweep time = auto.

Perform a trace average of at least 100 traces if the transmission is continuous. If the

transmission is not continuous, the number of traces shall be increased by a factor of 1/x,

where X is the duty cycle. For example, with 50% duty cycle, at least 200 traces shall be

averaged. (If a specific emission is demonstrated to be continuous—i.e., 100% duty

cycle—rather than turning on and off with the transmit cycle, at least 100 traces shall be

averaged.)

If tests are performed with the EUT transmitting at a duty cycle less than 98%, a correction

factor shall be added to the measurement results prior to comparing to the emission limit to

compute the emission level that would have been measured had the test been performed at

100% duty cycle. The correction factor is computed as follows:

® If power averaging (rms) mode was used in step (iv) above, the correction factor is 10
log (1/x), where x is the duty cycle. For example, if the transmit duty cycle was 50%
then 3 dB must be added to the measured emission levels.

® If linear voltage averaging mode was used in step (iv) above, the correction factor is
20 log (1/x), where x is the duty cycle. For example, if the transmit duty cycle was
50%, then 6 dB must be added to the measured emission levels.

® If a specific emission is demonstrated to be continuous (100% duty cycle) rather than
turning on and off with the transmit cycle, no duty cycle correction is required for that
emission.
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For the emissions above 1GHz and not appearing within 15.205 restricted frequency

bands use below procedure:

(1).The maximum emission at 3m distance was measured and recorded with receive antenna
in both vertical and horizontal by rotating the turntable and by lowering the receive
antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.

(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver,
the level of the signal generator was adjusted until the measured field strength level in step
2 was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between the signal
generator and the substitution antenna. or use procedure (6).

(6). Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the result of all unwanted emission outside the restricted band is less than the
-27dBm/MHz.

We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any
emissions were found from 18GHz to 40GHz, so the radiated emission from 18GHz to
40GHz were not record.

4.7.Radiated Emission Test Results

PASS.

All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.

All other emission comply with 15.407 (b)(1) requirements.

Note: The emissions (9kHz~30MHz) not reported for there is no emission be found.
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Duty cycle
U-NII-1 Band:

Agilent Spectrum Analyzer Swept SA

SEMSEINT ALIGH AUTO 07:16:22 PM May 17, 2021
Avg Type: Log-Pwr

Frequency

Center Freq 5. 20000000 GHz .
PNO: Fast —»— Trig: Free Run
IFGain:Low #Atten: 30 dB

--------
et b WAt
-
.

Auto Tune
Ref Offset 12 dB
1LOgB!d|v Ref 30.00 dBm

Center Freq
5.200000000 GHz

StartFreq
5.200000000 GHz

StopFreq
5.200000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
0Hz

Center 5.200000000 GHz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 100.0 ms (1001 pts)

MSG

Note: The duty cycle of the test signal is 100%.

U-NII-3 Band:

Agilent Spectrum Analyzer Swept SA

| | SEMNSE:INT ALIGH AUTO 07:16:43 PM
Center Freq 5. 785000000 GHz . Avg Type: Log-Pwr TRACE
PNO: Fast —»— Trg: Free Run TYPE
IFGain:Low HAtten: 30 dB CET

Frequency

Auto Tune
Ref Offset 12 dB
1LOgB!d|v Ref 30.00 dBm

Center Freq
5.785000000 GHz

StartFreq
5.785000000 GHz

Stop Freq
5.785000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
0Hz

Center 5.785000000 GHz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 100.0 ms (1001 pts)

MSG

Note: The duty cycle of the test signal is 100%.
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FCC ID: A2HCT201

Frequency: 30MHz~1GHz
M/N: CT9CO08

Data: 4 File: E:2021 Report DatalJjiequnid1Z2103142-RF fcc.EM6 (8) Data: 8 File: E:2021 Report DatalJjiequnid122103142-RF fcc.EM6 (8)
o Level (dBuvim) Date: 2021-05-24 - Level idBuvim) Date: 2021-05-24
70.0 700
60.0 60.0
FCC PART 15 C (3M) FCC PART 15 C (3M)

50.0 éﬂﬂ 50.0 -éﬂE

lllfl.ﬂ—I ‘ lllfl.ﬂ—I ‘

30.0] 2 3
3 q
20.0)
10.0
Y30 224. 418. 612, 806. 1000 Y30 224. 418. 612, 806. 1000
Frequency {MHz) Frequency {MHz)
dite no. i 3m Chanber Data no. P4 dite no. i 3m Chamber Data no. -]
Dis. / Ant. : 3m 2020 WULES168-710 Ant. pol. : WERTICAL Dis. / hnt. 3m 2020 WULES168-710 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3M) Limit FCC PART 15 C (3M)
Env., / Ins. : 23.67C/54% Engineer : Hogrn Env., / Ins. 23.6%C/54% Engineer : Hogrn
EUT : EUT
Fower rating : AC 120V/80Hz Fower rating : AC 120V/80Hz
Test Mode @ WIFISG TX Test Mode @ WIFISG TX
dnt . Cable Emission dnt . Cable Emission
Ho. Freq. Factor Loss Reading Lewel Limits Margin  Remark Ho. Freq. Factor Loss Reading Lewel Limits Margin  Remark
(MHz) (EB/ 1) (dB)  (dBuW) (dBuV/m) (dBuV/m)  (dB) (MHz) (EB /1) (dB)  (dBuW)  (dBuW/m) (dBuV/w)  (dB)
i 30.000 18.30 0.63 15.40 34.33 40.00 5.67 =) i 30.000 18.30 0.63 B.32 25.25 40.00 14.75 =)
2 76.560 15.60 0.583 8.22 24.65 40.00 15.35 QF 2 113.240 16.30 1.10 9.42 26.82 43.50 16.68 QF
3 119.240 16.30 1.10 7.93 25.33 43.50 18.17 QF 3 164.830 18.50 1.31 3.74 23.95 43.50 19.55 QP
k3 156.100 15.20 1.286 9.00 29.46 43.50 14.04 QP k3 238.550 17.z20 1.54 3.57 22.31 46.00 23.69 QP
5 237.580 17.10 1.54 2.76 23.40 46.00 2z.60 QP 5 386.960 20.9% 1.99 2.0z 24.95 46.00 21.05 QP
& 585.810 z4.84 2.54 -0.10 27.28 46.00 i8.72 =) & £24.700 23.70 2.40 -0.45 25.65 46.00 20.35 =)
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit sre not reported. limit sre not reported.
Data: 4 File: E:2021 Report DataiJjiequniA1Z2103142-REEMG (8) Data: 8 File: E:2021 Report DataiJjiequniA1Z2103142-REEMG (8)
onLevel (dBuvim) Date: 2021-05-24 nLevel (Buvim) Date: 2021-05-24
70.0) 70.0)
60.0| 60.0|
FCC PART (15 C (3M) FCC PART 15 C {3M)

50.0 édﬂ 50.0 rédﬂ

40.041 ‘ 4U.ﬂ‘l ‘

30.0) 34 30.0) 3
2 5 ] 34 |5 8
200 20.0
10.0 100
"0 224, 118 612, 206 1000 7] 221, 118 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chawber Data no. I Site no. * 3m Chawmber Data no. T8
Dis. / Ant. : 3m 20z0 VULES168-710 Ant. pol. : VERTICAL Dis. / Ant. 3m 20z0 VULES168-710 Ant. pol. : HORIZOMNTAL
Limic : FCC PART 15 C (3M) Limic FCC PART 15 C (3M)
Env. / Ins. 1 23.67C/54% Engineer : Hogrn Env. / Ins. 23.6%C/54% Engineer : Hogrn
EUT H EUT
Power rating : AC 120¥/60H=z Power rating AC 120V/60HZ
Test Mode @ WIFISG TX Test Mode WIFISG TX
Ant. Cakble Emission Ant. Cable Emission
No. Freg. Factor Loss Reading Level Limits Margin Remark No. Freg. Factor Loss Reading Level Limits Margin Remark
IMHz) (dB/ ) (dBE] (dBuv) (ABuV/m) (ABuV/m) (dBE] IMHz) (dB/w) (B (dBuv) (ABuV/m)  (dBuV/m) (B
1 30.000 18.30 0.63 15.98 34.91 40.00 5.09 QF 1 32.910 18.40 0.65 6.43 25.48 40.00 14.52 QP
2 74.620 16.10 0.82 5.38 2z2.30 40.00 17.70 QP 2 123.120 16.80 1.12 9.53 27.45 43.50 16.05 QP
3 127.970 17.40 1.14 9.03 27.57 43.50 15.593 QP 3 165.800 18.50 1.31 3.49 23.70 43.50 19.80 QP
4 153.130 1%3.z20 1.25 T.26 28.71 43.50 14.73 QF 4 180.050 16.40 1.44 4.52 2Z.30 43.50 21.14 QF
5 237.580 17.10 1.54 3.99 22.63 46.00 23.37 Qr 5 241.460 17.37 1.55 2.84 21.76 46.00 24.24 Qr
& 374.350 20.74 1.95 0.15 22.84 46.00 23.16 QP & 302.570 18.10 1.75 2.2z 23.07 46.00 22.93 QP
Remsrks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remsrks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official Z. The ewmission levels that are 20dE helow the official
limit are not reported. limit are not reported.
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Frequency: 1GHz~18GHz
U-NII-1 Band:

M/N: CT9CO08

Data: 5 File: F:2021 ReportiJiequniA 172103142R2/A122103142R2.WIFI5G-band1 fcc MG (128)
120Level (BuVIm) Date: 2021-05-12
110 T
90
70— | o - N s s N m— - x| 11 {1V K
50
30
10|

1000 2000, 3000. 4000, 5000, 6000
Frequency (MHz)
Site no. 3w Charber Data no. t 5
Dig. / Ant. ¢ 3m 2019 MCTD1z209-3007 Ant. pol. HORIZONTAL
Limit : FCC 1SE PR U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn
EUT H
Power rating : AC1ZOV/E0HZ
Test Mode 11a 5180HMz TX
Ant. Cable Emission
Ne. Freg. Facter Loss Reading Level  Limits Nargin Remark
(MHz) {dB/1) (dB) {dBuv) (dBuVy/m) {dBuV/m) (dB}
1 5180.000 33.28  1.43 99.75  103.84 -——-—- -—————o Peak

Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB helow the official
limit are not reported.

212021 ReportiJiequniA122103142R2\A 172103 142R2-WIFI56-band 1 fcc.EM6 (128)
Date: 2021-05-12

110)
1

90

70— o ] [ FeqlSERKUNILL
50

30

10

1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)

$ite no. 3n Chanber Data no. ¢ 7

Dis. [ Aant. @ Sm 2019 MCTD1209-3007 int. pol. VERTICAL

Limit ¢ FCC 15E PE U-NII-1

Env. / Ins. : 23.2%C/52.5% Engineer : Lyan

EUT H

Power rating : AC120V/60HZ

Test Hode ila 5240HMz TX

Ant . Cable Enmission
No. Freg. Factor Loss Reading  Level Limits Margin Rewark
(MHz) (dB/1) (dE) [dBuv) (dBUV/m)  (dBuv/m) (dE)
1 5240.000 33.33 1.45 B87.69 81.55 —-—-—— —-——-— Peak

Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The ewmission levels that are 20dB helow the official
limit are not reported.

Data: 6 12021 ReportUiequniA122103142R21A172103142R2-WIFISG-hand 1 fec EM6 (128)
Japlevel Bu Date: 2021-05-12
110

|
20
1SEJPK UHIL 1
o0 L,n—»m«m
30
10)
1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)
Site no. 3m Chamber Data no. H)
Dis. / Anc. @ 3m 2019 MCTDR12059-3007 Ant. pol. : VERTICAL
Limit FCC 1SE PE U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn
EUT H
Fover rating : AC1ZOV/S0HZ
Test Mode 11a 5180HMz TX
Ant. Cable Emission
Ne. Freg. Factor Loss Reading Level  Limits Nargin Remark
(MHz) 1dB/m) 1dBj (dBuWj {dBuV/m) (dBuV/m) 1dB)
1 5180.000 33.28 1.43  87.20 90,99  —————m  —————o Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dE below the official
limit are not reported.

qun'A172103142R2\A172103 142R2-WIFI5G-band1 fcc.EM6 (128)
Date: 2021.05-12

1
90)
o - I ) -] ] [ [FCqMSEPKUNILY
50)
30)
10)
1000 2000, 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. 3m Chenber Data no. : &
Dis. / int. : 3m 2015 MCTD120S-3007 Ant. pol. HORIZONTAL
Limit FCC 15E PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Engineer : Lyan
EUT H
Power rating : AC120V/60HZ
Test Node 1im 5240HNz TX
Ant . Cable Emission
No. Freg. Factor Loss Reading Level Liwits Margin Remark
(MHzZ) (dE/m) (dB) (dBuv) (dBuV/m)  (dBuV/m) (dE)
1 5240.000 33.33 1.45 98.18 102.0%8 —————— ——-——- Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The ewission levels that are 2008 below the official
limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 13 File: F:12021 ReportiJiequniA 122103142R21A 122103142R2-WIFISG-band 1 fcc EM6 (128) Data: 14 File: 12021 ReportiJiequniA1Z2103142R2 A172103142R2.-WIFI5G-hand1 fcc.EM6 (128)
1agLeve! (dBuvim) Date: 2021-05-12 yapkevel (WBuvim) Date: 2021-05-12
110] 3 110)

1
a0 90)

oL —R ML | e w—  — 0T zo LT Ml L ] [ FCq 15EPKUNILY

50

50|
30 30|
10 10}
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz) Frequency (MHz)
Site no. : 3w Chawber Data no.  : Site no. : 3m Chemiser Data no. :
Dis. / Ant. & 3m 2019 MCTD1z09-3007 int. pol. : HORTZONTAL Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
Limit i FCC 15E PE U-HII-1 Limit : FCC 15E PE U-NII-1
Emv. / Ins. @ 23.2%C/52.5% Engineer : Lynn Ewy. / Ins. : 23.27C/52.5% Engineer : Lynn
EUT : EUT :
Power rating : AC1Z0V/E0HE Power rating : AC120V/60HZ
Test Mode : 1la 5200HMz TX Test Mode : 1la 5200HMz TX
Ant.  Cable Emission . Cable Emission
No. Freg. Facter Loss Reading Level Limits MNargin Rewark o Freq. Factor Loss Reading  Level Limits Nargin Remark
(MHz]  (dB/m) (dB)  (dBuV)  (dBuV/m) {dBuV/m] (dB) (MHz) (dB/w] {dB)  (dBu¥]  (dBuV/m) (dBuV/m) (dB}
1 5200.000 33.30  1.44 96,89  102.71 —-----  —----- Peak 1 5200.000 33.30  1.44 g7.11 90,93 —mmmmm —m-m—- Pesk

Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB helow the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dE below the official
limit are not reported.

Data: 15 File: F:2021 ReportiJiequniA122103142R2\A 172103 142R2-WIFI56-band 1 fcc.EM6 (128) Data: 16

Date: 2021-05-12 12pkevel (dBul

110)

qun'A172103142R2\A172103 142R2-WIFI5G-band1 fcc.EM6 (128)
Date: 2021.05-12

90 ! 90)

70— o L [ Fc| 15EPKUNILL o - I ) -] b [ FCi 15ERKUNILY

0 LW 50

30| 30|
10 10)
1000 2000, 3000, 4000, 5000. 6000 1000 2000. 3000, 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Fite no. i 3m Chawber Data no. i 15 Site no. i 3w Cheamber Data no.
Dis. [ Aant. @ Sm 2019 MCTD1209-3007 int. pol. : VERTICAL Dis. / Ant. @ 3m 2019 MCTD120S-3007 Ant. pol. : HORIZONTAL
Limit : FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. 1 23.27C/B2.8% Engineer : Lynn Env. / Ims. @ 23.2%C/BZ.5% Engineer : Lynn
EUT H EUT H
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Mode + 1ln HT20 S1S0HMz TX Test Mode : 1in HT20 S5180EMz TX
Ant. Cable Emission int. Cable Emission
No. Freg. Factor Loss Reading  Level Limits Margin Rewark No Freg. Factor Loss Reading Level Liwits Margin Remark
IMHz) (dB/m) (dB) (dBuV) (dBuV/m)  (dBuV/m) (dB) (MHz) (dE/m) (dB) [dBu¥) (dBuV/m)  (dEuV/m) (dE}
1 5180.000 33.28 1.43 B6.28 890.07  ———-——  —————— Peak 1 5180.000 33.28 1.43 98.16 101.95  —————— -——-——- Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reporced.

Remarks: 1. Emission Level= hntenna Factor + Csble Loss + Reading.
2. The ewission levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 21 File: F:2021 ReportiJiequn'A122103142R2'A 122103 142R2-WIFI5G-band 1 fcc EM6 (128)
120Level (dBuVim) Date: 2021-05-12
110)

1
90

oL —R ML | e w—  — 0T EE

50|
30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no.
Dis. / Ant. : 3m 2019 MCTD1Z059-3007 int. pol. : HORTZONTAL
Limit : FCC 1SE PE U-NII-1
Emv. / Ins. @ 23.2%C/52.5% Engineer : Lynn
EUT :
Power rating : AC1Z0V/E0HE
Test Hode : 1ln HT20 5200HMZ TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits MNargin Rewark
(MHz]  (dB/m) (dB)  (dBuV)  (dBuV/m) {dBuV/m] (dB)

1 5200.000 33.30 1.44 97.70  101.52 -

—————— Peak

Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB helow the official
limit are not reported.

Data: 23 File: F:2021 ReportiJiequniA122103142R2\A 172103 142R2-WIFI56-band 1 fcc.EM6 (128)
' Date: 2021-05-12
110]

1
90

70— o L [ FeqliSERPKUNILL

50)
30
10|
1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Site no. : 3m Chaber Data no.
Dis. / Ant. : 3m 2019 HCTD1209-3007 int. pol. : VERTICAL
Limit : FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Engineer : Lynn
EUT :
Power rating : AC120V/60HZ
Test Mode : 1ln HT20 5240HNz TX
int. Cable Emission
No.  Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz]  (dB/m)  (dB)  (dBWV)  (dBuV/m) (dBuv/m] (dB)
1 5240.000 33.33  1.45 86.78 90.68 ———-—-  —-———— Peait

Remarks: 1. Emission Level= hntenna Factor + Csble Loss + Reading.
2. The ewission levels that are 20dB below the official
limit are not reported.

Data: 22 File: /2021 ReportiJiequn'A1Z2103142R21A172103 142R2-WIFI5G-band1 fcc.EM6 (128)
1zokevel (B Date: 2021-05-12
110

90 1

zo LT Ml | N e —  — £ TR

50|
30|
10}
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chemiser Data no. :
Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
Limit : FCC 15E PE U-NII-1
Ewy. / Ins. : 23.27C/52.5% Engineer : Lynn
EUT :
Power rating : AC120V/60HZ
Test Mode : 11n HT20 S200HMz TX
. Cable Emission
No. Freq. Factor Loss Reading  Level Limits Nargin Remark
(MHz) (dB/w] {dB)  (dBu¥]  (dBuV/m) (dBuV/m) (dB}
1 5200.000 33.30  1.44 86.02 89.84  —m-—mm —--o—- Pesk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
. The emission levels that are Z0dE kelow the official
limit are not reported.

Data: 24 uniA1Z2103142R21A1Z2103142R2WIFISG-hand1 foc.EMG (128)
4apkevel (dBui Date: 2021.05.12
110)

1
90)
o - I ) -] ] [ [FCqiSERKUNILY
50)
30)
10)
1000 2000. 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. : 3w Chanber Data no. :
Dis. / int. : 3m 2015 MCTD120S-3007 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lyan
EUT H
Power rating : AC120V/60HZ
Test Mode  : 1in HT20 5240HMz TX
Ant . Cable Emission
No. Freg. Factor Loss Reading Level Liwits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuV/m) (dB)
1 5240.000 33.33 1.45 97.83 101.69  —————— ——-——- Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 29

1

File: F:12021 ReportiJiequniA 1Z2103142R2/A12210314;

o Level (dBuvim)

2R2-WIFI5G-band1 fcc EMG (128)
Date: 2021-05-12

110]

a0

oL —R ML | I e w—  — v £ R K

-

50
30
10
1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)
Site no 3w Charber Data no.
Dis. / Ant 3m 2019 HCTD1209-3007 Ant. pol. : HORIZONTAL
Limit FCC 1SE PR U-NII-1
Env. / Ins. 23.27C/52.5% Engineer Lynn
EUT H
Power rating : AC120V/60HZ
Test Mode 11n HT40 S190HMz TX
Ant. Cable Emission
No. Fregq, Factor Loss Reading Level  Limits Margin Rewark

{MHz)  (dB/mj  (dB) (dBuv) {dBuV/m) (dBuV/m) (dB)

1 5190.000 33.28  1.44 95.58 99.39

—————— Peak

Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB helow the official
limit are not reported.

Data: 39 File: F:2021 ReportiJiequniA122103142R21A 122103142R2-WIFISG-hand 1 fcc.EM6 (128)
1 Date: 2021-05-12
110)
90| 1

70— o L [ FquSERPKUNILL

50)
30
10|
1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Site no. : 3m Chaber Data no. 39
Dis. / Ant. : 3m 2019 HCTD1209-3007 int. pol. : VERTICAL
Limit : FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Engineer : Lynn
EUT :
Power rating : AC120V/60HZ
Test Mode : 1ln HT40 5230HNz TX
int. Cable Emission
No.  Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz]  (dB/m)  (dB)  (dBWV)  (dBuV/m) (dBuv/m] (dB)
1 5230.000 33.33  1.45 83.87 87.73  ———-mm e Peait

Remarks: 1. Emission Level= hntenna Factor + Csble Loss + Reading.
2. The ewission levels that are 20dB below the official
limit are not reported.

Data: 30 File: F:2021 ReportiJiequn'A1Z2103142R2\A 122103 142R2-WIFI5G-band1 fcc.EM6 (128)
Japlevel [BuVm) Date: 2021-05-12
110)

90) 1
o T T L O SEPKUNIL
50|
30|
10)
1000 2000. 3000, 1000 5000. 6000
Frequency (MHz)
Site no 3 Charber Data no. H
Dis. / Ant 3m 2015 MCTD1203-3007 Int. pol. : VERTICAL
Limit FCC 15E PK U-NII-1
Env. / Ins 23.27C/52.5% Engineer : Lynn
EUT H
Power rating : AC120V/60HZ
Test Mode : 1ln HT40 S51S0HMz TX
Ant. Cable Emission
HNo. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) 1dB/m) 1dBj {dBuW) (dBuV/m) (dBuV/m) (dB}
1 5130.000 33.26 1.44 54.58 §5.38  ——m—mm —mmm—- Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
. The emission levels that are Z0dE kelow the official
limit are not reported.

Data: 40 qun'A172103142R2\A172103 142R2-WIFI5G-band1 fcc.EM6 (128)
12pkevel (dBul Date: 2021.05-12
110)

90)

o - I ) -] L [ FCqWSERKUNILY

50)
30)
10)
1000 2000, 3000. 4000. 5000, 6000
Frequency (MHz)
Hite no. : 3w Chember Data no. :
Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL
Limin : FOC 1SE PE U-NII-1
Env. / Ims. : 23.2%C/5Z.5% Engineer : Lynn
EUT :
Power rating : ACL20V/60HZ
Test Mode : 1in HT40 S230EMz TX
int. Cable Emission
No. Freg. Factor Loss  Reading  Level Limits Margin Remark
(MHz) (dB/m] (dB)  (dBu¥]  (dBuV/m) (dEuV/m) (dB)
1 5230.000 33.33  1.45 94.45 98.31  ———mmm oo Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 41 File: F:12021 ReportiJiequniA 122103142R21A 122103142R2-WIFISG-band 1 fcc EM6 (128) Data: 42 File: 12021 ReportiJiequniA1Z2103142R2 A172103142R2.-WIFI5G-hand1 fcc.EM6 (128)
1agLeve! (dBuvim) Date: 2021-05-12 yapkevel (WBuvim) Date: 2021-05-12
110] 110)

1
a0 90)

oL —R ML | I  w—  — T3 R K

T e e T Y e Y s 12 2. /T

30 30|
10 10}
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz) Frequency (MHz)
Site no. : 3w Chawber Data no.  : Site no. : 3m Chemiser Data no. : 42
Dis. / Ant. & 3m 2019 MCTD1z09-3007 int. pol. : HORTZONTAL Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
Limit i FCC 15E PE U-HII-1 Limit : FCC 15E PE U-NII-1
Emv. / Ins. @ 23.2%C/52.5% Engineer : Lynn Ewy. / Ins. : 23.27C/52.5% Engineer : Lynn
EUT : EUT :
Power rating : AC1Z0V/E0HE Power rating : AC120V/60HZ
Test Mode : 1lac VHT20 5180HMzZ TX Test Mode : 1lac VHT20 S1S0HMz TX
Ant.  Cable Emission . Cable Emission
No. Freg. Facter Loss Reading Level Limits MNargin Rewark No. Freq. Factor Loss Reading  Level Limits Nargin Remark
(MHz]  (dB/m) (dB)  (dBuV)  (dBuV/m) {dBuV/m] (dB) (MHz) (dB/w] {dB)  (dBu¥]  (dBuV/m) (dBuV/m) (dB}
1 5180.000 33.28  1.43 95.20  101.99  —---mm  —---o- Peak 1 5180.000 33.28  1.43 73.63 83.48  ——--m- —--m—- Pesk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
z. The emission levels that are 20dB below the official

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
limit are not reported.

The emission levels that are 20dE below the official
limit are not reported.

Data: 51 File: F:2021 ReportiJiequniA122103142R2\A 172103 142R2-WIFI56-band 1 fcc.EM6 (128) Data: 52

Date: 2021-05-12 12pkevel (dBul

110)

qun'A172103142R2\A172103 142R2-WIFI5G-band1 fcc.EM6 (128)
Date: 2021.05-12

1
90 90)

70— o L [ FCguSEPKUNILL o - I ) -] L [ FCqiSERKUNILY

50| 50|
30| 30|
10 10)
1000 2000, 3000, 4000, 5000. 6000 1000 2000. 3000, 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Fite no. i 3m Chawber Data no. H Site no. i 3w Cheamber Data no. : 52
Dis. [ Aant. @ Sm 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 2019 MCTD120S-3007 Ant. pol. : VERTICAL
Limit : FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. 1 23.27C/B2.8% Engineer : Lynn Env. / Ims. @ 23.2%C/BZ.5% Engineer : Lynn
EUT H EUT H
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Mode + 1llac VET20 SZ40HMz TX Test Mode i llac VHTZ0 S240HMz TX
Ant. Cable Emission int. Cable Emission
No. Freg. Factor Loss Reading  Level Limits Margin Rewark No. Freg. Factor Loss Reading Level Liwits Margin Remark
IMHz) (dB/m) (dB) (dBuV) (dBuV/m)  (dBuV/m) (dB) (MHz) (dE/m) (dB) [dBu¥) (dBuV/m)  (dEuV/m) (dE}
1 5240.000 33.33 1.45 97.23 101.08 ———-—= —-———— Peak 1 5z40.000 33.33 1.45 B6.93 90.73 ——————  ——m——— Peak

Remarks: 1. Emission Level= hntenna Factor + Csble Loss + Reading.
2. The ewission levels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 53

1

o Level (dBuvim)

File: F:12021 ReportiJiequniA 122103142R21A 122103142R2-WIFISG-band 1 fcc EM6 (128)
Date: 2021-05-12

110]

a0

oL —R ML | I  w—  — ¢ £ R

50|
30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
site no 3m Chamber Data no.
Dis. / Ant im 2019 MCTD1Z0S-3007 int. pol. : VERTICAL
Limit FCC 1SE PR U-NII-1
Env. / Ins. 23.2%C/52.5% Engineer : Lynn
EUT :
Power rating : AC1Z0V/E0HE
Test Hode llae VHT20 SzOOHHZ TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits MNargin Rewark
(MHz]  (dB/m) (dB)  (dBuV)  (dBuV/m) {dBuV/m] (dB)
1 5200.000 33.30  1.44 86.42 90,24  —mm-mm —-mmem Peak

Remarks: 1.
H

Emission Level= kntenna Factor + Cable Loss + Reading.
The emission levels that are 20dB helow the official
limit are not reported.

Data: 55 File: F:2021 ReportiJiequniA122103142R2\A 172103 142R2-WIFI56-band 1 fcc.EM6 (128)

Date: 2021-05-12

90

70— o o [ FCH1SERPKUNILL

50|
30|
10
1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)
Fite no. 3w Chanber Data no. H
Dis. [ Aant. Sm 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL
Limit FCC 15E PE U-NII-1
Env. / Ins. 23.2%C/B2.8% Engineer : Lynn
EUT H
Power rating : AC120V/60HZ

Test Hode ilac VHET40 S100HHz TX
int. Cable Emission
No. Freg. Factor Loss — Reading  Level Limits Margin Rewark
(MHz]  (dB/m)  (dB)  (dBWV)  (dBuV/m) (dBuv/m] (dB)
1 5190.000 33.28  1.44 95.16 98.98  —-----  —-———- Peak

Remarks: 1.
H

Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.

Data: 54 File: F:2021 ReportiJiequn'A1Z2103142R2\A 122103 142R2-WIFI5G-band1 fcc.EM6 (128)
Japlevel (BUVIm) Date: 2021-05-12
110)

1
90)

zo LT Ml | N e —  — | T TAVTTE)

50|
30|
10}
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chemiser Data no. :
Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL
Limit : FCC 15E PE U-NII-1
Ewy. / Ins. : 23.27C/52.5% Engineer : Lynn
EUT :
Power rating : AC120V/60HZ
Test Mode : 1lac VHT20 S200HMz TX
. Cable Emission
No. Freq. Factor Loss Reading  Level Limits Nargin Remark
(MHz) (dB/w] {dB)  (dBu¥]  (dBuV/m) (dBuV/m) (dB}
1 5200.000 33.30  1.44 97.93 101,75  —--m--  ——-——- Pesk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
. The emission levels that are Z0dE kelow the official
limit are not reported.

Data: 56 uniA1Z2103142R21A1Z2103142R2WIFISG-hand1 foc.EMG (128)
4apkevel (dBui Date: 2021.05.12
110)

20 1
o - I ) -] ] [ FCf 15ERKULNILY
50|
30|
10)
1000 2000. 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. i 3w Cheamber Data no. : 56
Dis. / int. : 3m 2015 MCTD120S-3007 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-1
Env. / Ims. @ 23.2%C/BZ.5% Engineer : Lynn
EUT H
Power rating : AC120V/60HZ
Test Mode : llac VHT40 S5190HMz TX
Ant . Cable Emission
No. Freqg. Factor Loss  Reading  Level Limits Margin Remark
(MHz) (dE/m) (dB) [dBu¥) (dBuV/m)  (dEuV/m) (dE}
1 5190.000 33.28 1.44 54.44 = Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reporced.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 65 File: F:12021 ReportiJiequniA 122103142R21A 122103142R2-WIFISG-band 1 fcc EM6 (128) Data: 66 File: 12021 ReportiJiequniA1Z2103142R2 A172103142R2.-WIFI5G-hand1 fcc.EM6 (128)
1agLeve! (dBuvim) Date: 2021-05-12 yapkevel (WBuvim) Date: 2021-05-12
110] 110)

1
a0 90)

oL —R ML | I e  — R K

50|
30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
Site no. : 3w Chawber Data no. 65
Dis. / Ant. & 3m 2019 MCTD1z09-3007 int. pol. : VERTICAL
Limit i FCC 15E PE U-HII-1
Emv. / Ins. @ 23.2%C/52.5% Engineer Lynn
EUT :
Power rating : AC1Z0V/E0HE
Test Mode : 1lac VHT40 5230HHz TX
Ant.  Cable Emission
No. Freg. Facter Loss Reading Level Limits MNargin Rewark
(MHz]  (dB/m) (dB)  (dBuV)  (dBuV/m) {dBuV/m] (dB)

1 5230.000 33.33  1.45 86.05 89.91

—————— Peak

Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB helow the official
limit are not reported.

Data: 67 File: F:2021 ReportiJiequniA122103142R2\A 172103 142R2-WIFI56-band 1 fcc.EM6 (128)
' Date: 2021-05-12
110]

90

70— o | e e I — v AR K

50)
30
10|
1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Site no. : 3m Chaber Data no.
Dis. / Ant. : 3m 2019 HCTD1209-3007 int. pol. : HORIZONTAL
Limit : FCC 1SE PE U-NII-1
Env. / Ins. @ 23.2%C/52.5% Engineer Lynn
EUT :
Power rating : AC120V/60HZ
Test Mode : ilac VHTSO SZ10EMz TX
int. Cable Emission
No.  Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz]  (dB/m)  (dB)  (dBWV)  (dBuV/m) (dBuv/m] (dB)
1 5210.000 33.32  1.44 92.38 96.22  ———-—m  —-—m—o Peait

Remarks: 1. Emission Level= hntenna Factor + Csble Loss + Reading.
2. The ewission levels that are 20dB below the official
limit are not reported.

T e e T Y e Y s ¢ 12/ TV

50|
30|
10}
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chemiser Data no. :
Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL
Limit : FCC 15E PE U-NII-1
Ewy. / Ins. : 23.27C/52.5% Engineer Lynn
EUT :
Power rating : AC120V/60HZ
Test Mode : 1lac VHT40 S230HMz TX
. Cable Emission
No. Freq. Factor Loss Reading  Level Limits Nargin Remark
(MHz) (dB/w] {dB)  (dBu¥]  (dBuV/m) (dBuV/m) (dB}

1 5230.000 33.33 1.45 85.11 98,97 =m=mm=  ——eeee FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.

Data; 68 qun'A172103142R2\A172103 142R2-WIFI5G-band1 fcc.EM6 (128)
12pkevel (dBul Date: 2021.05-12
110)

90)

o - I ) -] ] [ FC[MSERKUNILY

50)
30)
10)
1000 2000, 3000. 4000. 5000, 6000
Frequency (MHz)
Hite no. : 3w Chember Data no. :
Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
Limin : FOC 1SE PE U-NII-1
Env. / Ims. : 23.2%C/5Z.5% Engineer Lyan
EUT :
Power rating : ACL20V/60HZ
Test Mode : llac VHTSD S210HMz TX
int. Cable Emission
No. Freg. Factor Loss  Reading  Level Limits Margin Remark
(MHz) (dB/m] (dB)  (dBu¥]  (dBuV/m) (dEuV/m) (dB)
1 5210.000 33.32  1.44 81.81 85.65 —————-  —————o Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB helow the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 73

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd1fcc EMG (128) Data: 74
Date: 2021-05-12

fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
o Level (dBuvim)

1

|gLevel (0B Date: 2021.05-12
110 110)
90 a0)
FCC 15E PKU-NII-1 | FCC 15E PK U-NII-1
(] S e e e e S S e S 1) 7
1 — _ a1 15E AV |
50 50 Z
30 30
10 10|
000 00, 10800, 13200, 15600, 18000 5000 3400, 0800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Charber Data no. H Site no. : 3w Chamber Data no. HrE 3
Dis. / Ant. ¢ 3m 2012 MCTD1z02-3007 Ant. pol. : VERTICAL Dis. / Ant. 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
Limit i FCC 15E PK U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. ¢ 23.2%C/52.5% Engineer : Lynn Env. / Ins 23.27C/52.5% Enginser Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test HMode : 1llaw VHTSO 5210HMz TX Test Mode : llac VHTS0 S5210HMz TX
Ant. Cable Emission
Ho. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/m) {dB) (dBuw) (dBuV/m) (dBuV/m) (dB}
1 10420.000 38.32 Z.z24 z8.78 36.21 - - m———— Lverage
2 10420.000 38.32 z2.24 41.89 49.31 68.20 18.89 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
. The emission levels that are Z0dB below the official
limit are not reported.
Data: 75

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 76 Fil quNiA1Z2103142R2A172103142R2. WIFIS6-band1 fec.EMG (128)
. Date: 2021-05.12 Japlevel (dBu Date: 2021-05-12
110 110
90 20
FCC 15E PKU-NIL1| 11
70 | EES S S 710 Y R EN S E -
L R B FOC 15E AV
50 50
30 30
10| 10)
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency MHz) Frequency (MHz)
Site no. : 3w Chamber Data no. Site no. 3m Chanioer Data mo. :
Dis. [ Aant. @ Sm 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. Sm 2015 MCTD120S-3007 Ant. pol. : HORIZONTAL
Limit ¢ FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lymn Env. / Ins 23.2+C/52.5% Engineer : Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode : ilac VHTEO S210HMz TX Test Mode ilac VHTSD S5210HMz TX
Ant . Cable Emission
No. Freg. Factor Loss Reading Level Liwits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuV/m) (dB)
1 10420.000 38.32 z.24 30.30 37.72 - il Rverage
2 10420.000 38.32 Z.24 42 .88 50.30 88.20 17.80 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 77

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd1fcc EMG (128) Data: 78
Date: 2021-05-12

fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
o Level (dBuvim)

1

|gLevel (0B Date: 2021.05-12
110 110)
90 a0)
FCC 15E PKU-NII-1 | FCC 15E PK U-NII-1
(] S e e e e S S e S 1) 7
1 — i I _ a1 15E AV |
50 50 2
30 30
10 10|
000 00, 10800, 13200, 15600, 18000 5000 3400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Charber Data no. Hirar Site no. : 3w Chamber Data no. : 78
Dis. / Ant. ¢ 3m 2012 MCTD1z02-3007 Ant. pol. : VERTICAL Dis. / Ant. 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
Limit i FCC 15E PK U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. ¢ 23.2%C/52.5% Engineer : Lynn Env. / Ins 23.27C/52.5% Enginser Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test HMode : 1llae VHT40 51S0HMz TX Test Mode : llac VHT40 S1S0HMz TX
Ant. Cable Emission
Ho. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) 1dB/m) (dB} {dBuW) (dBuV/m) (dBuV/m) (dB}
1 10350.000 35.30 Z.z24 Z8.68 36.11 - - m———— Lverage
2 10380.000 38.30 z2.24 41.62 49.05 68.20 19.15 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
. The emission levels that are Z0dB below the official
limit are not reported.
Data: 79

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 80 Fil quNiA1Z2103142R2A172103142R2. WIFIS6-band1 fec.EMG (128)
. Date: 2021-05.12 Japlevel (dBu Date: 2021-05-12
110 110
90 20
FCC 15E PKU-NIL1| 11
70 | EES S S 710 Y R EN S E -
L ) B FOC 15E AV
50 50
30 30
10| 10)
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency MHz) Frequency (MHz)
Site no. : 3w Chamber Data no. Site no. 3m Chanioer Data mo. :
Dis. [ Aant. @ Sm 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. Sm 2015 MCTD120S-3007 Ant. pol. : HORIZONTAL
Limit ¢ FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lymn Env. / Ins 23.2+C/52.5% Engineer : Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode : ilac VHT40 S100HMz TX Test Mode ilac VHT40 S1S0HMz TX
Ant . Cable Emission
No. Freg. Factor Loss Reading Level Liwits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuV/m) (dB)
1 10380.000 38.30 z.24 30.51 37.94 - il Rverage
2 10380.000 38.30 Z.24 43 .48 50.91 88.20 17.29 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 81

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd1fcc EMG (128) Data: 82
Date: 2021-05-13

fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
o Level (dBuvim)

1

Japlevel 1B Date: 2021-05-13
110 110)
90| 90|

FCC 15E PKU-NII-1 | FCC 15E PK U-NII-1
f{ S i 1 S e e S | S S S 7

50 o M

1 — _ a1 15E AV |
50 2
30 30
10 10|
000 00, 10800, 13200, 15600, 18000 5000 3400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Charber Data no. 18 Site no. : 3w Chamber Data no. H=F]
Dis. / Ant. ¢ 3m 2012 MCTD1z02-3007 Ant. pol. : VERTICAL Dis. / Ant. 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
Limit i FCC 15E PK U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. ¢ 23.2%C/52.5% Engineer : Lynn Env. / Ins 23.27C/52.5% Enginser Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test HMode : 1llac VHT40 5230HMz TX Test Mode : llac VHT40 S5230HMz TX
Ant. Cable Emission
Ho. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/m) {dB) (dBuw) (dBuV/m) (dBuV/m) (dB}
1 10460.000 35.35 Z.z5 z8.z6 36.69 - - m———— Lverage
2 10460.000 38.35 z2.25 41.61 49.04 68.20 19.16 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
. The emission levels that are Z0dB below the official
limit are not reported.
Data: 83

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 84 Fil quNiA1Z2103142R2A172103142R2. WIFIS6-band1 fec.EMG (128)
. Date: 2021-05-13 Japlevel (dBu Date: 2021-05-13
110 110
90 20
FCC 15E PKU-NIL1| 11
70 | EES S S 710 Y R EN S E -
L B FOC 15E AV
50 50 z
30 30
10| 10)
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency MHz) Frequency (MHz)
Site no. : 3w Chamber Data no. Site no. 3m Chanioer Data mo. :
Dis. [ Aant. @ Sm 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. Sm 2015 MCTD120S-3007 Ant. pol. : HORIZONTAL
Limit ¢ FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lymn Env. / Ins 23.2+C/52.5% Engineer : Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode : ilac VHT40 S230HMz TX Test Mode ilac VHT40 5230HMz TX
Ant . Cable Emission
No. Freg. Factor Loss Reading Level Liwits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuV/m) (dB)
1 10460.000 38.35 z.25 28.94 36.37 - il Rverage
2 10480.000 38.35 Z.25 41.591 49.34 88.20 18.86 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 85

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd1fcc EMG (128) Data: 86
Date: 2021-05-13

fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
o Level (dBuvim)

1

|gLevel (0B Date: 2021-05-13
110 110)
90 a0)
FCC 15E PKU-NII-1 | FCC 15E PK U-NII-1
(] S e e e e S S e S 1) 7
1 — i I _ a1 15E AV |
50 50 2
30 30
10 10|
000 00, 10800, 13200, 15600, 18000 5000 3400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Charber Data no. H Site no. : 3w Chamber Data no. H
Dis. / Ant. ¢ 3m 2012 MCTD1z02-3007 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL
Limit i FCC 15E PK U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. ¢ 23.2%C/52.5% Engineer : Lynn Env. / Ins 23.27C/52.5% Enginser Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test HMode : 1llam VHT20 5180HMz TX Test Mode : llac VHTZO S5180HMz TX
Ant. Cable Emission
Ho. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) 1dB/m) (dB} {dBuW) (dBuV/m) (dBuV/m) (dB}
1 10360.000 35.30 Z.z24 Z8.70 36.14 - - m———— Lverage
2 10360.000 38.30 z2.24 41.83 49.27 68.20 18.93 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
. The emission levels that are Z0dB below the official
limit are not reported.
Data: 87

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 88 Fil quNiA1Z2103142R2A172103142R2. WIFIS6-band1 fec.EMG (128)
. Date: 2021-05-13 Japlevel (dBu Date: 2021-05-13
110 110
90 20
FCC 15E PKU-NIL1| 11
70 | EES S S 710 Y R EN S E -
L 5 B FOC 15E AV
50 50
30 30
10| 10)
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency MHz) Frequency (MHz)
Site no. : 3w Chamber Data no. : &7 Site no. 3m Chanioer Data mo. : 8G
Dis. [ Aant. @ Sm 2019 MCTD1209-3007 int. pol. : VERTICAL Dis. / Ant. Sm 2015 MCTD120S-3007 Ant. pol. : VERTICAL
Limit ¢ FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lymn Env. / Ins 23.2+C/52.5% Engineer : Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode : ilac VHT20 S180HMz TX Test Mode ilac VHT20 S180HNz TX
Ant . Cable Emission
No. Freg. Factor Loss Reading Level Liwits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuV/m) (dB)
1 10360.000 38.30 z.24 28.69 36.13 - il Rverage
2 10380.000 38.30 Z.24 42.06 49.50 88.20 18.70 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 89

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd1fcc EMG (128) Data: 90
Date: 2021-05-13

fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
o Level (dBuvim)

1

|gLevel (0B Date: 2021-05-13
110 110)
90 a0)
FCC 15E PKU-NII-1 | FCC 15E PK U-NII-1
(] S e e e e S S e S 1) 7
1 — i I _ a1 15E AV |
50 50 2
30 30
10 10|
000 00, 10800, 13200, 15600, 18000 5000 3400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Charber Data no. : 89 Site no. : 3w Chamber Data no. H=ln)
Dis. / Ant. ¢ 3m 2012 MCTD1z02-3007 Ant. pol. : VERTICAL Dis. / Ant. 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
Limit i FCC 15E PK U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. ¢ 23.2%C/52.5% Engineer : Lynn Env. / Ins 23.27C/52.5% Enginser Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test HMode : 1llaw VHT20 5200HMz TX Test Mode : llac VHTZO S5200HMz TX
Ant. Cable Emission
Ho. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) 1dB/m) (dB} {dBuW) (dBuV/m) (dBuV/m) (dB}
1 10400.000 35.30 Z.z24 z8.87 36.28 - - m———— Lverage
2 10400.000 38.30 z2.24 41.79 49.20 68.20 15.00 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
. The emission levels that are Z0dB below the official
limit are not reported.
Data: 91

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 92 i qUNIA1Z2103142R21A172103142R2 WIFISG-hand 1 fcc.EM6 (128)
. Date: 2021.05.13 1zoLovel (4B Date: 20210513
110 110
% %0
FCC 15E PK U-NIL-1 1]
70 ) e e | S e S
1 N FOC 15E AV
50) 50| 2
30 30
10 10)
5000 8400, 10800 13200, 15600, 18000 6000 400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. i im Chasber Data no. Site no. 3 Chaber Data mo. s
Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2019 MCTD120S-3007 Ant. pol. : HORIZONTAL
Limit : FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lynm Env. / Ins 23.2%C/52.54 Engineer : Lymn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Mode  : ilas VET2O S5:00EMz TX Test Hode ilse VETZ0 5200HMz TX
int. Cable Emission
No. Freqg. Factor Loss — Reading  Lewvel Limits Margin Remark
(MHz) (dBfm) (dB]  (dBu¥]  [dBuV/m) (dBuV/m) (dB)
1 10400.000 38.30 z2.24 28.60 36.01 - - == Average
2 10400.000 38.30 zZ.24 41.38 48.79 B&.20 19.41 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 93

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd1fcc EMG (128) Data: 94
Date: 2021-05-13

fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
o Level (dBuvim)

1

Japkevel (uBw Date: 2021-05-13
110 110
90 20
FCC 15E PK U-NI1 FCC 15E PK U-NIL 1
[ I B e 7
M 1 _ 1 15EAV |
L = 50 Z
30 30
10| 10)
6000 8400, 10800, 13200, 15600. 18000 6000 8400, 10800, 13200. 15600, 13000
Frequency (WMHz) Frequency (MHz)
Site no. ¢ 3m Charber Data no. 93 Site no. : 3m Chamber Data no. H
Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : HORTZONTAL
Limit : FCC 1SE PR U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 1 23.27C/52.5% Engineer @ Lynn Env. / Ins 23.27C/52.5% Engineer Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Mode ¢ llac VHT20 5240HMz TX Test Mode : 1lac VHTZ0 5240HMz TX
Ant. Cable Emission
No. Freq. Factor Loss Reading  Level  Limits Nargin Remark
(MHz) (dB/m) {(dB} {dBuv) (dBuV/m) (dBuV/m) (dB)
1 10460.000 38.38  2.25  28.72 36,16  —---m=  ——om—o Iverage
2 10480.000 38.38 2.25 41.50 48.94 68.20 19.26 Peak
Remerks: 1. Imission Level= Antemna Factor + Cable Loss + Reading.
. The emission levels that are 20dB below the official
limit are not reported.
Data: 95

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 96 Fil quNiA1Z2103142R2A172103142R2. WIFIS6-band1 fec.EMG (128)
. Date: 2021-05-13 Japlevel (dBu Date: 2021-05-13
110 110
90 20
FCC 15E PKU-NIL1| 11
70 | EES S S 710 Y R EN S E -
L B FOC 15E AV
50 50 z
30 30
10| 10)
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency MHz) Frequency (MHz)
Site no. : 3w Chamber Data no. : 95 Site no. 3m Chanioer Data mo. : 36
Dis. [ Aant. @ Sm 2019 MCTD1209-3007 int. pol. : VERTICAL Dis. / Ant. Sm 2015 MCTD120S-3007 Ant. pol. : VERTICAL
Limit ¢ FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lymn Env. / Ins 23.2+C/52.5% Engineer : Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode : ilac VHT20 S240HMz TX Test Mode ilac VHT20 5240HMz TX
Ant . Cable Emission
No. Freg. Factor Loss Reading Level Liwits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuV/m) (dB)
1 10480.000 38.38 z.25 28.68 36.12 - il Rverage
2 10480.000 38.38 Z.25 41.74 49.18 88.20 19.02 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 97

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd11cc ENMG (128)

Data: 98 fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
1,mL-:-vel (dBuVIm) Date: 2021-05-13 1,meel {dBul Date; 2021-05-13
110 110

90 20
FCC 15E PK U-NI1 FCC 15E PK U-NIL 1
[ I B e 7
L _ o 15EAY |
50 50 2
30 30
10| 10)
6000 8400, 10800, 13200, 15600. 18000 6000 8400, 10800, 13200. 15600, 13000
Frequency (WMHz) Frequency (MHz)
Site no. 3w Charber Data no. - Site no. 3m Chamber Data no. 98
Dis. / hnt 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL Dis. / Ant 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
Limit : FCC 1SE PR U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins 23.27C/52.5% Engineer Lynn
EUT H EUT
Pover rating : AC1ZOV/E0HZ Fover rating : AC120V/60HZ
Test Mode 11n HT40 S190HMz TX Test Mode 11ln HT40 S1S0HMz TX
Ant. Cable Emission
Ne. Freg. Factor Loss Reading Level  Limits Nargin Remark
(MHz) {dB/ ) 1dBj (dBuWj {dBuV/m) (dBuV/m) 1dB)
1 10360.000 35,30  2.24  28.49 35,92 ——mmmm  ——ooeo Average
2 10380.000 38.30 z.24 41.86 439.29 68.20 18.91 Peak
Remerks: 1. Imission Level= Antemna Factor + Cable Loss + Reading.
. The emission levels that are 20dB below the official
limit are not reported.
Data: 99

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 100 il qUNIA1Z2103142R2IA1Z2103142RZ-WIFISG-band 1 fec.EMG (128)
. Date: 2021.05.13 1zokevel (@B Date: 2021.05.13
110 110)
90| 90|
FCC 15E PK U-NIL1 1]
70) () S T s Y | S e
1 _ FOC 15E AV
50 50) 2
30| 30|
10 10
5000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chamber Data no. Jite no. Im Chamber Data na.
Dis. [ Aant. 3m 2019 MCTD1209-3007 int. pol. HORIZONTAL Dis. / Ant. 3m 2019 MCTD120S-3007 Ant. pol. HORIZONTAL
Limit FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lynn Env. / Ins 23.2¥C/52.5% Engineer : Lymn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode iln HT4Q 5190HNz TX Test Mode 1in HT4D S190HMz TX
int. Cable Emission
No. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz] (dB/m] (dB)  (dBu¥)  (dBuV/m| (dBuV/ml (dB}
1 10380.000 38.30 z2.24 28.49 35.92 - - == Average
2 10380.000 38.30 zZ.24 40.89 48.32 B&.20 19.88 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 101

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd11cc ENMG (128)

Data: 102 fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
1,mL-:-vel (dBuVIm) Date: 2021-05-13 1,meel {dBul Date; 2021-05-13
110 110
90 20
FCC 15E PK U-NI1 FCC 15E PK U-NIL 1
[ I B e 7
L _ o 15EAY |
50 50 2
30 30
10| 10)
6000 8400, 10800, 13200, 15600. 18000 6000 8400, 10800, 13200. 15600, 13000
Frequency (WMHz) Frequency (MHz)
Site no 3w Charber Data no. Site no : 3m Chamber Data no.
Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PR U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 1 23.27C/52.5% Engineer @ Lynn Env. / Ins 23.27C/52.5% Engineer @ Lynn
EUT H EUT
Pover rating : AC1ZOV/E0HZ Fover rating : AC120V/60HZ
Test Mode 11n HT40 S230HMz TX

Test Mode 11n HT40 5230HMz TX

Ant. Cable Emission
No. Freg. Factor Loss FReading Level

Limits Nargin Remark
(MHz) (dB/m] {dB)  (dBu¥)

(ABuV/m) (dBuV/m]  {dB)

1 10460.000 38.35  Z.25 z8.46 35.89
2 10460.000 38.35 2.25 41.69 49.12

- Average
66.20  15.08 Peak

Remarks: 1. Emission Level= Antemna Factor + Ceble Loss + Reading.

. The emission levels that are 20dB below the official
limit are not reported.

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 104 i qUNIA1Z2103142R21A172103142R2 WIFISG-hand 1 fcc.EM6 (128)
Date: 2021.05.13 1zoLovel (4B Date: 20210513
110 110
% %0
FCC 15E PK U-NIL-1 1]
70 ) e e | S e S
o N FOC 15E AV
50) 50| 2
30 30
10 10)
5000 8400, 10800 13200, 15600, 18000 6000 400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chewber Data no. i 103 Site no. 3 Chaber Data mo. s
Dis. / Ant. 3m 2019 MCTD1209-3007 Aint. pol. : VERTICAL Dis. / Ant. 3m 2019 MCTD120S-3007 Ant. pol. : VERTICAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PK U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lynm Env. / Ins 23.2%C/52.54 Engineer : Lymn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode iln HT40 5230HMz TX Test Hode 1in HT40 5230HMz TX
int. Cable Emission
No. Freqg. Factor Loss — Reading  Lewvel Limits Margin Remark
(MHz) (dBfm) (dB]  (dBu¥]  [dBuV/m) (dBuV/m) (dB)
1 10460.000 38.35 2.25 28.49 35.92 = - == Average
2 10460.000 38.35 Z.25 41.26 48.69 B&.20 19.51 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 105

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd11cc ENMG (128)

Data: 106 fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
1,mL-:-vel (dBuVIm) Date: 2021-05-13 1,meel {dBul Date; 2021-05-13
110 110
90 20
FCC 15E PK U-NI1 FCC 15E PK U-NIL 1
[ I B e 7
L i N R o 15EAY |
50 50 2
30 30
10| 10)
6000 8400, 10800, 13200, 15600. 18000 6000 8400, 10800, 13200. 15600, 13000
Frequency (WMHz) Frequency (MHz)
Site no 3w Charber Data no. : 105 Site no. : 3m Chamber Data no. H
Dis. / Ant. : 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL Dis. / Ant 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
Limit FCC 1SE PR U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 1 23.27C/52.5% Engineer @ Lynn Env. / Ins 23.27C/52.5% Engineer @ Lynn
EUT H EUT
Pover rating : AC1ZOV/E0HZ Fover rating : AC120V/60HZ
Test Mode 11n HT20 S180HMz TX

Test Mode 11n HT20 S5180HMz TX

Ant. Cable

Emission

No. Freq. Factor Loss Reading  Level Limits Nargin Remark
(MHz) (dB/w] {dB)  (dBu¥]  (dBuV/m) (dBuV/m) (dB}

1 10380.000 38.30  2.24 z8.43 35,93 —mmmmm —m-meo Lverage

2 10360.000 36.30 2.24 41.42 48.86 68.20  19.34 Peak

Remarks: 1. Emission Level= Antemna Factor + Ceble Loss + Reading.

. The emission levels that are 20dB below the official
limit are not reported.

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 108 Fil quNiA1Z2103142R2A172103142R2. WIFIS6-band1 fec.EMG (128)
Date: 2021-05-13 Japlevel (dBu Date: 2021-05-13
110 110
90 20
FCC 15E PKU-NIL1| 11
70 | EES S S 710 Y R EN S E -
o B FOC 15E AV
50 50 2
30 30
10| 10)
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency MHz) Frequency (MHz)
Site no. 3m Chanber Data no. Site no. 3m Chanioer Data no.
Dis. [ Aant. Sm 2019 MCTD1209-3007 int. pol. HORIZONTLL Dis. / Ant. Sm 2015 MCTD120S-3007 Ant. pol. HORIZONTAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.2%C/52.54 Engineer : Lymn Env. / Ins 23.2+C/52.5% Engineer : Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode 1ln HT20 S180HMz TX Test Mode iin HT20 S180HMz TX
Ant . Cable Emission
No. Freg. Factor Loss Reading Level Liwits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuV/m) (dB)
1 10360.000 38.30 z.24 28.49 35.93 - il Rverage
2 10380.000 38.30 Z.24 41.93 49.37 88.20 18.83 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 109

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd11cc ENMG (128)

Data: 110 fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
1,mL-:-vel (dBuVIm) Date: 2021-05-13 1,meel {dBul Date; 2021-05-13
110 110

90 20
FCC 15E PK U-NI1 FCC 15E PK U-NIL 1
[ I B e 7
L _ o 15EAY |
50 50 2
30 30
10| 10)
6000 8400, 10800, 13200, 15600. 18000 6000 8400, 10800, 13200. 15600, 13000
Frequency (WMHz) Frequency (MHz)
Site no. 3w Charber Data no. Site no. 3m Chamber Data no.
Dis. / hnt 3m 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant 3m 2019 MCTD1209-3007 Ant. pol. : HORTZONTAL
Limit : FCC 1SE PR U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins 23.27C/52.5% Engineer Lynn
EUT H EUT
Pover rating : AC1ZOV/E0HZ Power rating : ACL20V/60HZ
Test Mode 11n HT20 S200HMz TX Test Mode 11ln HT20 S200HMz TX
Ant. Cable Emission
Ne. Freg. Factor Loss Reading Level  Limits Nargin Remark
(MHz) (dB/m) {(dB} {dBuv) (dBuV/m) (dBuV/m) (dB)
1 10400.000 36,30  2.24  28.48 35,90  —---m=  ——om—o Average
2 10400.000 38.30 z.24 40.50 47.91 68.20 z0.29 Peak
Remerks: 1. Imission Level= Antemna Factor + Cable Loss + Reading.
. The emission levels that are 20dB below the official
limit are not reported.
Data: 111

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 112 Fil quNiA1Z2103142R2A172103142R2. WIFIS6-band1 fec.EMG (128)
. Date: 2021-05-13 Japlevel (dBu Date: 2021-05-13
110 110
90 20
FCC 15E PK U-NIL1 | 11
70 | EES S S 710 Y R EN S E -
| , _ FOC 15E AV
50 50
30 30
10| 10)
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency MHz) Frequency (MHz)
Site no. : 3w Chamber Data no. : 111 Site no. 3m Chanioer Data mo. :
Dis. [ Aant. Sm 2019 MCTD1209-3007 int. pol. : VERTICAL Dis. / Ant. Sm 2015 MCTD120S-3007 Ant. pol. : VERTICAL
Limit FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. 23.2%C/52.54 Engineer : Lymn Env. / Ins 23.2+C/52.5% Engineer : Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode 1ln HT20 S200HMz TX Test Mode iin HT20 S200HMz TX
Ant . Cable Emission
No. Freg. Factor Loss Reading Level Liwits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuV/m) (dB)
1 10400.000 38.30 z.24 28.38 35.79 - il Rverage
2 10404.000 38.30 Z.24 42.18 49.59 88.20 18.61 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 113

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd11cc ENMG (128)

Data: 114 fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
1,mL-:-vel (dBuVIm) Date: 2021-05-13 1,meel {dBul Date; 2021-05-13
110 110
90 20
FCC 15E PK U-NI1 FCC 15E PK U-NIL 1
[ I B e 7
15E AV
— L - 2 - i pdl

50 50
30 30
10| 10)

6000 8400, 10800, 13200, 15600. 18000 6000 8400, 10800, 13200. 15600, 13000

Frequency (WMHz) Frequency (MHz)

Site no 3w Charber Data no. o113 Site no. : 3m Chamber Data no. H
Dis. / Ant. : 3m 2019 MCTD1Z059-3007 int. pol. : VERTICAL Dis. / Ant 3m 2019 MCTD1205-3007 Ant. pol. : VERTICAL
Limit FCC 1SE PR U-NII-1 Limit FCC 1SE PE U-NII-1
Env. / Ins. 1 23.27C/52.5% Engineer @ Lynn Env. / Ins 23.27C/52.5% Engineer @ Lynn
EUT H EUT
Pover rating : AC1ZOV/E0HZ Power rating : ACL20V/60HZ
Test Mode 11n HT20 S240HMz TX

Test Mode 11n HT20 5240HMz TX

Ant. Cable

Emission

No. Freq. Factor Loss Reading  Level Limits Nargin Remark
(MHz) (dB/w] {dB)  (dBu¥]  (dBuV/m) (dBuV/m) (dB}

1 10480.000 38.35  2.25 z8.43 35,93 —mmmmm —m-meo Lverage

2 10480.000 368.36 2.25 42.04 49.48 68.20  18.72 Peak

Remarks: 1. Emission Level= Antemna Factor + Ceble Loss + Reading.

. The emission levels that are 20dB below the official
limit are not reported.

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 116 Fil quNiA1Z2103142R2A172103142R2. WIFIS6-band1 fec.EMG (128)
Date: 2021-05-13 Japlevel (dBu Date: 2021-05-13
110 110
90 20
FCC 15E PKU-NIL1| 11
70 | EES S S 710 Y R EN S E -
o B FOC 15E AV
50 50 z
30 30
10| 10)
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency MHz) Frequency (MHz)
Site no. 3m Chanber Data no. Site no. 3m Chanioer Data no.
Dis. [ Aant. Sm 2019 MCTD1209-3007 int. pol. HORIZONTLL Dis. / Ant. Sm 2015 MCTD120S-3007 Ant. pol. HORIZONTAL
Limit FCC 15E PE U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. 23.2%C/52.54 Engineer : Lymn Env. / Ins 23.2+C/52.5% Engineer : Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode 1ln HT20 S240HMz TX Test Mode iin HT20 5240HMz TX
Ant . Cable Emission
No. Freg. Factor Loss Reading Level Liwits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuV/m) (dB)
1 10480.000 38.38 z.25 28.59 36.03 - il Rverage
2 10480.000 38.38 Z.25 41.49 48.93 88.20 19.27 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 117

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd1fcc EMG (128) Data: 118
Date: 2021-05-13

fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
o Level (dBuvim)

1

Japlevel Bu Date: 2021-05-13
110 110)
90| 90|
FCC 15E PKU-NII-1 | FCC 15E PK U-NII-1
) S i 1 S S e [ S| S B S b
1 — i I _ a1 15E AV |
50 50) 2
30) 30|
10| 10)
5000 8400, 10800, 13200, 15600. 18000 6000 8400. 10800. 13200. 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Charber Data no. H Site no. : 3w Chamber Data no. H
Dis. / Ant. 1 o3m 2019 MCTD1205-3007 Ant. pol. : HORIZONTAL Dis. / Anc. 3m 2015 MCTD1203-3007 Ant. pol. : HORIZONTAL
Limit i FCC 15E PE U-NII-1 Limit FCC 15E PK U-NII-1
Env. / Ins. ¢ 23.2%C/52.5% Engineer : Lynn Enw. / Ins. 23.27C/52.5% Enginser : Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test HMode : 1la 5180HMz TX Test Mode : 1la 5180HMz TX
Ant. Cable Emission
HNo. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) 1dB/m) 1dBj {dBuW) (dBuV/m) (dBuV/m) (dB}
1 10360.000 3&.30 2.24 25.59 36.03 —————— —————— Lverage

2 10360.000 38.30 2.24 40.95 48.39 66.20  19.81 Peak

Remarks: 1. Emission Level= Antemna Factor + Ceble Loss + Reading.

. The emission levels that are 20dB below the official
limit are not reported.

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 120 Fil quNiA1Z2103142R2A172103142R2. WIFIS6-band1 fec.EMG (128)
Date: 2021-05-13 Japlevel (dBu Date: 2021-05-13

110 110

90 20

oA B[

_ N FOC 15E AV
50) 2
30| 30|
10 10
5000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chamber Data no. @ 118 Jite no. Im Chamber Data nma. :
Dis. [ Aant. : 3m 2019 MCTD1209-3007 Aint. pol. : VERTICAL Dis. / Ant. 3m 2019 MCTD120S-3007 Ant. pol. : VERTICAL
Limit : FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lynn Env. / Ins. : 23.2%C/52.5% Engineer : Lymn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Mode ¢ 1la 5180HNe TX Test Mode 1la 5180HNz TX
int. Cable Emission
No. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/w) {dB)  (dBu¥]  [dBuV/m) (dBuV/m) (dB)
1 10360.000 38.30 z2.24 28.49 35.93 - - == Average
2 10360.000 38.30 zZ.24 40.94 48.38 B&.20 19.82 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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AUDIX )}

FCC ID: A2HCT201

Data: 121

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequniA 122103142R2\A 122103 142R2-WIFISG-|

nd1fcc EMG (128) Data: 122
Date: 2021-05-13

fle: F12021 ReportiequniA1Z2103142R2\A172103142R2.WIFIS6.hand1 fec.EM6 (128)
o Level (dBuvim)

1

|gLevel (0B Date: 2021-05-13
110 110)
90 a0)
FCC 15E PKU-NII-1 | FCC 15E PK U-NII-1
(] S e e e e S S e S 1) 7
1 — i I _ a1 15E AV |
50 50 2
30 30
10 10|
000 00, 10800, 13200, 15600, 18000 5000 3400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Charber Data no. ro121 Site no. : 3w Chamber Data no. H
Dis. / Ant. ¢ 3m 2012 MCTD1z02-3007 Ant. pol. : VERTICAL Dis. / Ant. 3m 2019 MCTD1209-3007 Ant. pol. : VERTICAL
Limit i FCC 15E PK U-NII-1 Limit FCC 15E PE U-NII-1
Env. / Ins. ¢ 23.2%C/52.5% Engineer : Lynn Env. / Ins 23.27C/52.5% Enginser : Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test HMode : 1la 5200HMz TX Test Mode : 1la 5zZ00HMz TXE
Ant. Cable Emission
Ho. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) 1dB/m) (dB} {dBuW) (dBuV/m) (dBuV/m) (dB}
1 10400.000 35.30 Z.z24 z8.49 35.80 - - m———— Lverage
2 10400.000 38.30 z2.24 41.55 48.96 68.20 19.24 Peak

Remarks: 1. Emission Level= Antemna Factor + Ceble Loss + Reading.

. The emission levels that are 20dB below the official
limit are not reported.

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Data: 124 Fil quNiA1Z2103142R2A172103142R2. WIFIS6-band1 fec.EMG (128)
Date: 2021-05-13 Japlevel (dBu Date: 2021-05-13
110 110
90 20
FCC 15E PKU-NIL1| 11
70 | EES S S 710 Y R EN S E -
o B FOC 15E AV
50 50 z
30 30
10| 10)
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency MHz) Frequency (MHz)
Site no. : 3w Chamber Data no. Site no. 3m Chanioer Data mo. :
Dis. [ Aant. @ Sm 2019 MCTD1209-3007 Ant. pol. : HORIZONTAL Dis. / Ant. Sm 2015 MCTD120S-3007 Ant. pol. : HORIZONTAL
Limit ¢ FCC 15E PE U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. : 23.2%C/52.5% Engineer : Lymn Env. / Ins 23.2+C/52.5% Engineer : Lynn
EUT H EUT
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode : ila 5200HMz TX Test Mode 11a 5200HMz TX
Ant . Cable Emission
No. Freg. Factor Loss Reading Level Liwits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuV/m) (dB)
1 10400.000 38.30 z.24 28.76 36.17 - il Rverage
2 10400.000 38.30 Z.24 41.596 49.37 88.20 18.83 Peak

Remarics: 1. Emission Level= Lntemna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official
limit are not reporced.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 125

1

File: F:2021 ReportiJiequniA 122103142R21A122103142R2.WIFI5 G
o Level (dBuvim)

nd11cc ENMG (128)
Date: 2021-05-13

110]

a0

1 S 1 | S e S | S S (11

A D T e = ==

FCC 15E PK U-NIL-1

30
10
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
site no 3m Chamber Data no. @ 125
Dis. / Ant im 2019 MCTD1Z0S-3007 int. pol. : VERTICAL
Limit FCC 1SE PR U-NII-1
Emv. / Ins. @ 23.2%C/52.5% Engineer Lynn
EUT

Pover rating :

Test Mode

AC12Z0V/ 60HZ
1la 5240HMz TX

A172103142R2\A1Z72103142R2-WIFI5G-band 1 fcc.EM6 (128)

Dat

: 2021-05-13

70

il e I R o ===

FCC 15E PKU-NIL1 |

30|
10
6000 8400, 10800. 13200, 15600. 18000
Frequency (MHz)
Fite no. i 3m Chawber Data no.
Dis. [ Aant. Sm 2019 MCTD1209-3007 int. pol. HORIZONTAL
Limit FCC 15E PE U-NII-1
Env. / Ins. 23.2%C/B2.8% Engineer Lynn
EUT H
Power rating : AC120V/60HZ
Test Mode 1la 5240HNMz TX

Data: 126 ile: F:2021 ReportiJiequn'A1Z2103142R2\A1Z2103 142R2-WIFI5G-band1 fcc.EM6 (128)
{zokevel B Date: 2021-05-13
110

920
FCC 15E PK U-NII-1
T
1 — _ a1 15E AV |
50 z
30
10|
‘5000 3400, 10800 13200, 15600, 18000
Frequency (MHz)
Site no : 3w Chamber Data no. H
Dis. / Ant 3m 2019 MCTD1209-3007 Int. pol. : VERTICAL
Limit FCC 15E PE U-NII-1
Env. / Ins 23.27C/52.5% Engineer : Lynn
EUT
Power rating : AC120V/60HZ
Test Mode 11la 5240HMz TX
Ant. Cable Emission
Ho. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) 1dB/m) (dB} {dBuW) (dBuV/m) (dBuV/m) (dB}
1 10450.000 35.35 Z.z5 z8.69 36.13 - - m———— Lverage
2 10480.000 38.38 z2.25 41.46 48.90 68.20 19.30 Peak

Remarks:

Data; 128

4apkevel (dBui

1

. Emission Level= Antenna Factor + Cesble Loss + Reading.
z

. The emission levels that are 20dB below the official
limit are not reported.

qun'A172103142R2\A172103 142R2-WIFI5G-band1 fcc.EM6 (128)
Date: 2021.05-13

110)

90)

oA B[

_ 2 FOC 15E AV
50|
30|
10)
6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. 3w Chamber Data no.
Dis. / int. Sm 2020 MCTD120S-3006 Ant. pol. HORIZONTAL

: FGC 1SE PK U-NII-1
23.24C/52.5%

Engineer : Lynn
EUT
Power rating : AC120%/60HZ
Test Mode 1la 5z40HNz TX
int. Cable Emission
No. Freg. Factor Loss —Reading  Level Limits Margin Remari
(MHz) (dB/m] (dB)  (dBu¥]  (dBuV/m) (dEuV/m) (dB)
1 10480.000 38.77 2.25 28.53 38.96 ————-=  ——--—- Average
2 10480.000 38.77  2.25 41.45 51.82 68.20  16.38 Peak

Remarks: 1.

Emission Lewel= ntenna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE below the official

limit are not reporced.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

M/N: CT9C18

Data: 1 File: 22021 Report.Jiequn\A1Z2103142R21A122103142R2-WIFI5G-band 1.EM6 (124) Data: 2 File: 22021 Report.Jiequn\A122103142R21A122103142R2- WIFISG-band 1.EM6 (124)
. Date: 2021-04-30 1opLevel (BuVim) Date: 2021-04-30
110 110 1

1
90 90|
70— 1 L [ FCk1SEPKUNILL zo—L— [mul ] N s e B m— 2 v (R 11 A1 R
o [ N
30 30
10 10
“1000 2000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
Zite no. im Cherber . 1 %ite no. im Chember Data no. z
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol VERTICAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1 Limit FCC 1SE PK U-NII-1
Env., / Ins. 3.27C/52.5% Engineer Lynn Env., / Ins. 3.27C/52.5% Enginser Lynn
EUT EUT
Power rating : AC1ZOV/60HZ Power rating : AC1ZOV/60HZ
Test Mode 1la S180HMz TX Test Mode 11a S180HMz TX
Ant.  Cable Emission Ant.  Cable Emission
No. Fregq. Factor Loss Reading Level Limits Margin Remark No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB)  (dBuV)  (dBu¥/m) (dBuV/m)  [dB] (MHz) (dB/m) (4B}  (dBu¥]  [dBuV/m) (dBuv/m) (dB)
1 5180.000 33.02  1.43 9z.20 91.885  —mmm—m —mmoo Peak 1 5180.000 33.02 1.4  106.05  105.40  ———-—— Peak

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading.

The emission levels that are 20dB helow the official

limit are not reported.

Remarks: 1.

Emission Lewel= Antenna Factor + Ceble Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.

Data: 7 File: F:2021 ReportiJiequniA122103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 8 File: F:2021 ReportiJiequniA1Z2103142R21A1Z2103142R2-WIFISG-band 1.EM6 (124)
1zgleve! (BuVIm) Date: 2021-04-30 12pLevel (4BuVim) Date: 2021-04-30
110 110

90 90|

o= A4 [ i

oA ] 4

50 50| 2
30 30
10 10
5000 3400, 15600. 18000 5000 3400, 10800. 13 15600. 18000
Frequency (MHz)
Site no. 3m Chardber . H Site no. 3m Chamber Data no. H=1
Dis. / knt. 3m 2020 MCTD1209-3006 Ant. pol VERTICAL Dis. / knt. 3m 2020 MCTD1209-3006 Ant. pol. VERTICAL
Limic FCC 15E PK U-NII-1 Limic FCC 15E PK U-NII-1
Env. / Ins. 3.2%C/52.5% Engineer Lynn Env. / Ins. 3.27C/52.5% Engineser Lynn
EUT EUT
Power rating LC120V/ 60HZ Power rating AC120V/60HZ
Test Mode 1lla 5180HMz TX Test HNode lla 5130HMz TX
Ant. Cable Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (2B/m)  (dB)  (dBuV)  (dBWV/m) (dBuV/m)  (dB)
1 10360.000 38.53 z2.249 30.93 36.08 = - = Averadge
2 10360.000 38.53 2.24% 43.03 45.18 68.20 20.02 Peak

Enission Level= Antenna Facter + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1.
z
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 9 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EM6 (124)
12018vel BV Date: 2021-04-30
110]

90|

50
30
10
“s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz)
Zite no. im Cherber Data no. El
Dis. / knt. 3m 2020 MCTD1208-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1
Env., / Ins. 23.27C/52.5% Engineer Lynn
EUT
Power rating : AC1ZOV/60HZ
Test Mode 1la S180HMz TX
Data: 11 File:

021 ReportuJiequn'A172103142R2\A 122103142R2-WIFI5G-band 1.EM6 (124)

Level (dBuvim) Date: 2021-04-30

1
110
1
90
70 ——F—H [ o — L [ Fefl1SEPKUNILL
50
30
10|
1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Site no. 3w Charber Data no. r11
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant.. pol. : VERTICAL
Limit FCC 1SE PK U-NII-1
Env. / Ins. 23.2%C/52.5% Engineer : Lynn
EUT
Power rating AC120V/ 6OHZ
Test Mode 11la S52Z00HMz TX
Ant. Cable Emission
No. Freg. Factor Loss FReading Level  Limits Margin Remark
(MHz) (dB/w) {AB)  (dBuV)  (dBu¥/m) (dBuV/m) (dB)
1 5200.000 33.04 1.4 92.44 91.82  ——-——— - Pealk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE helow the official

limit are not reported.

Data: 10

1 Level (dBuV

File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
im) Date: 2021-04-30

110

90

50| 2
30
10

“s000 8400. 10800. 13200. 15600. 18000

Frequency {MHz)
$ite no. 3m Chember Data no.
Dis. / hnt. 3m 2020 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer Lynn
EUT :
Fower rating : ACLZOV/GOHZ
Test Hode 1la S180HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) (4B}  (dBu¥]  [dBuV/m) (dBuV/m) (dB)

1 10360.000 35.53 2.24  30.94 36.00  ——-mmm  ——mm—o Average
z 10360.000 38.53 2.24  43.70 48.85 68.20  19.35 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading.

Z. The emission levels that are z0dB below the oIficial
limit are not reported.

Data: 12 File: F:2021 ReportiJiequn\A1Z2103142R2\A122103142R2-WIFISG-bandL.EM6 (124)
1zplevel [Buvim) Date: 2021-04-30
110 1
90
70 I 1 EL{l 15E|PHCULNIL1
50
30
10

1000 2000. 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. 3m Chamber Data na.
Dis. / Ant. sm 2020 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Enginser Lynn
EUT :
Power rating : AC120V/60HZ
Test Hode 1la SZOOHMz TX
Ant.  Cable Emission
Wo. Freq. Fastor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuV)  ([dBuV/m) (dBWV/m)  (dEB)
1 5200.000 33.0¢ 1.4%  105.92  105.30  ——--—-  —-———o Peak

Remarks: 1.

Emission Level= Antenna Factor + Ceble Loss + Reading.
The emission levels that are z0dB kelow the official
limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 13 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EM6 (124)
12018vel BV Date: 2021-04-30
110]

90|

50
30
10
“s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz)
Zite no. im Cherber Data no.
Dis. / knt. 3m 2020 MCTD1208-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1
Env., / Ins. 23.27C/52.5% Engineer Lynn
EUT
Power rating : AC1ZOV/60HZ
Test Mode 1la 5200HMz TX
Data: 19 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band1.EM6 (124)

2pLEve! (dBuVIm)

Date; 2021-04-30

110 1
90
70 ——F—H [ o — L [ FCquSERKUNILL
50
30
10|
1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Site no. 3w Charber Data no.
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. HORIZONTAL
Limit FCC 1SE PK U-NII-1
Env. / Ins. : 23.27C/52.5% Engineer : Lynn
EUT
Power rating AC120V/ 6OHZ
Test Mode 11la 52Z40HMz TX
Ant. Cable Emission
No. Freg. Factor Loss FReading Level  Limits Margin Remark
(MHz) (dB/m) {dBy  {dBuV)  (dBw¥/m) (dBuV/m) (dE)
1 5240.000 33.08 1.45 105.79 105.22 ——————  —————— Pealk

Remarks: 1. Em

ission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dB below the official

Data: 14

1 Level (dBuVim)

File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
Date: 2021-04-30

110

90

50| 4
30
10
“s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz)
%ite no. im Chember Data no.
Dis. / knt. 3m 2020 MCTD12089-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1
Env., / Ins. 23.27C/52.5% Enginser Lynn
EUT :
Power rating : AC1ZOV/60HZ
Test Mode 11a S200HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz]  (dB/m) (dB)  (dBuV)  (dBu¥/m] (dBuV/m)  (dB)
1 10400.000 33.60  2.z% 4z.32 47.57 68.20  20.63 Peak
2 10400.000 38.60 2.2 30.58 35.84 68.20  32.36 Peak

Remarks: 1.
z.

Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are z0dE below the official
limit are not reported.

Data: 20 File: F:2021 ReportiiequniA1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124)
120L8vel (4BuVim) Date: 2021-04-30
110|

1
90|
7o———1 e | s s ] —: 0 (T3] TR
50
30
10|
1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Site no. 3m Chamber Data no. H
Dis. / Ant. 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limic FCC 15E PK U-NII-1
Env. / Ins. 23.2%C/52.5% Engineser Lynn
EUT H
Power rating : AC120V/60HZ
Test HNode 1lla 5240HMz TX
Ant. Cable Emission
No. Freq. Factor Loss Reading Level limits Margin Remark
(MHz) (B /m) (dB) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 5240.000 33.08 1.45 93.07 92.50 —————— —————— Pealk

Remarks: 1.

Emission Level= Antenna Factor + Csble Loss + Reading.
The emission levels that are 20dE below the official

limit are not reported.

limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 21 Fil
Level (dBuVin

1

le:

021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124)

Date: 2021.05.03

110]

90|

50|

Data: 22

1 Level (dBuVim)

File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)

Date: 2021-05.03

110

90

50 2
30 30
10| 10|
6000 8400. 10800 13200. 15600 18000 6000 8400 10800. 13200, 15600 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chanber Data no. : Site no. : 3m Chember Data mo. :
Dis. / Ant. Sm 2020 MCTD12OS-3006 Ant. pol. : WERTICAL Dis. / hnt. 3m 2020 MCTD12OS-3006 Ant. pol. : WERTICAL
Limit FCC 15E PK U-NII-1 Limit FCC 15E PK U-NII-1
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env. / Ins. 23.2%C/52.5% Engineer Lynn
EUT EUT :
Power rating : AC1ZOV/G6OHZ Power rating : AC1Z0V/6DHZ
Test Mode 11a 52Z40HMz TX Test Mode 11la 5Z40HMz TX
int.  Cable Emizsion
No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz] (B /) (aB) (dBuv) (dBuW/m) (dBul/m) (dB)
1 10480.000 38.77 2.25  30.74  36.20 e —mmoee Average
z 10480.000 38,77 2.25  42.68  46.1%  68.20 20.06  Pesk
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

Data: 23 File: F:2021 ReportiJiequniA122103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 24 File: F:2021 ReportiiequniA1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124)
1zgleve! (BuVIm) Date: 2021-05-03 120L8vel (4BuVim) Date: 2021-05-03
110 110
90 90

FCC 15E PK U-NIL1 | FCC 15E PK U-NIL1 |
() S S e [ Y S S s Y e s e A ) NS s S
_ B FOC 15E AV |
50 50 =
30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. Site no. 3m Chamber Data no.
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. HORIZONTAL Dis. / Ant. 3m 20z0 NCTD120S-3006 Ant. pol. HORIZONTAL
Limit FCC 1SE PK U-NII-1 Linmit FCC 1SE PK U-NII-1
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. : 23.27C/52.5% Engineer : Lynn
EUT EUT H
Power rating AC120V/ 6OHZ Power rating : AC120V/60HZ
Test Mode 11la 52Z40HMz TX Test Mode 1lla 5240HMz TX
Ant. Cable Emission
Wo. Freq. Factor Loss Reading Level  Limits Margin Remark
(MEz) (dB/m) (dB)  (dBuV]  (dBu¥/m) (dBwV/ml  (dB)
1 10480.000 38.77 2.25 30.73 36.19 o Averags
2 10480.000 38.77 2.25 43.70 49.16 68.20 15.04 Peak

Remarks: 1.
z

Emission Level=

limit are not reported.

intenna Factor + Casble Loss + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 25 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EM6 (124)

Jzokevel (dBuVin Date: 2021-05-03
110
90 +
70— 1 L [ FCk 15EPKUNILL
50
(N

30

10

“1000 2000. 3000. 4000. 5000. 6000

Frequency {MHz)

Zite no. im Cherber Data no. :

Dis. / knt. 3m 2020 MCTD1208-3006 Ant. pol. : HORIZONTAL

Limit : FCC 1SE PK U-NII-1

Env., / Ins. 23.27C/52.5% Engineer : Lynn

EUT

Power rating : AC1ZOV/60HZ

Test Mode 1ln HTZD 5180HMz TX

Ant.  Cable Emission
No. Fregq. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/w] (9B)  (dBuV)  [dBu¥/m) (dBu¥/m)  (dB]

1 5150.000 33.02  1.43 57.63 §7.08 ——mm—m —mmo—o Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB helow the official
limit are not reported.

Data: 31 File: F:2021 ReportiJiequniA122103142R21A122103142R2-WIFISG-band 1.EM6 (124)
Jzolevel (BuVim) Date: 2021-05-03
110
90

FCC 15E PK U-NIL1 |

S = e e e e

50
30
10|
6000 8400. 10800. 13200 15600. 18000
Frequency (MHz)
Site no. 3m Chardber Data no. H
Dis. / Ant. 3m 2020 MCTD1209-3006 Ant.. pol. : HORIZCOMTAL
Limic FCC 15E PK U-NII-1
Env. / Ins. i 23.27C/52.5% Engineer : Lynn
EUT
Power rating AC120V/ 6OHZ
Test Mode 11ln HTZO S5180HMz TZ

Data: 26 File: F:2021 Reportiiequn'A122103142R2\A122103142R2-WIFI5G-band 1.EMG (124)
120Level (BuVim) Date: 2021-05-03
110]
90|

1
zo—L—H [mul ] L [ FCk15EPKUNILL
50|

[
30M
10
“1000 2000. 3000. 4000. 5000. 6000

Frequency {MHz)
%ite no. : 3m Chamber Data no. :
Dis. / knt. : 3m 2020 KCTD120S-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-1
Ewv. / Ins. : 23.27C/52.5% Enginser : Lynn
EUT :
Power rating : AC1ZOV/60HZ
Test Mode : 1in HTZD 5180HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz]  (dB/m) (dB)  (dBuV)  (dBu¥/m] (dBuV/m)  (dB)
1 5180.000 33.0z  1.43 52.48 81.82  ——--om oo Peak

Remarks: 1. Emission Level= Antenna Factor + Coble Loss + Reading.
2. The emission lewels that are 20dB below the official
limit are not reported.

Data: 32 File: F:2021 Report Jiequn|A122103142R2\A122103142R2-WIFISG-band .EM6 (124)
JzoLevel (Buvim) Date: 2021-05-03
110

20
FCC 15E PK U-HIL1 |
T e [ ) s S ——
_ _ Fdc 15E Av|
50 2
30
10
5000 3100, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. H
Dig. / Ant. @ 3m 2020 MCTD1209-3006 Ant.. pol. : HORIZOMTAL
Limic : FCC 15E PK U-NII-1
Env. / Ins. i 23.2%7C/52.5% Engineer : Lynn
EUT H
Power rating : AC120V/60HZ
Test HNode ¢ 11ln HTZO0 S180HMz TZ
Ant. Cable Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m) (dE) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 10360.000 38.53 z2.249 30.94 36.09 —————— Averadge
2 10360.000 38.53 2.24% 43.4944 48.59 68.20 19.61 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission lewels that are 20dB below the official
limit are not reported.
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74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: A2HCT201

Data: 33 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 34 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
1pplevel (dBuVin Date: 2021-05-03 1ppLevel (BuVim) Date: 2021-05-03
110] 110

90| 90

50 50| 2
30, 30
10 10
“s000 8400. 10800, 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
$ite no. 3m Cheber Data no. : $ite no. : 3m Chamber Data no. :
Dis. / hnt. 3m 2020 MCTD120S-3006 int. pol. : VERTICAL Dis. / Ant. : 3m 2020 MCTD1208-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-1 Limit : FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn Env. / Ins. : 23.29C/52.5% Enginser : Lynn
EUT EUT :
Power rating : AC1ZOV/60HZ Fower rating : ACLZOV/GOHZ
Test Mode 11n HTZO 5180HMz TX Test Hode : 1in HT20 5160HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) (4B}  (dBu¥]  [dBuV/m) (dBuV/m) (dB)
1 10360.000 38.53  2.24  30.85 36.00  ——-mmm  ——mm—o Average
z 10360.000 38.53 2.24  43.36 48.51 68.20  19.68 Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading.
Z. The emission levels that are z0dB below the oIficial
limit are not reported.

Data: 35 File: F:2021 ReportiJiequn'A1Z2103142R21A122103142R2-WIFISG-band1.EM6 (124) Data: 36 File: F:2021 ReportiJiequn\A1Z2103142R2\A122103142R2-WIFISG-bandL.EM6 (124)
41zgLeve! [BuVim) Date: 2021.05-03 120LEvel (@BUVIm) Date: 2021-05-03
110) 1 110

1
90| 90
70) I 1 FL{] 15E|PHCULNIL1 70 I 1 L4 15E|PHCULNIL 1
50) 50
30, 30
10 10
1000 2000. 3000, 4000, 5000, 6000 1000 2000. 3000, 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chaxber Data no. : Site no. : 3m Chamber Data no. :
Dis. / Ant. sm 2020 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : Gm 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-1 Limit : FCC 1SE PK U-NII-1
Env. / Ins. : 23.2Z7C/52.5% Engineer : Lynn Env. / Ins. : 23.2Z7C/52.5% Enginser : Lynn
EUT EUT :
Power rating : AC120V/60HZ Power rating : AC120V/60HZ
Test Hode 11n HTZO SZOOHMz TX Test Hode : 1ln HT20 5200HMz TX
Ant.  Cable Emission Ant.  Cable Emission
No. Freq. Fastor Loss Reading Level  Limits Margin Remark Wo. Freq. Fastor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) (4B} (dBuV)  (dBu¥/m) (dBuV/wl  (dB) (MHz) (dB/m) (dB)  (dBuV)  ([dBuV/m) (dBWV/m)  (dEB)
1 5200.000 33.04 1.44 104.46  103.8%  —————- —————— Peak 1 5200.000 33.0¢ 1.4 93.51 92.89  ——-mmm  —mmm—e Peak
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official

The emission levels that are 20dE below the official

limit are not reported. limit are not reported.
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FCC ID: A2HCT201

Data: 37 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 38 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
1pplevel (dBuVin Date: 2021-05-03 1ppLevel (BuVim) Date: 2021-05-03
110] 110

90| 90

50 50 2
30, 30
10 10
“s000 8400. 10800, 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
$ite no. 3m Cheber Data no. : $ite no. : 3m Chamber Data no. :
Dis. / hnt. 3m 2020 MCTD120S-3006 int. pol. : VERTICAL Dis. / Ant. : 3m 2020 MCTD1208-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-1 Limit : FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn Env. / Ins. : 23.29C/52.5% Enginser : Lynn
EUT EUT :
Power rating : AC1ZOV/GOHZ Fower rating : ACLZOV/GOHZ
Test Mode 11n HTZO 5Z00HMz TX Test Hode : 1in HT20 5200HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) (4B}  (dBu¥]  [dBuV/m) (dBuV/m) (dB)
1 10400.000 35.60 2.24  30.73 35.88  ——-mmm  —omm—e Average
z 10400.000 38.60 2.24  42.91 48.16 65.20 20.04 Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading.
Z. The emission levels that are z0dB below the oIficial
limit are not reported.

Data: 39 File: F:2021 ReportiJiequn'A1Z2103142R21A122103142R2-WIFISG-band1.EM6 (124) Data: 40 File: F:2021 ReportiJiequn\A1Z2103142R2\A122103142R2-WIFISG-bandL.EM6 (124)
41zgLeve! [BuVim) Date: 2021.05-03 120LEvel (@BUVIm) Date: 2021-05-03
110) 110
90| 90

FCC 15E PKU-NIL1 |

FCC 15E PK U-NIL-1 |

S = e e e e o1 A 1

L R FOC 15E AV|
50 50| 2
30 30
10 10
5000 3400, 10800, 13200, 15600 1000 5000 2400, 10800, 13200, 15600 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. H Site no. : 3m Chamber Data no. H
Dis. / knt. 3m 2020 MCTD1209-3006 Ant.. pol. : HORIZCOMTAL Dig. / Ant. @ 3m 2020 MCTD1209-3006 Ant.. pol. : HORIZOMTAL
Limic FCC 15E PK U-NII-1 Limic : FCC 15E PK U-NII-1
Env. / Ins. i 23.27C/52.5% Engineer : Lynn Env. / Ins. i 23.27C/52.5% Engineer : Lynn
EUT EUT H
Power rating LC120V/ 60HZ Power rating : AC120V/60HZ
Test Mode 11ln HTZO S5Z00HMz TZ Test HNode : 11n HTZO0 SzZ00HMz TZ
Ant. Cable Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (B /m) (dB) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 10400.000 38.60 z2.249 30.69 35.94 —————— Averadge
2 10400.000 38.60 2.24% 42.91 48.16 68.20 20.04 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 41 File:
Level (dBuVin

021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124)
Date: 2021.05.03

1
110]

90|

P - [ o — L [ FeSAPKLLNILL

50
30
10
“1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
Zite no. im Cherber Data no. : 41
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-1
Env., / Ins. 23.27C/52.5% Engineer : Lynn
EUT
Power rating : AC1ZOV/60HZ
Test Mode 1ln HTZD 5240HMz TX
Ant.  Cable Emission
No. Fregq. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/w] (9B)  (dBuV)  [dBu¥/m) (dBu¥/m)  (dB]
1 5za0.000 33,05 1,45 94.285 L R Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB helow the official
limit are not reported.

Data: 47 File: F:2021 ReportiJiequniA122103142R21A122103142R2-WIFISG-band 1.EM6 (124)
Jzolevel (BuVim) Date: 2021-05-03
110
90

FCC 15E PK U-NIL1 |

S = e e e e

50
30
10|
6000 8400. 10800. 13200 15600. 18000
Frequency (MHz)
Site no. 3m Chardber Data no. T 47
Dis. / Ant. 3m 2020 MCTD1209-3006 Ant.. pol. : VERTICAL
Limic FCC 15E PK U-NII-1
Env. / Ins. i 23.27C/52.5% Engineer : Lynn
EUT
Power rating AC120V/ 6OHZ
Test Mode 11ln HTZO S52Z40HMz TZ

Data: 42 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
12pL8vel (dBuVim) Date: 2021-05.03
110 1

90

o0 M L [ FqiSAPK LN

50|
30
10
“1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
%ite no. : 3m Chamber Data no. :
Dis. / knt. : 3m 2020 KCTD120S-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1
Ewv. / Ins. : 23.27C/52.5% Enginser : Lynn
EUT :
Power rating : AC1ZOV/60HZ
Test Mode : 1in HTZD 5240HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz]  (dB/m) (dB)  (dBuV)  (dBu¥/m] (dBuV/m)  (dB)
1 5240.000 33.05  1.45  105.45  104.88 ———-—- —————o Peak

Remarks: 1. Emission Level= Antenna Factor + Coble Loss + Reading.
2. The emission lewels that are 20dB below the official
limit are not reported.

Data: 48 File: F:2021 Report Jiequn|A122103142R2\A122103142R2-WIFISG-band .EM6 (124)
JzoLevel (Buvim) Date: 2021-05-03
110

20
FCC 15E PK U-HIL1 |
T e [ ) s S ——
_ _ Fdc 15E Av|
50 2
30
10
5000 3100, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. 48
Dig. / Ant. @ 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limic : FCC 15E PK U-NII-1
Env. / Ins. i 23.2%7C/52.5% Engineer : Lynn
EUT H
Power rating : AC120V/60HZ
Test HNode : 11ln HTZO0 SzZ40HMz TZ
Ant. Cable Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m) (dE) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 10480.000 38.77 2.25 30.59 36.05 —————— Averadge
2 10480.000 38.77 2.25 43.43 45.89 68.20 19.31 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 49
Level (dBuVin

File:

1

021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124)
Date: 2021.05.03

110]

90|

50

30

10

“s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz)

Zite no. im Cherber Data no.

Dis. / knt. 3m 2020 MCTD1208-3006 Ant. pol. : HORIZONTAL

Limit FCC 1SE PK U-NII-1

Env., / Ins. 23.27C/52.5% Engineer Lynn

EUT

Fower rating
Test Mode

Data: 51
Level (dBuvim)

File:

AC120V/ 60HZ
1in HT2O 5240HNz TX

021 ReportuJiequn'A172103142R2\A 122103142R2-WIFI5G-band 1.EM6 (124)

Date; 2021-05-04

1
110
90
70 ——F—H [ o — L [ FCj 1SERKULNILL
50
30M
10|
1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Site no. 3w Charber Data no. 51
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant.. pol. : VERTICAL
Limit FCC 1SE PK U-NII-1
Env. / Ins. 23.2%C/52.5% Engineer : Lynn
EUT
Power rating AC120V/ 6OHZ
Test Mode 11ln HT40 S5190HMz TZ
Ant. Cable Emission
No. Freg. Factor Loss FReading Level  Limits Margin Remark
(MHz) (dB/w) {AB)  (dBuV)  (dBu¥/m) (dBuV/m) (dB)
1 5190.000 33.02 1.4 79.37 78.73 Pealk

Remarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are 20dB below the official
limit are not reported.

Data: 50

1 Level (dBuV

File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
im) Date: 2021-05.03

110

90

50| 2
30
10
“s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz)
$ite no. : 3m Chamber Data no.
Dis. / hnt. 3m 2020 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer Lynn
EUT :
Fower rating : ACLZOV/GOHZ
Test Hode 11n HTZO 5240HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) (4B}  (dBu¥]  [dBuV/m) (dBuV/m) (dB)
1 10480.000 38.77 2.28  30.59 36.05  ——--mm  —-mm—o Average
z 10480.000 38.77 2.25  43.21 48,67 68.20  19.53 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 2Z0dB below the official
limit are not reported.

Data: 52 File: F:2021 ReportiiequniA1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124)
120L8vel (4BuVim) Date: 2021-05-04
110|

90|
7o———1 e T s s I — o | KT T TR
50
30
10|
1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no.
Dis. / Ant. 3m 2020 MCTD1209-3006 Ant.. pol. HORIZONTAL
Limic FCC 15E PK U-NII-1
Env. / Ins. 23.2%C/52.5% Engineser Lynn
EUT H
Power rating : AC120V/60HZ
Test HNode 1ln HT40 S5150HMz TZ
Ant. Cable Emission
No. Freq. Factor Loss Reading Level limits Margin Remark
(MHz) (B /m) (dB) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 5190.000 33.02 1.44% 92.73 92.09  —————— - Pealk

Remarks: 1.

Emission Level= Antenna Factor + Ceble Loss + Reading.
The emission levels that are z0dB kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

Data: 57

AUDIX Technology (Shenzhen) Co., Ltd.

File:

021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 58 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
1pplevel (dBuVin Date: 2021-05-04 1ppLevel (BuVim) Date: 2021-05-04
110] 110
90| 90

5"M 50 z
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no. : 58
Dis. / hnt. 3m 2020 MCTD120S-3006 Ant. pol. : HORIZONTAL Dis. / hnt. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-1 Limit : FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer Lynn Env. / Ins. 23.27C/52.5% Engineer Lynn
EUT EUT :
Power rating : AC1ZOV/60HZ Power rating : AC1ZOV/GOHZ
Test Mode 1ln HT4D 5190HMz TX Test Mode 11n HT40 51S0HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) (4B}  (dBu¥]  [dBuV/m) (dBuV/m) (dB)
1 10380.000 33.57 2.24  30.49 35.60 ——mmom oo iverage
2 10380.000 38.57 2.232  43.59 48.79 68.20  19.41 Peak
Remarks: 1. Emission Level= Intemna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.
Data: 59 File:

021 ReportuJiequn'A172103142R2\A 122103142R2-WIFI5G-band 1.EM6 (124)
Date; 2021-05-04

Data: 60
Level (dBuVim)

File: F:2021 ReportiJiequn'A1Z22103142R2\A 122103 142R2-WIFI5G-band1.EM6 (124)

Level (dBuvim) Date: 2021-05-04

1.
110

1
110)

90| 90

FCC 15E PK U-NIL1 |

FCC 15E PK U-NIL1 |
() S S e [ Y S S

o1 A 1

_ _ Fdc 15E Av|
50 50 2
30 30
10 10
5000 3100, 10800, 13200, 15600, 13000 5000 3100, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. Site no. 3m Chamber Data no. H -
Dis. / knt. 3m 2020 MCTD1209-3006 Ant.. pol. HORIZONTAL Dig. / Ant. 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limitc FCC 1SE PK U-NII-1 Limic FCC 1S5E PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer Lynn Env., / Ins. 23.2*C/52.5% Engineser Lynn
EUT EUT H
Power rating LC120V/ 60HZ Power rating : AC120V/60HZ
Test Mode 1ln HT40 S5190HMz TZ Test HNode 1ln HT40 S5150HMz TZ
Ant. Cable Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m) (dE) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 10380.000 38.57 z2.249 30.49 35.69 —————— Averadge
2 10380.000 38.57 2.24% 43.59 48.79 68.20 19.41 Peak
Remarks: Emission Level= Antenna Factor + Cable Loss + Reading.

1.
z

limit are not reported.

The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 65 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EM6 (124)
12018vel BV Date: 2021-05.04
110]

1
90|

P - [ o — L [ FeqSAPKLLNILL

50
30
10
“1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
Zite no. im Cherber Data no. :
Dis. / knt. 3m 2020 MCTD1208-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1
Env., / Ins. 23.27C/52.5% Engineer : Lynn
EUT
Power rating : AC1ZOV/60HZ
Test Mode 1ln HT4D 5230HMz TX
Ant.  Cable Emission
No. Fregq. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/w] (9B)  (dBuV)  [dBu¥/m) (dBu¥/m)  (dB]
1 5230.000 33,08 1,45 95.48 92,91 —mmmm —mmoo Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB helow the official
limit are not reported.

Data: 67 File: F:2021 ReportiJiequniA122103142R21A122103142R2-WIFISG-band 1.EM6 (124)
Jzolevel (BuVim) Date: 2021-05-04
110

90
FCC 15E PK U-NIL1 |

S = e e e e

50
30
10|
6000 8400. 10800. 13200 15600. 18000
Frequency (MHz)
Site no. 3m Chardber Data no. H -
Dis. / Ant. 3m 2020 MCTD1209-3006 Ant.. pol. : VERTICAL
Limic FCC 15E PK U-NII-1
Env. / Ins. i 23.27C/52.5% Engineer : Lynn
EUT
Power rating AC120V/ 6OHZ
Test Mode 1ln HT40 S5230HMz TZ

Data: 66 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
12pL8vel (dBuVim) Date: 2021-05-04
110

90 1

o0 M L [ Fq1SEPK LN

50|
30
10
“1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
%ite no. : 3m Chamber Data no. : 6
Dis. / knt. : 3m 2020 KCTD120S-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-1
Ewv. / Ins. : 23.27C/52.5% Enginser : Lynn
EUT :
Power rating : AC1ZOV/60HZ
Test Mode : 1in HT4D 5230HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz]  (dB/m) (dB)  (dBuV)  (dBu¥/m] (dBuV/m)  (dB)
1 5230.000 33.05  1.45 54.52 83.95  ——mmom oo Peak

Remarks: 1. Emission Level= Antenna Factor + Coble Loss + Reading.
2. The emission lewels that are 20dB below the official
limit are not reported.

Data: 68 File: F:2021 ReportuliequniA172103142R2\A122103142R2 WIFIS6 band L.EWG (124)
1z0Level WBuVim) Date: 2021-05-04
110

20
FCC 15E PHUNIL1|
T e [ ) s S ——
o ~ Fdc 15 Av|
50 1
30
10)
5000 3400, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. N 1=
Dig. / Ant. @ 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limic : FCC 15E PK U-NII-1
Env., / Ins. i 23.2%7C/52.5% Engineer : Lynn
EUT H
Power rating : AC120V/60HZ
Test HNode : 11n HT40 S230HMz TZ
Ant. Cable Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m) (dE) (dBuv) (dBuV/m)  (dBuV/m) (dEB)
1 10460.000 38.70 2.25 43.69 49.07 68.20 19.13 Pealk
2 10460.000 38.70 2.25 30.85 36.23 68.20 31.97 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 69 File:
Level (dBuVin

1

021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124)
Date: 2021-05.04

110]

90|

50
30
10
“s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz)
Zite no. im Cherber Data no.
Dis. / knt. 3m 2020 MCTD1208-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1
Env., / Ins. 23.27C/52.5% Engineer : Lynn
EUT
Power rating : AC1ZOV/60HZ
Test Mode 1ln HT4D 5230HMz TX
Data: 71 File:

2pLEve! (dBuVIm)

021 ReportuJiequn'A172103142R2\A 122103142R2-WIFI5G-band 1.EM6 (124)

Date; 2021-05-04

110

90|

ro— R ]

50|

Lnnwatrofctpdscr ey
3“W

15EJPKU-NIL1

Data: 70

1

Level (dBuVim)

File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
Date: 2021-05.04

110

90

50 2
30
10
“s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz)
$ite no. 3m Chember Data no.
Dis. / hnt. 3m 2020 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Enginser : Lynn
EUT :
Fower rating : ACLZOV/GOHZ
Test Hode 11n HT40 5230HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) (4B}  (dBu¥]  [dBuV/m) (dBuV/m) (dB)
1 10460.000 38.70  2.25  30.49 35.87  ——-mmm  —mmm—e Average
z 10460.000 38.70 2.25  42.80 48.18 68.20 20.0z Peak

Remarks: 1.
z.

Data: 72

1zplevel [Buvim)

Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are z0dE below the official
limit are not reported.

File: F:2021 ReportiJiequn'A1Z22103142R2\A 122103 142R2-WIFI5G-band1.EM6 (124)
Date: 2021-05-04

110)

90

o= = e K

15EJPK U-NIL1

=

50
30
10|

1000
Site no.
Dis. / Ant.
Limic
Env. / Ins.
EUT

Power rating :

Test Mode

2000. 3000, 4000, 5000, 6000
Frequency (MHz)

3m Chamber Data no.

3m 2020 HCTD1209-3006 Ant. pol. : HORIZONTAL
FCC 15E PK U-NII-1

23.27C/52.5% Enginser : Lynn

AC120V/ 60HZ
llac VHTZ0 S180HMz TX

10
1000 2000. 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. 3w Charber Data no. H
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn
EUT
Power rating AC120V/ 6OHZ
Test Mode llac VHTZ0 S5180HMz TX
Ant. Cable Emission
No. Freq. Fastor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) {dBy  {dBuV)  (dBw¥/m) (dBuV/m) (dE)
1 5180.000 33.02 1.43 87.60 86.95 ——-——— —————— Pealk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dE below the official
limit are not reported.

Ant.  Cable Emission

No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/m)  (dEB) (dBuv) (dBuW¥/m] (dBuV/m)  (dB)

1 5180.000 33.02  1.43 95.24 94.59  ———-om oo Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission levels that are 20dE below the official
limit are not reported.
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FCC ID: A2HCT201

Data: 77 File:
Level (dBuVin

AUDIX Technology (Shenzhen) Co., Ltd.

021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 78

Date: 2021-05.04 12pL8vel (dBuVim)

110

File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
Date: 2021-05.04

1
110]

90| 90

50 50 2
30 30
10| 10|
6000 8400. 10800 13200. 15600 18000 6000 8400 10800. 13200, 15600 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chanber Data no. : Site no. : 3m Chember Data mo. :
Dis. / hnt. 3m 2020 MCTD1208-3008 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2020 MCTD1Z0S-3006 int. pol. : HORIZONTAL
Linat : FCC 1SE PK U-NII-1 Linait : FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn Env. / Ins. : 23.27C/52.5% Enginser : Lynn
EUT EUT :
Power rating : AC1ZOV/G6OHZ Fower rating : AC1Z0V/60HZ
Test Hode ilac VHT20 5180HHz TX Test Mode : llac VHTZO 5180HMz TX
int.  Cable Emizsion
No. Freq. Factor Loss Reading Level  Limits Margin Remark
(MHz)]  (dB/m] (dB)  (dBuV)  (dBu¥/m] (dBuV/m)  (dB)
1 10360.000 38.53  2.24  30.49  35.62  ———oom  —oooeo Average
z 10360.000 38,53 2.24  45.81  48.96  66.20 18.24  Pesk

Remarks: 1. Emission Lewel= Antenmna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.

Data: 79 File: F:2021 Report Jiequn!A122103142R2\A 122103142R2- WIFISG-band .EM6 (124) Data: 30 File: F:2021 Report Jiequn|A122103142R2\A122103142R2-WIFISG-band .EM6 (124)
2pLEve! (dBuVIm) Date: 2021-05-04 12gLevel @BuVim) Date: 2021-05-04
110 110

90| 20
FCC 15E PK U-NIL1 | FCC 15E PK U-HIL1 |
] e e | e S ) ) A T e [ ) s S ——
_ _ Fdc 15E Av|
50 50 2
30 30
10 10
5000 3100, 10800, 13200, 15600, 13000 5000 3100, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. H=] Site no. : 3m Chamber Data no. : BO
Dis. / knt. 3m 2020 MCTD1209-3006 Ant.. pol. : VERTICAL Dig. / Ant. @ 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limitc FCC 1SE PK U-NII-1 Limic : FCC 15E PK U-NII-1
Env. / Ins. i 23.2%C/52.5% Engineer : Lynn Env., / Ins. i 23.2%7C/52.5% Engineer : Lynn
EUT EUT H
Power rating LC120V/ 60HZ Power rating : AC120V/60HZ
Test Mode llac VHTZO0 S5180HMz TX Test HNode ¢ llac VHTZ0 S5180HMz TX
Ant. Cable Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m) (dE) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 10360.000 38.53 z2.249 30.46 35.61 —————— Averadge
2 10360.000 38.53 2.24% 43.61 48.76 68.20 19.494 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 81 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EM6 (124)
120Level {BuVim) Date: 2021-05.04
110]

1
90|

P - [ o — 1 s e N — X RT 2 T TN R

50
30
10,
“1000 2000. 5000. 6000
gite no. : 3m Chaxber :
Dis. / int. : 3m 2020 KCTD1208-3006 int. pol. : HORTZONTAL
Limit : FCC 1SE PK U-NII-1
Ewv., / Ins. : 23.27C/52.5% Engineer : Lynn
EUT :
Power rating : AC1ZOV/60HZ
Test Mode : 1lac VHT20 S200HMz TX
Ant. Cshle Emission
No. Fregq. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/w] (9B)  (dBuv) (dBuv/w) (dBuV/w)  (dB)
1 5200.000 33.04 1.44 96.86 96.24  —---——  —————- Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB helow the official
limit are not reported.

Data: 83 File: F:2021 ReportiJiequniA122103142R21A122103142R2-WIFISG-band 1.EM6 (124)
Jzolevel (BuVim) Date: 2021-05-04
110

90 +

70 ——F—H [ o — L [ FeoliSERKUNILL

50)
e
30W
10
1000 2000. 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. : 3m Chawber Data no. 83
Dis. / Ant. : 3m Z0z0 NCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-MII-1
Env. / Ins. : 23.27C/52.5% Engineer : Lynn
EUT H
Power rating : AC120V/60HZ
Test Mode : llac VHTZ0 S5240HMz TX
Ant. Cable Emission
No. Freq. Fastor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) {dBy  {dBuV)  (dBw¥/m) (dBuV/m) (dE)
1 5240.000 33.08 1.45 86.77 L Pealk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dE below the official
limit are not reported.

Data: 82 File:
Level (dBuVim)

12021 Reportliequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)

' Date: 2021-05.04

110]
90| 7
zo—L—H [mul ] L [ Fcf 15EPKUNILL
50|
L e senr s
30M
10
“1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
%ite no. : 3m Chamber Data no. : B2
Dis. / knt. 3m 2020 MCTD12089-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-1
Env., / Ins. 23.27C/52.5% Enginser : Lynn
EUT :
Power rating : AC1ZOV/60HZ
Test Mode : 1lac VHTZ0 S200HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz]  (dB/m) (dB)  (dBuV)  (dBu¥/m] (dBuV/m)  (dB)

1 5200.000 33.04  1.44 83.49 82.87 ———-— Peak

Remarks: 1. Emission Level= Antenna Factor + Coble Loss + Reading.
2. The emission lewels that are 20dB below the official
limit are not reported.

Data: 34 File:
Level (dBuVim)

12021 ReportlJiequn'A1Z22103142R2\A 122103 142R2-WIFI5G-band1.EM6 (124)

1 Date: 2021-05-04

110)

90

7o———1 e | s s ] —: 0 (T3] TR

50
30
10
1000 2000. 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. * 3m Chawmber Data no. H
Dis. / Ant. 3m 20z0 NCTD120S-3006 Ant. pol. : HORIZOMNTAL
Limit FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Enginser : Lynn
EUT
Power rating AC120V/ 6OHZ
Test Mode llac VHTZ0 S5240HMz TX
Ant. Cable Emission
Wo. Freq. Fastor Loss Reading Level  Limits Margin Remark
(MHz)  (dB/m)  (dB)  (dBuV)  (dBu¥/m) (dBWV/m)  (dB)
1 5240.000 33.08 1.45 96.22 95.65  ——-——— Pealk

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission levels that are 20dE below the official
limit are not reported.
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FCC ID: A2HCT201

Data: 89

AUDIX Technology (Shenzhen) Co., Ltd.

File:

021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 90 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
1pplevel (dBuVin Date: 2021-05-04 1ppLevel (BuVim) Date: 2021-05-04
110] 110
90| 90

50 50 2
30 30
10| 10|
6000 8400. 10800 13200. 15600 18000 6000 8400 10800. 13200, 15600 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chanber Data no. Site no. 3m Chember Data no.
Dis. / hnt. 3m 2020 MCTD1208-3008 int. pol. : HORIZONTAL Dis. / Ant. Sm 2020 BCTD120S-3006 int. pol. : HORIZONTAL
Linat : FCC 1SE PK U-NII-1 Linait : FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn Env. / Ins. 23.27G/52.5% Enginser : Lynn
EUT EUT :
Power rating : AC1ZOV/G6OHZ Fower rating : AC1Z0V/60HZ
Test Hode ilac VHT20 5240HHz TX Test Mode ilac VHT20 5240HHz TX
int.  Cable Emizsion
No. Freq. Factor Loss Reading Level  Limits Margin Remark
(MHz)]  (dB/m] (dB)  (dBuV)  (dBu¥/m] (dBuV/m)  (dB)
1 10480.000 38.77 2.25  30.59  36.05 e ——momn Average
z 10480.000 38,77 2.25  45.67  49.13 68.20 19.07  Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 91 File:

021 ReportuJiequn'A172103142R2\A 122103142R2-WIFI5G-band 1.EM6 (124)
Date; 2021-05-04

Data: 92
Level (dBuVim)

File: F:2021 ReportiJiequn'A1Z22103142R2\A 122103 142R2-WIFI5G-band1.EM6 (124)

Level (dBuvim) Date: 2021-05-04

1.
110

1
110)

90| 90

FCC 15E PK U-NIL1 |

FCC 15E PK U-NIL1 |
() S S e [ Y S S

o1 A 1

_ _ Fdc 15E Av|
50 50 2
30 30
10 10
5000 3100, 10800, 13200, 15600, 13000 5000 3100, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. : 91 Site no. 3m Chamber Data no. r 92
Dis. / knt. 3m 2020 MCTD1209-3006 Ant.. pol. : VERTICAL Dig. / Ant. 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limitc FCC 1SE PK U-NII-1 Limic FCC 1S5E PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer Lynn Env., / Ins. 23.2*C/52.5% Engineser Lynn
EUT EUT H
Power rating LC120V/ 60HZ Power rating : AC120V/60HZ
Test Mode llac VHTZO0 S5z2Z40HMz TX Test HNode llac VHTZO0 Sz240HMz TX
Ant. Cable Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m) (dE) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 10480.000 38.77 2.25 30.53 35.99 —————— Averadge
2 10480.000 38.77 2.25 43.33 48.79 68.20 19.41 Peak

Enission Level= Antenna Facter + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1.
z
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 93 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 94 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
1pplevel (dBuVin Date: 2021-05-04 1ppLevel (BuVim) Date: 2021-05-04
110] 110

90| 90

50 50 2
30, 30
10 10
“s000 8400. 10800, 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
$ite no. 3m Cheber Data no. : 93 $ite no. : 3m Chamber Data no. i 94
Dis. / hnt. 3m 2020 MCTD120S-3006 int. pol. : VERTICAL Dis. / Ant. : 3m 2020 MCTD1208-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-1 Limit : FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn Env. / Ins. : 23.29C/52.5% Enginser : Lynn
EUT EUT :
Power rating : AC1ZOV/GOHZ Fower rating : ACLZOV/GOHZ
Test Mode 1lac VHT2Z0 S200HMz TX Test Hode : 1lac VHTZO0 SZ00HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) (4B}  (dBu¥]  [dBuV/m) (dBuV/m) (dB)
1 10400.000 38.60 2.24  30.46 35,71 ——-mmm —mmme Average
z 10400.000 38.60 2.24  42.98 48.23 68.20  19.97 Peak

Remarks: 1. Emission Lewel= Antenmna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.

Data: 95 File: F:2021 Report Jiequn!A122103142R2\A 122103142R2- WIFISG-band .EM6 (124) Data: 96 File: F:2021 Report Jiequn|A122103142R2\A122103142R2-WIFISG-band .EM6 (124)
2pLEve! (dBuVIm) Date: 2021-05-04 12gLevel @BuVim) Date: 2021-05-04
110 110

90| 20
FCC 15E PK U-NIL1 | FCC 15E PK U-HIL1 |
] e e | e S ) ) A T e [ ) s S ——
_ _ Fdc 15E Av|
50 50 2
30 30
10 10
5000 3100, 10800, 13200, 15600, 13000 5000 3100, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. H Site no. : 3m Chamber Data no. H
Dis. / knt. 3m 2020 MCTD1209-3006 Ant.. pol. : HORIZCOMTAL Dig. / Ant. @ 3m 2020 MCTD1209-3006 Ant.. pol. : HORIZOMTAL
Limitc FCC 1SE PK U-NII-1 Limic : FCC 15E PK U-NII-1
Env. / Ins. i 23.2%C/52.5% Engineer : Lynn Env., / Ins. i 23.2%7C/52.5% Engineer : Lynn
EUT EUT H
Power rating LC120V/ 60HZ Power rating : AC120V/60HZ
Test Mode llac VHTZO0 SZ00HMz TX Test HNode ¢ llac VHTZ0 S200HMz TX
Ant. Cable Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m) (dE) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 10400.000 38.60 z2.249 30.58 35.83 —————— Averadge
2 10400.000 38.60 2.24% 43.28 48.53 68.20 19.67 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: A2HCT201

Data: 97 File:
Level (dBuVin

AUDIX Technology (Shenzhen) Co., Ltd.

021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 98

Date: 2021-05.04 12pL8vel (dBuVim)

110

File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
Date: 2021-05.04

1
110]

90| 90

50|

50 2
30 30
10| 10|
6000 8400. 10800 13200. 15600 18000 6000 8400 10800. 13200, 15600 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chanber Data no. : 97 Site no. : 3m Chember Data no. : 98
Dis. / Ant. Sm 2020 MCTD12OS-3006 Ant. pol. : WERTICAL Dis. / hnt. : 3m 2020 MCTD12OS-3006 Ant. pol. : WERTICAL
Limit : FCC 1S5E PK U-NII-1 Limit : FCC 15E PK U-NII-1
Env. / Ins. 23.2%C/52.5% Engineer : Lynn Env. / Ins. : 23.27C/52.5% Engineer : Lynn
EUT EUT :
Power rating : AC1ZOV/G6OHZ Power rating : AC1Z0V/6DHZ
Test Mode 1lac VHT40 S51S0HMz TX Test Mode : 1lac VHT40 S51S0HMz TX
int.  Cable Emizsion
HNo. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/m)  {dB) (elBuv) (dBuv/m] (dBuV/m)  (dB)
1 10380.000 38.57 2.24  30.49  35.68  ———-om  ——ooeo Average
z 10380.000 38,57 2.24  45.20  46.40  66.20 18.80  Pesk
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

Data: 99 File: F:2021 ReportiJiequniA122103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 100 File: F:2021 ReportiiequniA1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124)
1zgleve! (BuVIm) Date: 2021-05-04 120L8vel (4BuVim) Date: 2021-05-04
110 110
90 90

FCC 15E PK U-NIL1 | FCC 15E PK U-NIL1 |
() S S e [ Y S S s Y e s e A ) NS s S
_ B FOC 15E AV |
50 50| 2
30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. @ Site no. © 3m Chamber Data no.
pis. / Ant. im 2020 MCTD1205-3006 ant. pol. : HORTZONTAL Dis. / Ant. : Gm 2020 HCTD120S-3006 Ant. pol. : HORTZONTAL
Limit FCC 1SE PK U-NII-1 Linmit : FCC 15E PK U-NII-1
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Env. / Ins. : 23.27C/52.5% Engineer : Lynn
EUT EUT H
Power rating AC120V/ 6OHZ Power rating : AC120V/60HZ
Test Mode llac VHT40 S51S90HMz TX Test Mode : llac VHT40 S51S0HMz TX
Ant. Cable Emission
Wo. Freq. Factor Loss Reading Level  Limits Margin Remark
(MEz) (dB/m) (dB)  (dBuV]  (dBu¥/m) (dBwV/ml  (dB)
1 10380.000 38.57 2.2% 30.48 35.68 o Averags
2 10380.000 38.57 2.2% 43.22 45.42 68.20 15.78 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: A2HCT201

Data: 105 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 106 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
1pplevel (dBuVin Date: 2021-05-04 1ppLevel (BuVim) Date: 2021-05-04
110] 110

90| 90

50 50| 2z
30 30,
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : 105 %ite no. : 3m Chamber Data no. :
Dis. / hnt. 3m 2020 MCTD120S-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2020 MCTD1208-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1 Limit FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn Env. / Ins. : 23.29C/52.5% Enginser : Lynn
EUT EUT :
Power rating : AC1ZOV/60HZ Fower rating : ACLZOV/GOHZ
Test Mode 1lac VHT4D S5230HMz TX Test Mode : 1lac VHT4D S230HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (4B}  (dBu¥]  [dBuV/m) (dBuV/m) (dB)
1 10460.000 33.70 2.5 30.48 35.87  —-mmom —mm——o iverage
2 10460.000 38.70 2.25 4z.29 47.67 68.20 20.53 Peak

Remarks: 1. Emission Lewel= Antenmna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.

Data: 107 File: F:12021 ReportiJiequniA1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 108 File: F:12021 ReportiJiequniA1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124)
41218Vl (@BuvIm) Date: 2021-05-04 12pLevel (BuVim) Date: 2021-05-04
110 110|

90 90|
FCC 15E PK U-NIL-1| FCC 15E PK U-NIL-1|
(e e e ) S A (]S e e[S ) S M )
L R FOC 15E AV|
50 50| 2
30 30
10 10
5000 3400, 10800, 13200, 15600 1000 5000 2400, 10800, 13200, 15600 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. : 107 Site no. : 3m Chamber Data no. H
Dis. / knt. 3m 2020 MCTD1209-3006 Ant.. pol. : VERTICAL Dig. / Ant. @ 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limic FCC 15E PK U-NII-1 Limic : FCC 15E PK U-NII-1
Env. / Ins. i 23.27C/52.5% Engineer : Lynn Env. / Ins. i 23.27C/52.5% Engineer : Lynn
EUT EUT H
Power rating LC120V/ 60HZ Power rating : AC120V/60HZ
Test Mode llac VHT40 SZ30HMz TX Test HNode ¢ llac VHT40 S5230HMz TX
Ant. Cable Emission
No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (B /m) (dB) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 10460.000 38.70 2.25 30.49 35.87 —————— Averadge
2 10460.000 38.70 2.25 42.93 48.31 68.20 19.89 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 109 Fil

1 Level (dBuVim)

le:

12021 ReportiJieqy

A1Z2103142R2\A122103142R2-WIFI5G-band1.EM6 (124)
Date: 2021-05.04

110]

90|

P - [ o — L [ FeqSEPKLLNILL

50
30
10,
“1000 2000. 5000. 6000
gite no. #m Chaxber
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : VERTICAL
Limit FCC 15SE PK U-NII-1
Env., / Ins. 23.27C/52.5% Engineer : Lynn
EUT
Power raving : AC1ZOV/60HZ
Test Mode 1lac VHT20 5230HMz TX
Ant. Cshle Emission
No. Fregq. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/w] (9B)  (dBuv) (dBuv/w) (dBuV/w)  (dB)
1 5230.000 33.08  1.45 81.93 BL.36  ——-m—m —omo—o Peak

Remarks: 1.
z.

Data: 119 File:

2pLEve! (dBuVIm)

Emission Lewel= intenna Factor + Cable Loss + Reading.
The emission levels that are 20dB helow the official
limit are not reported.

12021 ReportiJiequn'A1Z22103142R2\A122103142R2-WIFI5G-band1.EM6 (124)
Date; 2021-05-04

110

90|

70 ——F—H [ o — T s s I — o {3 T T (R

50
30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3w Chewdser Data no.  :
pis. / Ant. im 2020 MCTD1205-3006 Ant. pol. : VERTICAL
Limit FCC 15E PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn
EUT
Power rating : AC120V/60HZ
Test Mode llac VHTSO 5210HMz TX
Ant. Cable Emission
No. Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz)  (dB/m]  (dB)  (dBuV) (dBuV/m) (dBuV/m)  (dB)
1 5210.000 33.06  1.44 80.87 80.27  —---——  —————— Pealk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dE below the official
limit are not reported.

Data: 110

1

Level (dBuVim)

File:

12021 Reportliequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
Date: 2021-05.04

110

90

o0 M L T FeqlSAPK LN

50|
30
10
“1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
%ite no. im Chember Data no.
Dis. / knt. 3m 2020 MCTD12089-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1
Env., / Ins. 23.27C/52.5% Enginser : Lynn
EUT
Power rating : AC1ZOV/60HZ
Test Mode 1lac VHT4D S230HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz]  (dB/m) (dB)  (dBuV)  (dBu¥/m] (dBuV/m)  (dB)
1 5230.000 33.05  1.45 95.68 93.12 ————— Peak

Remarks: 1.

Emission Level= intenna Factor + Csble Loss + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Data: 120 File: F:2021 ReportiiequniA1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124)
120L8vel (4BuVim) Date: 2021-05-04
110|
90|
7o———1 e L [ FCISERK NI
50
30
10|

1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Site no. 3m Chamber Data no.
Dis. / Ant. 3m 20z0 NCTD120S-3006 Ant.. pol. HORIZONTAL
Limic FCC 15E PK U-NII-1
Env. / Ins. 23.2%C/52.5% Enginser : Lynn
EUT
Power rating AC120V/ 6OHZ
Test HNode llac VHTSO0 5210HMz TX
Ant. Cable Emission
No. Freq. Factor Loss Reading Level limits Margin Remark
(MHz) (B /m) (dB) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 5210.000 33.06 1.44% 92.55 91.85  —————— Pealk

Remarks: 1.

Emission Level= Antenna Factor + Ceble Loss + Reading.
The emission levels that are z0dB kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: A2HCT201

Data: 121 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (124) Data: 122 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EMG (124)
1pplevel (dBuVin Date: 2021-05-04 1ppLevel (BuVim) Date: 2021-05-04
110] 110

90| 90

50 50 2
30, 30
10 10
“s000 8400. 10800, 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
$ite no. 3m Cheber Data mo. : 121 $ite no. : 3m Chamber Data no. :
Dis. / hnt. 3m 2020 MCTD120S-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2020 MCTD1208-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1 Limit : FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn Env. / Ins. : 23.29C/52.5% Enginser : Lynn
EUT EUT :
Power rating : AC1ZOV/GOHZ Fower rating : ACLZOV/GOHZ
Test Mode 1lac VHTSD S210HMz TX Test Hode : 1lac VHTBO 5210HMz TX
Ant.  Cable Emission
No. Freq. Factor Loss Reading Level  Limits Margin Remark
(MHz) (dB/m) (4B}  (dBu¥]  [dBuV/m) (dBuV/m) (dB)
1 10420.000 35.63 2.24  30.53 35.81  ——-mmm  —omm—e Average
z 10420.000 38.63 2.24  43.14 48.42 68.20 19.78 Peak

Remarks: 1. Emission Lewel= Antenmna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.

Data: 123 File: F:2021 Report Jiequn!A122103142R2\A 122103142R2- WIFISG-band .EM6 (124) Data: 124 File: F:2021 Report Jiequn|A122103142R2\A122103142R2-WIFISG-band .EM6 (124)
2pLEve! (dBuVIm) Date: 2021-05-04 12gLevel @BuVim) Date: 2021-05-04
110 110

90| 20
FCC 15E PK U-NIL1 | FCC 15E PK U-HIL1 |
] e e | e S ) ) A T e [ ) s S ——
_ _ Fdc 15E Av|
50 50 2
30 30
10 10
5000 3100, 10800, 13200, 15600, 13000 5000 3100, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. o123 Site no. : 3m Chamber Data no. H
Dis. / knt. 3m 2020 MCTD1209-3006 Ant.. pol. : VERTICAL Dig. / Ant. @ 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limitc FCC 1SE PK U-NII-1 Limic : FCC 15E PK U-NII-1
Env. / Ins. i 23.2%C/52.5% Engineer : Lynn Env., / Ins. i 23.2%7C/52.5% Engineser Lynn
EUT EUT H
Power rating LC120V/ 60HZ Power rating : AC120V/60HZ
Test Mode llac VHTSO0 52 10HMz TX Test HNode llac VHTSO0 5210HMz TX

Ant.  Cable Emission

No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/m)  (dEB) (dBuv) (dBuW¥/m] (dBuV/m)  (dB)

1 10420.000 38.63  2.2% 30.48 35.76  ———-om  —mo—o Lverage

2 10420.000 38.63  2.24 43.37 48.65 68.20  19.55 Peak

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 125 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band 1.EM6 (128) Data: 126 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band1.EM6 (128)
1pplevel (dBuVin Date: 2021-05-31 1ppLevel (BuVim) Date: 2021-05-31
110] 110

90| 90

50|

50 z
30| 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : %ite no. : 3m Chamber Data no. :
Dis. / hnt. 3m 2020 MCTD120S-3006 int. pol. : VERTICAL Dis. / Ant. : 3m 2020 MCTD1208-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-1 Limit : FCC 1SE PK U-NII-1
Env. / Ins. 23.27C/52.5% Engineer : Lynn Env. / Ins. : 23.29C/52.5% Enginser : Lynn
Test Mode ila S200HMz TX Test Mode : 1la S200HMz TX
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MEz)  (dB/m) (dE]  (dBuV) (dB)  (dBu¥/m) (dBu¥V/m)  [dE)
1 10400.00 38.60 2.24 30.48  34.63  36.69  ——--—m iverage
2 10200.00 38.80 2.24 4z.84  34.63  49.05 68.20 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lop facter.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 127 File: F:2021 ReportiJiequn'A 122103 142R2\A122103142R2-WIFI5G-band1.EM6 (128) Data: 128 File: F:2021 ReportiJiequn'A1Z22103142R2\A 122103 142R2-WIFI5G-band1.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-31 120L8vel (4BuVim) Date: 2021-05.31
110 110
90 90|

70 ——F—H [ o — ) [ TFCji 1SEPKULNILL 7o———1 e L T FCj1SERK NI

50|

50|
30 30|
10 10
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chewdser Data no.  : Site no. : 3m Chemibser Data no. @
pis. / Ant. im 2020 MCTD1205-3006 Ant. pol. : VERTICAL Dis. / Ant. : Gm 2020 HCTD120S-3006 Ant. pol. : HORTZONTAL
Limit FCC 15E PK U-NII-1 Limit : FOC 1SE PK U-NII-1
Env. / Ins. : 23.27C/52.5% Engineer : Lynn Eav. / Ins. : 23.27C/52.5% Enginser : Lynn
Test Mode : 1lac VHT40 S190HMz TX Test Mode : 1lac VHT40 S5190HMz TX
knt.  Ceble mp  Emissien Ant. Ceble mp  Emissien
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freq. Factor Loss Reading factor Level Limits Margin Rewack
(MHz) (dB/m)  {dB) (dBuv) (dB)  (dBu¥/m) [dBuV/m} (dB) (MHz)  {dB/m) (dB) {dBuv) (dB)  (dBu¥/m) [dBuV/m} (dB)
1 5200.00 33.04  1.44 85.10  3%.50 &5.08 ——-—--  —————- Peak 1 5200.00 33.04 1.34 91.85  32.50 91.83  ——--—-  ————mo Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 204B below the official
limit are not reported.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

U-NI1-3 Band:
M/N: CT9C08

Data: 1 File:

12021 ReportiJiequniA1Z2103142R21A122103142R2-WIFI5G-bandd fcc. EM6 (128)

Level (dBuV/im) Date: 2021-05-13

1.

110 110]
90 90|
70 70,
50 50|
30 30
10 10
“1000 2000. 3000. 4000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz) Frequency {MHz)
Hite no. im Chadoer Data no. 1 Hite no. 3m Chamboer Data no. z
Dis. / int. : 3m 2020 KCTD1208-3006 int. pol. : VERTICAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ila 5745MHz Tx Mode Test Mode ila 5745MHz Tx Mode
aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5745.00 33.83  1.55 94.04 29.43  99.99 - ———oo Peak 1 5745.00 33.83  1.55 85.91  30.97 90.32 - —————o Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor. -lwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Data: 7 File: F:2021 ReportiJiequn'A122103142R2'\A 122103142R2-WIFI5G-band4 fcc.EM6 (128) Data: 8 File: F:2021 ReportiJiequn'A122103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
1zgleve! (4BuVIm) Date: 2021-05-13 12pLevel (4BuVim) Date: 2021-05.13
110 110]

90 90|
70 70|
50 50|
30 30|
10 10
1000 2000. 5000. 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Chamier 7 Site no. 3m Chamiser Data no. 8
Dis. / Ant. : 3w 2020 MCTD1209-3006 ant. pol. : VERTICAL Dis. / Ant. : 3w 2020 HCTD1209-3006 Ant. pol. : HORTZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NIT-3
Eav. / Ins. 3.4%C/52.9% Engineer Lynn Eav. / Ins. 3.4%C/52.9% Enginser Lynn
Test Mode 1la S785MHz Tx HMode Test Mode 11a S785MHz Tx HMode
Ant.  Ceble mp  Emissien Ant. Ceble mp  Emissien
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)
1 S785.00 33.90  1.56 86.30  G0.98 90,78 —————-  —————c Peak 1 5785.00 33.90 1.56 94.54  30.98 99.02 -  —————o Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
2. The emission levels that are 20dB below the official

limit are not reported.

Data: 2

1

Level (dBuV/m)

File:

12021 ReportiJiequniA1Z2103142R21A1Z2103142R2-WIFI5G-bandd fcc.EM6 (128)
Date: 2021-05-13

Remarks:

1.

Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor.

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 9

1

Level (dBuVim)

File:

12021 ReportiJieqy

\A1Z2103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
Date: 2021-05.13

110] ( 110
90| (l 90
70| 70

(

Data: 10 File:
Level (dBuVim)

12021 Reportliequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)

' Date: 2021-05.13

50 50|
30 30
10 10
“1000 2000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
Zite no. im Cherber El %ite no. : 3m Chamber Data no. : 10
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer : Lynn Env., / Ins. 23.47C/52.9% Enginser : Lynn
Test Mode 1la 5825MHz Tx Mode Test Mode ila S525MHz Tx Mode
aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5825.00 33.99  1.57 94.20  30.898 98.78  —---m-  ——--—e Peak 1 5825.00 33.99  1.57 86.28  30.98  90.86  —---—-  ——--—e Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor. -lwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Data: 15 File: F:2021 ReportiJiequn'A122103142R2'\A 122103142R2-WIFI5G-band4 fcc.EM6 (128) Data: 16 File: F:2021 ReportiJiequn'A122103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-13 120L8vel (4BuVim) Date: 2021-05.13
110 110
90 90|
70 70|
50 50|
30 30|

10 10
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier pata no. : 15 Site no. 3m Chamiser Data no.
pis. / Ant. im 2020 MCTD1205-3006 Ant. pol. : VERTICAL Dis. / Ant. W 2020 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit FCC 1SE PK U-NII-3 Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Eav. / Ins. 23.47C/52.9% Engineer : Lynn
Test Mode 1ln HTZO 5745MHz Tx Mode Test Mode 1in HT20 5745MHz Tx Mode
Ant.  Ceble mp  Emissien Ant. Ceble mp  Emissien

No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack

(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)
1 5745.00 33.83 1.5 85.46  30.97 89,87 -  —————o Peak 1 5745.00 33.83  1.55 92.82  30.97  97.23 - ——ooo Peak

Remsrks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.

The emission levels that are 208B below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—Awp factor.

2. The emission levels that are 204B below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 21 File: F:12021 ReportiJiequniA122103142R2\A 122103142R2-WIFI5G-band4 fcc.EM6 (128) Data: 22 File: F:12021 ReportiiequniA122103142R2\A122103142R2-WIFI5G-band4 fec.EM6 (128)
120Level (dBuVim) Dater 2021-05-13 120Level (BuVim) Date: 2021-05-13
110 / 110]

90 (l 90|
70 [PK 1ML 70|
50 L“" 50|
30 30
10 10
“1000 2000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
Zite no. im Cherber %ite no. : 3m Chamber Data no.
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln HTzO 5785MHz Tx Mode Test Mode 1in HT20 5785MHz Tx Mode
aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5785.00 33.90  1.56 95.38  30.98  99.86 —----=  ——--—e Peak 1 5785.00 33.90  1.56 88.00  30.98  92.48  —---—-  ——--—e Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor. -lwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Data: 23 File: F:2021 ReportiJiequn'A122103142R2'\A 122103142R2-WIFI5G-band4 fcc.EM6 (128) Data: 24 File: F:2021 ReportiJiequn'A122103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-13 120L8vel (4BuVim) Date: 2021-05.13
110 110 /

90 90| (l
70 70|
50 50|
30 30|
10 10
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier Data no. Site no. 3m Chamiser Data no.
pis. / Ant. im 2020 MCTD1205-3006 Ant. pol. : VERTICAL Dis. / Ant. W 2020 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit FCC 1SE PK U-NII-3 Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Eav. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln HTZO 5825MHz Tx Mode Test Mode 1in HT20 5825MHz Tx Mode
Ant.  Ceble mp  Emissien Ant. Ceble mp  Emissien
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)
1 5825.00 33.99  1.57 87.76  50.98  92.3% —————-  —————o Peak 1 5825.00 33.99  1.57 95.32z  30.98  99.90  —————-  —————o Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor. -hmp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 204B below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 29

1 Level (dBuVi

File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
im) Date: 2021-05.13

110]

90|

90|

70 70,

50 50|

30 30

10 10

“1000 2000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000

Frequency {MHz)

Zite no. im Cherber %ite no. im Chember Data no.

Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL

Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3

Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn

Test Mode 1ln HT40 575SMHz Tx Mode Test Mode 1in HT40 57SSMHz Tx Mode

aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5755.00 33.87 1.55 91.37  30.898  95.81  —---m-  ——--e Peak 1 5755.00 33.87 1.55 54.35  30.98  88.79  —--m—-  ——--e Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor. -lwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Data: 39 File: F:2021 ReportiJiequn'A122103142R2'\A 122103142R2-WIFI5G-band4 fcc.EM6 (128) Data: 40 File: F:2021 ReportiJiequn'A122103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-13 120L8vel (4BuVim) Date: 2021-05.13
110 110
90 90|
70 70|
50 50|
30 30|
10 10

1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier Data no. Site no. 3m Chamiser Data no.
pis. / Ant. im 2020 MCTD1205-3006 Ant. pol. : VERTICAL Dis. / Ant. W 2020 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit FCC 1SE PK U-NII-3 Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Eav. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln HT40 5795MHz Tx Mode Test Mode 11n HT40 5795MHz Tx Mode
Ant.  Ceble mp  Emissien Ant. Ceble mp  Emissien
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)

1 5795.00 33.93  1.56 84.12  30.98 88,63 - ———o—e Peak 1 5795.00 33.93  1.56 91.82  30.98  96.33 - ——ooe Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—Amp factor.
The emission levels that are 208B below the official
limit are not reported.

Data: 30

1

Level (dBuVim)

File:

12021 Reportliequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
Date: 2021-05.13

110

—Awp factor.
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 41

1 Level (dBuVi

File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
im) Date: 2021-05.13

110]

90|

90|

70 70,

50 50|

30 30

10 10

“1000 2000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000

Frequency {MHz)

Zite no. im Cherber %ite no. im Chember Data no. : 42

Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL

Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3

Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn

Test Mode ilac VHT20 S745MHz Tx HMode Test Mode llac VHT20 S5745MHz Tx Mode

aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5745.00 33.83  1.55 93.68  30.87  98.10 —--mm=  ——--e Peak 1 5745.00 33.83  1.55 86.60  30.87 91.01  —--m—=  ———-ee Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor. -lwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Data: 47 File: F:2021 ReportiJiequn'A122103142R2'\A 122103142R2-WIFI5G-band4 fcc.EM6 (128) Data: 48 File: F:2021 ReportiJiequn'A122103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-13 120L8vel (4BuVim) Date: 2021-05.22
110 110
90 90|
70 70|
50 50|
30 30|
10 10

1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier Data no. Site no. 3m Chamiser Data no. : 48
pis. / Ant. im 2020 MCTD1205-3006 ant. pol. : HORTZONTAL Dis. / Ant. W 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Eav. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1lac VHTZO S78SMHz Tx Mode Test Mode llac VHTZO S785MHz Tx HMode
Ant.  Ceble mp  Emissien Ant. Ceble mp  Emissien
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)

1 5785.00 33.90  1.56 93.7z  30.98 98,20 - —————o Peak 1 5785.00 33.90 1.56 75.47  54.50  B0.43  —————-  ——ooe Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—Amp factor.
The emission levels that are 208B below the official
limit are not reported.

Data: 42

1

Level (dBuVim)

File:

12021 Reportliequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
Date: 2021-05.13

110

—Awp factor.
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

Data: 49 File:
Level (dBuVim)

AUDIX Technology (Shenzhen) Co., Ltd.

12021 ReportiJieqy

\A1Z2103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
Date: 2021-05.13

Data: 50 File:
Level (dBuVim)

12021 Reportliequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
Date: 2021-05.13

1 ( 1
110 ( 110]
90 (l 90|
70 70,
50 50|
30 30
10 10
“1000 2000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
Zite no. im Cherber %ite no. : 3m Chamber Data no. : 50
Dis. / int. : 3m 2020 KCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ilac VHT20 S525MHz Tx HMode Test Mode ilac VHT20 S525MHz Tx Mode
aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5825.00 33.99  1.57 93.08  30.898  97.66 —---m=  ——--—e Peak 1 5825.00 33.99  1.57 85.95 30.898  90.53  —--m—- ——e-ee Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp factor.
2. The emission levels that are 20dB helow the official 2.

limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.

The emission levels that are 20dB below the official
limit are not reported.

Data: 55 File:
Level (dBuvim)

12021 ReportiJiequn'A1Z2103142R2\A172103142R2-WIFI5G-band4 fcc.EM6 (128)
Date; 2021-05-13

Data: 56 File:
Level (dBuVim)

12021 ReportiJiequn'A1Z22103142R2\A 172103 142R2-WIFI5G-band4 fcc.EM6 (128)
1 Date: 2021-05-13

110

1
110)

90| 90

70 70|
50 50|
30 30|
10 10
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3w Chewdser Data no. : 55 Site no. 31 Chemiser Data no.
Dis. / Ant. : 3m 2020 BCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. W 2020 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit FCC 15SE PK U-NII-3 Limit FCC 15E PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Eav. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1lac VHT20 S755MHz Tx Mode Test Mode 1lac VHT20 5755MHz Tx Mode
knt.  Ceble mp  Emissien Ant. Ceble mp  Emissien

No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freq. Factor Loss Reading factor Level Limits Margin Rewack

(MHz) (dB/m)  {dB) (dBuv) (dB)  (dBu¥/m) [dBuV/m} (dB) (MHz)  {dB/m) (dB) {dBuv) (dB)  (dBu¥/m) [dBuV/m} (dB)
1 5785.00 33.87 1.55 84.38 30.95 &8.82 ——-—--  —————- Peak 1 5785.00 33.87 1.55 80.51  30.98  95.35 ——-——-  —————o Peak

Remsrks: 1. Emission Level= Intenna Factor + Cable Loss + Reading Remsrks: 1. Emission Level= Intenna Factor + Cable Loss + Reading

—Amp factor.
The emission levels that are 208B below the official
limit are not reported.

—Awp factor.
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 61

1 Level (dBuVi

File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
im) Date: 2021-05.13

110]

90|

90|

70 70,

50 50|

30 30

10 10

“1000 2000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000

Frequency {MHz)

Zite no. im Cherber %ite no. im Chember Data no. : 62

Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL

Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3

Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn

Test Mode ilac VHT40 S755MHz Tx Mode Test Mode llac VHT40 S755MHz Tx Mode

aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5795.00 33.93  1.56 90.18  30.898  94.70  —--mm- ——e-ee Peak 1 5795.00 33.93  1.56 84.11  30.98 88.62  —---—=  ——--—e Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor. -lwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Data: 67 File: F:2021 ReportiJiequn'A122103142R2'\A 122103142R2-WIFI5G-band4 fcc.EM6 (128) Data: 68 File: F:2021 ReportiJiequn'A122103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-13 120L8vel (4BuVim) Date: 2021-05.13
110 110
90 90|
70 70|
50 50|
30 30|
10 10

1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier Data no. : 67 Site no. 3m Chamiser Data no.
pis. / Ant. im 2020 MCTD1205-3006 Ant. pol. : VERTICAL Dis. / Ant. W 2020 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit FCC 1SE PK U-NII-3 Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Eav. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1lac VHTSO S77SMHz Tx Mode Test Mode 1lac VHTSO S77SMHz Tx HMode
Ant.  Ceble mp  Emissien Ant. Ceble mp  Emissien
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)

1 5§775.00 33.90  1.55 81.01  30.98 85,48 -  —————o Peak 1 5775.00 33.90 1.5 87.50  30.98  91.97 - —————o Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—Amp factor.
The emission levels that are 208B below the official
limit are not reported.

Data: 62

1

Level (dBuVim)

File:

12021 Reportliequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
Date: 2021-05.13

110

—Awp factor.
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 73 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128) Data: 74 File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
zgLevel (dBuVir Date: 2021-05.13 1zoLevel (4BuVim) Date: 2021-05-13
110] 110

90| 90

50WWWWM

50|
7
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no.
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ilac VHTEO S77SHHz Tx HMode Test Mode llac VHTEO S77SMHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  (dBu¥/m) (dBuV/m) (dE)
1 11550.00 38.37  2.46 28.48  33.43  35.89 54.00 18.11  iverage
2 11550.00 38.37  2.46 35.04  33.43  42.44 74.00 31.56  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 75 File:

2pLEve! (dBuVIm)

021 ReportiJiequn'A172103142R2\A 122103142R2-WIFI5G-band4 fcc.EM6 (128)

Date; 2021-05-14

110

90|

FCC 15E PK U-NIL3 |
() S S e [ Y S S

Data: 76

1zplevel [Buvim)

File: F:2021 ReportiJiequn'A122103142R2\A 172103 142R2-WIFI5G-band4 fcc.EM6 (128)
Date: 2021-05-14

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

o B FOC 15E AV |
5“WWWM 50 5
30 30|
10 10
6000 8400, 10800, 13200. 15600, 18000 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. H-) Site no. 3m Chamber Data no. Hd -}
Dis. / knt. 3m 2020 MCTD1209-3006 Ant.. pol. : VERTICAL Dig. / Ant. 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limitc FCC 1SE PK U-NII-3 Limic FCC 15E PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Engineer Lynn
Test Mode 1lac VHTS0 5775MHz Tx Mode Test Mode 1lac VHTS0 S5775MHz Tx Mode
Ant. Cable Anp Emission
No. Freg. Factor Loss Reading factor Level Limits Margin PRemark
({MHz ) (dB/ 1) (dB) (dBuv) {dB) (dBu¥/m) (dBuV/m) {dB}
1 11550.00 38.37 2.46 ZB.49 32.69 36.63 54.00 17.37 Average
2 11550.00 38.37 Z.46 36.56 32.63 44,70 74.00 z9.30 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dE below the official

limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 77 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128) Data: 78 File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
zgLevel (dBuVir Date: 2021-05.14 1zoLevel (4BuVim) Date: 2021-05-14
110] 110

90| 90

50 WM 50| =
30| 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : 77 %ite no. im Chember Data no. : 78
Dis. / hnt. 3m 2020 MCTD120S-3006 int. pol. : VERTICAL Dis. / hnt. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Env. / Ins. 23.47C/52.9% Engineer Lynn
Test Mode ilac VHT40 S755MHz Tx Mode Test Mode llac VHT40 S755MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MEz)  (dB/m) (dE]  (dBuV) (dB)  (dBu¥/m) (dBu¥V/m)  [dE)
1 11590.00 38.35 2.48 28.63  32.68 36.78 54.00 17.22  iverage
2 11590.00 38.35 2.48 36.20  32.68  44.35 74.00 29.65  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lop facter.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 79 File:

2pLEve! (dBuVIm)

021 ReportiJiequn'A172103142R2\A 122103142R2-WIFI5G-band4 fcc.EM6 (128)
Date; 2021-05-14

110

90|

S = e e e e

FCC 15E PK U-NIL3 |

Data: 80

1

Level (dBuVim)

File: F:2021 ReportiJiequn'A122103142R2\A 172103 142R2-WIFI5G-band4 fcc.EM6 (128)
Date: 2021-05-14

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

. B FOC 15E AV |
50 50 2
30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. H Site no. 3m Chamber Data no. H
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. : HORIZOWTAL Dis. / Ant. 3m 20z0 NCTD120S-3006 Ant. pol. HORIZONTAL
Limit FCC 1SE PK U-NII-3 Linmit FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. 23.47C/52.9% Engineer : Lynn
Test Mode 1lac VHT#40 S57S9SMHz Tx Mode Test Mode 1lac VHT40 S5795MHz Tx Mode
int. Ceble hmp  Emission
No. Freg. Factor Loss Reading factor Level  Limits Margin Remark
(MHz} {dB/m)  (dB) {dBuv) (dB)  (dBuW¥/m] [dBuV/m} (dB}
1 11550.00 38.35 2.45  28.47 32.68 36.62  54.00  17.38  Average
2 11590.00 38.35 2.48  36.91 32.65 45.06  74.00  28.84¢ Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 81 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128) Data: 82 File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
zgLevel (dBuVir Date: 2021-05.14 1zoLevel (4BuVim) Date: 2021-05-14
110] 110

90| 90

50 50| 2
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no.
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ilac VHT40 S75SMHz Tx Mode Test Mode ilac VHT40 S75SMHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11510.00 38.40  2.45 28.48  32.70  36.64 54.00 17.36  Average
2 11510.00 38.40 2.45 36.46  32.70  44.61 74.00 29.39  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 83 File:

2pLEve! (dBuVIm)

021 ReportiJiequn'A172103142R2\A 122103142R2-WIFI5G-band4 fcc.EM6 (128)
Date; 2021-05-14

110

90|

S = e e e e

FCC 15E PK U-NIL3 |

Data: 84

1zplevel [Buvim)

File: F:2021 ReportiJiequn'A122103142R2\A 172103 142R2-WIFI5G-band4 fcc.EM6 (128)
Date: 2021-05-14

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

. B FOC 15E AV |
50 50 3
30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. 83 Site no. 3m Chamber Data no. B4
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. 3m 20z0 NCTD120S-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Linmit FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. 23.47C/52.9% Engineer : Lynn
Test Mode 1lac VHT#40 S57S5S5MHz Tx Mode Test Mode 1lac VHT40 S5755MHz Tx Mode
int. Ceble hmp  Emission
No. Freg. Factor Loss Reading factor Level  Limits Margin Remark
(MHz} {dB/m)  (dB) {dBuv) (dB)  (dBuW¥/m] [dBuV/m} (dB}
1 11510.00 38.40 2.45  28.49 32.70 36.64  54.00  17.36  Average
2 11510.00 38.40 2.45  36.01 32.70 44.16  74.00  28.8¢ Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 85 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128) Data: 86 File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
zgLevel (dBuVir Date: 2021-05.14 1zoLevel (4BuVim) Date: 2021-05-14
110] 110

90| 90

50 50| 2
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : 85 %ite no. im Chember Data no. : 86
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : VERTICAL Dis. / knt. : 3m 2020 KCTD120S-3006 Ant. pol. : WERTICAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ilac VHT20 S525MHz Tx HMode Test Mode ilac VHT20 S525MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11650.00 38.32  2.50 28.48  32.67  36.63 54.00 17.37  iverage
2 11650.00 38.32  2.50 36.72  32.67  44.87 74.00 29.13  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 87 File:

2pLEve! (dBuVIm)

021 ReportiJiequn'A172103142R2\A 122103142R2-WIFI5G-band4 fcc.EM6 (128)
Date; 2021-05-14

110

90|

S = e e e e

FCC 15E PK U-NIL3 |

Data: 88

1

File: F:2021 ReportiJiequn'A122103142R2\A 172103 142R2-WIFI5G-band4 fcc.EM6 (128)
Date: 2021-05-14

Level (dBuVim)

110)

90

FCC 15E PK U-NIL3 |
s Y e s e A ) NS s S

_ a F4C 15E AV |
50 50 3
30 30|
10 10
6000 8400, 10800. 13200. 15600. 18000 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier Data no. Site no. 3m Chamiser Data no.
Dis. / Ant. sm 2020 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. sm 2020 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Env. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1lac VHTZO S82SMHz Tx Mode Test Mode llac VHTZO S82SMHz Tx HMode
Ant.  Ceble mp  Emissien
No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)
1 11650.00 38.32  2.50 Z5.48  32.67  36.63 54.00 17.37  Average
2 11650.00 38.32 .50 36.60  32.67  44.75 74.00 z9.25  Peak

Remarks: 1.

Ewission Level=
—hwp factor.
The emission levels that are 20dB below the
limit are not reported.

Antenna Factor + Cable Loss

+ Reading

official

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 89 File:

Level (dBuVin

1

021 ReportiJiequn'A1Z2103142R21A122103142R2-WIFISG-band4 fcc.EM6 (128)
Date: 2021-05.14

110]

90|

50|

30|

10

“s000

gite no.
Dis. / knt.
Limit

Env. / Ins.
Test Hode

Data: 91 File:

2pLEve! (dBuVIm)

8400. 10800. 13200. 15600. 18000
Frequency {MHz)

im Cherber Data no.

3m 2020 MCTD120S-3006 Ant. pol. : HORIZONTAL

FCC 1SE PK U-NII-3

23.47C/52.9% Engineer Lynn

llac VHTZ0 S5785MHz Tx HMode

021 ReportiJiequn'A172103142R2\A 122103142R2-WIFI5G-band4 fcc.EM6 (128)
Date; 2021-05-14

110

90|

S = e e e e

FCC 15E PK U-NIL3 |

50)
30,
10
6000 8400, 10800, 13200. 15600, 18000
Frequency (MHz)
Site no. 3w Charber Data no. : 91
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn
Test Mode 1lac VHT20 S578SMHz Tx Mode

Data: 90 File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
12pL8vel (dBuVim) Date: 2021-05-14
110

90

50

Zz
30
10
“s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz)
%ite no. im Chember Data no.
Dis. / knt. 3m 2020 MCTD12089-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ilac VHT20 S785MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  (dBu¥/m) (dBuV/m) (dE)
1 11570.00 38.36  2.47 28.14  32.68 36.29 54.00 17.71  iverage
2 11570.00 38.36  2.47 36.68  32.68  44.83 74.00 29.17  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

Data: 92

1zplevel [Buvim)

-lwp factor.
The emission levels that are 20dB below the
limit are not reported.

official

File: F:2021 ReportiJiequn'A122103142R2\A 172103 142R2-WIFI5G-band4 fcc.EM6 (128)
Date: 2021-05-14

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

. B FOC 15E AV |
50 3
30
10|
6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. 9z
Dis. / Ant. 3m 20z0 NCTD120S-3006 Ant. pol. : VERTICAL
Linmit FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn
Test Mode 1lac VHT20 S578S5MHz Tx Mode
int. Ceble hmp  Emission
No. Freg. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m) 1dB) (dBuv) (dB) {dBuW/m) (dBul/m} {dB}
1 11570.00 38.36 2.47  28.48 32.68 36.63  54.00  17.37  Average
2 11570.00 38.36 2.47  36.13 52.65  44.26  74.00  28.7¢  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21125 Page 75 of 172




AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 93 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128) Data: 94 File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
zgLevel (dBuVir Date: 2021-05.14 1zoLevel (4BuVim) Date: 2021-05-14
110] 110

90| 90

50| 50 1
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no. :
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / knt. : 3m 2020 KCTD120S-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ilac VHT20 S745MHz Tx HMode Test Mode llac VHT20 S5745MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11490.00 38.42  2.45 28.48  32.70  36.66 54.00 17.34  dverage
2 11490.00 38.42  2.45 36.18  32.70  44.35 74.00 29.65  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 95 File:

2pLEve! (dBuVIm)

021 ReportiJiequn'A172103142R2\A 122103142R2-WIFI5G-band4 fcc.EM6 (128)
Date; 2021-05-14

110

90|

S = e e e e

FCC 15E PK U-NIL3 |

Data: 96

1zplevel [Buvim)

File: F:2021 ReportiJiequn'A122103142R2\A 172103 142R2-WIFI5G-band4 fcc.EM6 (128)
Date: 2021-05-14

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

_ _ B FOC 15E AV |
50 50 2
30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. : 95 Site no. 3m Chamber Data no. : 96
Dis. / knt. 3m 2020 MCTD1209-3006 Ant.. pol. : VERTICAL Dig. / Ant. 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limic FCC 15E PK U-NII-3 Limic FCC 15E PK U-NII-3
Env. / Ins. 23.4%C/52.9% Engineer Lynn Env. / Ins. 23.47C/52.9% Engineser Lynn
Test Mode 1lac YHTZ0 5745MHz Tx Mode Test Mode 1lac VHT20 S5745MHz Tx Mode
Ant. Cable Amp Emission
No. Freg. Factor Loss Reading factor Level Limits Nargin Rewark
({MHz ) (dB/m) 1dB) (dBuv) (dB) (dBu¥/m) (dBuV/m) {dB}
1 11450.00 38.42 2.45 28.4%9 32.70 36.66 54.00 17.34 Average
2 114380.00 38.4Z Z.45 37.51 32.70 45.65 74.00 25.32 Feak

Remarks: 1. Emission Level=

—hwp factor.

2. The emisaion levels that are 20dE below the
limit are not reported.

Antenna Factor + Cable Loss + Reading

official
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 97 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128) Data: 98 File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
zgLevel (dBuVir Date: 2021-05.14 1zoLevel (4BuVim) Date: 2021-05-14
110] 110

90| 90

" M 50 7

30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : 97 %ite no. : 3m Chamber Data no. : 98
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : VERTICAL Dis. / knt. : 3m 2020 KCTD120S-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. : 23.47%C/52.9% Enginser : Lynn
Test Mode 1ln  HT40 5795MHz Tx Mode Test Mode : 1in  HT40 5795MHz Tx Mode
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11590.00 38.35 2.48 28.48  35.24  34.07 54.00 19.83  iverage
2 11590.00 38.35 2.48 36.51  35.24  42.10 74.00 31.90  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 99 File: F:2021 ReportiJiequn'A122103142R2'\A 122103142R2-WIFI5G-band4 fcc.EM6 (128) Data: 100 File: F:2021 ReportiJiequn'A122103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-14 120L8vel (4BuVim) Date: 2021-05.14
110 110
90 90|

FCC 15E PK U-NIL3 | FCC 15E PK U-NIL3 |
() S S e [ Y S S s Y e s e A ) NS s S

N B FOC 15E AV |
50 50
z

30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. H Site no. * 3m Chawmber Data no. H
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. : HORIZOWTAL Dis. / Ant. : 3m 20z0 NCTD120S-3006 Ant. pol. : HORIZOMNTAL
Limit FCC 1SE PK U-NII-3 Linmit : FCC 15E PK U-NII-3
Env. / Ins. : 23.4%C/52.8% Engineer : Lynn Env. / Ins. : 23.4%C/52.8% Engineer : Lynn
Test Mode : 11n HT40 5795MHz Tx Mode Test Mode : 11n HT40 5795MHz Tx Mode
int. Ceble hmp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz} {dB/m)  (dB) {dBuv) (dB)  (dBuW¥/m] [dBuV/m} (dB}
1 11550.00 38.35 2.45  28.85 35.24 34.44  54.00  19.56  Average
2 11590.00 38.35 2.48  35.35 535.24  40.94  74.00  33.06 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hwp factor.
2. The emisaion levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 101 File:

Level (dBuVin

1

021 ReportiJiequn'A1Z2103142R21A122103142R2-WIFISG-band4 fcc.EM6 (128)
Date: 2021-05.14

110]

90|

I P e —— e s

Data: 102

1

File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)

Level (dBuVim)

Date: 2021-05.14

110

90

50

2
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no.
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln  HT40 57SSMHz Tx Mode Test Mode 1in  HT40 5755MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11510.00 38.40  2.45 28.42  35.25 34.02 54.00 19.898  Average
2 11510.00 38.40 2.45 35.87  35.25  41.47 74.00 32.53  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 103 File:

2pLEve! (dBuVIm)

021 ReportiJiequn'A172103142R2\A 122103142R2-WIFI5G-band4 fcc.EM6 (128)
Date; 2021-05-14

110

90|

S = e e e e

FCC 15E PK U-NIL3 |

Data: 104

1zplevel [Buvim)

File: F:12021 ReportlJiequn'A172103142R2\A1Z2103142R2-WII

IFI5G-band4 fcc.EM6 (128)
Date: 2021-05-14

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

_ B FOC 15E AV |
50 50
2
30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. H Site no. 3m Chamber Data no. H
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 20z0 NCTD120S-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Linmit : FCC 15E PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. 23.47C/52.9% Engineer : Lynn
Test Mode 11n HT40 5755MHz Tx Mode Test Mode 1in HT40 5755MHz Tx Mode
int. Ceble hmp  Emission
No. Freg. Factor Loss Reading factor Level  Limits Margin Remark
(MHz} {dB/m)  (dB) {dBuv) (dB)  (dBuW¥/m] [dBuV/m} (dB}
1 11510.00 38.40 2.45  28.49  35.25 34.00  54.00  19.91  Average
2 11510.00 38.40 2.45  34.58  35.25 40.16  74.00  33.82  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 105

File:

021 ReportiJiequn'A1Z2103142R21A122103142R2-WIFISG-band4 fcc.EM6 (128)

Data: 106 File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)

1pplevel (dBuVin Date: 2021-05-14 1ppLevel (BuVim) Date: 2021-05-14
110] 110
90| 90

50 50|
2
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no.
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / knt. : 3m 2020 KCTD120S-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln  HT20 5825MHz Tx Mode Test Mode 1in  HT2z0 5825MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11650.00 38.32  2.50 28.74  35.23  34.33 54.00 19.67  iverage
2 11650.00 38.32  2.50 35.24  35.23  40.83 74.00 33.17  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 107 File: F:2021 ReportiJiequn'A122103142R2'\A 122103142R2-WIFI5G-band4 fcc.EM6 (128) Data: 108 File: F:2021 ReportiJiequn'A122103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-14 120L8vel (4BuVim) Date: 2021-05.14
110 110
90 90|

FCC 15E PK U-NIL3 | FCC 15E PK U-NIL3 |
S = e e e e o1 A 1
o a F4C 15E AV |
50 50|
2
30 30|
10 10
6000 8400, 10800. 13200. 15600. 18000 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier pata no.  : Site no. 3m Chamiser Data no. :
pis. / Ant. im 2020 MCTD1205-3006 Ant. pol. : VERTICAL Dis. / Ant. W 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Eav. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln  HT20 5825MHz Tx Mode Test Mode 1in  HT20 5825MHz Tx Mode
Ant.  Ceble mp  Emissien
No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  {dB/m] (dB)  {(dBuV) (dB)  (dBuV/m) (dBu¥/m)  [dEB)
1 11650.00 38.32  2.50 %5.48  35.23  34.07 54.00 19.93  Average
2 11650.00 38.32 .50 35.15  35.23  40.74 74.00 33.26  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor.
2. The emission levels that are 20dE below the official

1

imit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 109 File:

Level (dBuVin

1

021 ReportiJiequn'A1Z2103142R21A122103142R2-WIFISG-band4 fcc.EM6 (128)
Date: 2021-05.14

110]

90|

50M

Data: 110

1

File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)

Level (dBuVim)

Date: 2021-05.14

110

90

50

z
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : %ite no. im Chember Data no. :
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : VERTICAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln  HT20 5755MHz Tx Mode Test Mode 1in  HT2z0 5785MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11570.00 38.36  2.47 28.35  35.24  33.94 54.00 20.06  Average
2 11570.00 38.36  2.47 35.46  35.24  41.05 74.00 32.95  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 111 File:

2pLEve! (dBuVIm)

021 ReportiJiequn'A172103142R2\A 122103142R2-WIFI5G-band4 fcc.EM6 (128)
Date; 2021-05-14

110

90|

S = e e e e

FCC 15E PK U-NIL3 |

Data: 112

1zplevel [Buvim)

File: F:12021 ReportlJiequn'A172103142R2\A1Z2103142R2-WII

IFI5G-band4 fcc.EM6 (128)
Date: 2021-05-14

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

_ B FOC 15E AV |
50 50
z
30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. Site no. 3m Chamber Data no.
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. HORIZONTAL Dis. / Ant. : 3m 20z0 NCTD120S-3006 Ant. pol. HORIZONTAL
Limit FCC 1SE PK U-NII-3 Linmit : FCC 15E PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. 23.47C/52.9% Engineer : Lynn
Test Mode 11n HT20 5785MHz Tx Mode Test Mode 1in HT20 5785MHz Tx Mode
int. Ceble hmp  Emission
No. Freg. Factor Loss Reading factor Level  Limits Margin Remark
(MHz} {dB/m)  (dB) {dBuv) (dB)  (dBuW¥/m] [dBuV/m} (dB}
1 11570.00 38.36 2.47  28.39 35.24 33.98  54.00  20.02  Average
2 11570.00 38.36 2.47  35.42  35.24  41.01  74.00  32.88 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

Data: 113

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)

Data: 114 File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)

1pplevel (dBuVin Date: 2021-05-14 1ppLevel (BuVim) Date: 2021-05-14
110] 110
90| 90

50M

50

2
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no.
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln  HT20 5745MHz Tx Mode Test Mode 1in  HT2z0 5745MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11590.00 38.35 2.48 28.67  35.24  34.26 54.00 19.74  iverage
2 11590.00 38.35 2.48 35.25  35.24  40.84 74.00 33.16  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 115 File:

2pLEve! (dBuVIm)

021 ReportiJiequn'A172103142R2\A 122103142R2-WIFI5G-band4 fcc.EM6 (128)

Date; 2021-05-14

110

90|

FCC 15E PK U-NIL3 |
() S S e [ Y S S

Data: 116

1

File: F:12021 ReportlJiequn'A172103142R2\A1Z2103142R2-WII

Level (dBuVim)

IFI5G-band4 fcc.EM6 (128)
Date: 2021-05-14

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

_ B F4C 15E AV |
50) 50
7
30, 30
10 10
6000 8400, 10800, 13200. 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. H Site no. 3m Chamber Data no. H
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 20z0 NCTD120S-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. 23.47C/52.8% Enginser : Lynn
Test Mode 11n HT20 5745MHz Tx Mode Test Mode 1in HT20 5745MHz Tx Mode
Ant.  Cable hmp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m) 1dB) (dBuv) (dB) {dBuW/m) (dBul/m} (dB)
1 11590.00 38.35 2.4  28.7z  35.24  34.31  54.00 19.69  Average
2 11580.00 38.35 z.45  35.41  35.24  41.00  74.00  33.00 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
Z. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (She

nzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

Data: 117 File:
Level (dBuVin

AUDIX Technology (Shenzhen) Co., Ltd.

021 ReportiJiequn'A1Z2103142R21A122103142R2-WIFISG-band4 fcc.EM6 (128) Data: 118

Date: 2021-05-14 12pL8vel (dBuVim)

110

File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
Date: 2021-05.14

1
110]

90| 90

B WMWW 50
z

30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : %ite no. : 3m Chamber Data no. :
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : VERTICAL Dis. / knt. : 3m 2020 KCTD120S-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer : Lynn Env., / Ins. 23.47C/52.9% Enginser : Lynn
Test Mode ila S825MHz Tx Mode Test Mode : 1la  S825MHz Tx Mode
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11650.00 38.32  2.50 28.60  35.23  34.19 54.00 19.81  iverage
2 11650.00 38.32  2.50 36.05  35.23  41.6% 74.00 32.36  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 119 File: F:2021 ReportiJiequn'A122103142R2'\A 122103142R2-WIFI5G-band4 fcc.EM6 (128) Data: 120 File: F:2021 ReportiJiequn'A122103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-14 120L8vel (4BuVim) Date: 2021-05.14
110 110
90 90|

FCC 15E PK U-NIL3 | FCC 15E PK U-NIL3 |
() S S e [ Y S S s Y e s e A ) NS s S

_ o B FOC 15E AV |
50 50
z

30|

30
10 10
6000 8400, 10800, 13200. 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. H Site no. * 3m Chawmber Data no. H
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. : HORIZOWTAL Dis. / Ant. : 3m 20z0 NCTD120S-3006 Ant. pol. : HORIZOMNTAL
Limit FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env. / Ins. : 23.47C/52.9% Engineer : Lynn Env. / Ins. : 23.47C/52.9% Enginser : Lynn
Test Mode : 11a 5825MHz Tx Mode Test Mode : 11la 5825MHz Tx Mode
Ant.  Cable imp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) {dB/ 1) 1dB) (dBuv) (dB) {dBuW/m) (dBul/m} (dB)
1 11650.00 38.32 2.50  28.95 35.23  34.54¢  54.00 15.46  Average
2 11650.00 38.3z .50  35.25 35.23  40.0¢  74.00 33.16  Pesk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hwp factor.
2. The emisaion levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

Data: 121

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)

Data: 122 File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)

1pplevel (dBuVin Date: 2021-05-14 1ppLevel (BuVim) Date: 2021-05-14
110] 110
90| 90

50

2
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no.
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2020 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ila S785MHz Tx Mode Test Mode ila  S785MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11570.00 38.36  2.47 28.73  35.24  34.32 54.00 19.68  Average
2 11570.00 38.36  2.47 34.80  35.24  40.48 74.00 33.52  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 123 File:

2pLEve! (dBuVIm)

021 ReportiJiequn'A172103142R2\A 122103142R2-WIFI5G-band4 fcc.EM6 (128)

Date; 2021-05-14

110

90|

FCC 15E PK U-NIL3 |
() S S e [ Y S S

Data: 124

1

File: F:12021 ReportlJiequn'A172103142R2\A1Z2103142R2-WII

Level (dBuVim)

IFI5G-band4 fcc.EM6 (128)
Date: 2021-05-14

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

_ B F4C 15E AV |
WM * z
30, 30
10 10
6000 8400, 10800, 13200. 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. H Site no. 3m Chamber Data no. H
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 20z0 NCTD120S-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. 23.47C/52.8% Enginser : Lynn
Test Mode 11a S5785MHz Tx Mode Test Mode 11la S5785MHz Tx Mode
Ant.  Cable hmp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m) 1dB) (dBuv) (dB) {dBuW/m) (dBul/m} (dB)
1 11570.00 38.36 2.47  28.95 35.24 34.54¢  54.00 19.46  Average
2 11570.00 38.36 .47  36.81  35.24 42.50  74.00  31.50 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
Z. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

Data: 125 File:
Level (dBuVin

AUDIX Technology (Shenzhen) Co., Ltd.

021 ReportiJiequn'A1Z2103142R21A122103142R2-WIFISG-band4 fcc.EM6 (128) Data: 126

Date: 2021-05-14 12pL8vel (dBuVim)

110

File: F:12021 Reportiiequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4 fcc.EM6 (128)
Date: 2021-05.14

1
110]

90| 90

2

30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : %ite no. : 3m Chamber Data no. :
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : VERTICAL Dis. / knt. : 3m 2020 KCTD120S-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer : Lynn Env., / Ins. 23.47C/52.9% Enginser : Lynn
Test Mode ila  S745MHz Tx Mode Test Mode : 1la  S745MHz Tx Mode
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11490.00 38.42  2.45 28.41  35.25  34.03 54.00 19.87  iverage
2 11490.00 38.42  2.45 36.07  35.25  41.69 74.00 32.31  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 127 File: F:2021 ReportiJiequn'A122103142R2'\A 122103142R2-WIFI5G-band4 fcc.EM6 (128) Data: 128 File: F:2021 ReportiJiequn'A122103142R2\A122103142R2-WIFI5G-band4 fcc.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-14 120L8vel (4BuVim) Date: 2021-05.14
110 110
90 90|

FCC 15E PK U-NIL3 | FCC 15E PK U-NIL3 |
() S S e [ Y S S s Y e s e A ) NS s S

_ o B FOC 15E AV |
50 50
7

30|

30
10 10
6000 8400, 10800, 13200. 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. H Site no. * 3m Chawmber Data no. H
Dis. / Ant. 3m Z0z0 NCTD1209-3006 Ant. pol. : HORIZOWTAL Dis. / Ant. : 3m 20z0 NCTD120S-3006 Ant. pol. : HORIZOMNTAL
Limit FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env. / Ins. : 23.47C/52.9% Engineer : Lynn Env. / Ins. : 23.47C/52.9% Enginser : Lynn
Test Mode : 11a S5745MHz Tx Mode Test Mode : 11la 5745MHz Tx Mode
Ant.  Cable imp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) {dB/ 1) 1dB) (dBuv) (dB) {dBuW/m) (dBul/m} (dB)
1 11490.00 38.42 2.45  28.16 35.25 33.78  54.00 z0.22  Average
2 11480.00 38.42z .45  34.80 35.25  40.52 74.00 33.45  Pesk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hwp factor.
2. The emisaion levels that are 20dB below the official
limit are not reported.
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: A2HCT201

M/N: CT9C18

Data: 5 File: 22021 Report.Jiequn\A1Z2103142R21A122103142R2-WIFI5G-bandd EM6 (128) Data: 6 File: 22021 Report.Jiequn\A122103142R21A122103142R2- WIFISG-bandd EM6 (128)
. Date: 2021-05-06 1opLevel (BuVim) Date: 2021-05-06
110 110]
90 90|
70 70,
50 50|
30 30
10 10
“1000 2000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000

Frequency {MHz)
Zite no. : 3m Chanber 5 %ite no. : 3m Chamber Data no. : §
Dis. / knt. : 3m 2013 KCTD1208-3006 int. pol. : HORTZONTAL Dis. / Ant. : 3m 2019 MCTD1208-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Ewv. / Ins. : 23.47C/52.9% Engineer : Lynn Env. / Ins. : 23.47%C/52.9% Enginser : Lynn
Test Mode : 1la S745MHz Tx Mode Test Mode : 1la S745MHz Tx HMode
aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5745.00 35.05  1.55 86.95  34.25 89.3& ——--m=  ——--—e Peak 1 5745.00 35.05  1.55 82.15  34.25  §4.50  —---—=  ——--—e Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor. -Amp factor.
z. The emission levels that are 20dE below the official Z. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.

Data: 7 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 8 File: F:2021 ReportUJiequn'A122103142R2\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-06 12pLevel (4BuVim) Date: 2021-05-06
110 110]

90 90|

FCC 15E PK U-NIL3 |
) e I L e e | e

5"MM

30 30|
10 10
6000 8400. 15600. 18000 6000 8400. 10800. 13: 15600. 18000
Frequency (MHz)
Site no. : 3w Chember d Site no. 31 Chemiser Data no. 8
Dis. / Ant. : 3w 2019 HCTD1209-3006 ant. pol. : VERTICAL Dis. / hnt. 3m 2019 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FOC 1SE PK U-NII-3 Limit FCC 15E PK U-NII-3
Env. / Ins. : 23.47C/52.9% Engineer : Lynn Eav. / Ins. 3.47C/52.9% Enginser : Lynn
Test Mode : 1la 5745MHz Tx Mode Test Mode 11la 5745MHz Tx Mode
Ant. Ceble mp  Emissien
No. Freq. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  {dB/m) (dB) {dBuv) (dB)  (dBu¥/m) [dBuV/m} (dB)
1 11490.00 38.32  2.45 Z2.84  32.40  29.21 54.00 24.79  Average
2z 11490.00 38.32  2.45 35.06  32.40  al1.43 74.00 32.57 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hwp factor.
2. The emisaion levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 9 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 10 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
1pplevel (dBuVin Date: 2021-05-06 1ppLevel (BuVim) Date: 2021-05-06
110] 110

90| 90

” MMM 50,
2

30|

30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : © %ite no. : 3m Chamber Data no. :
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / knt. : 3m 2013 KCTD120S-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. : 23.47%C/52.9% Enginser : Lynn
Test Mode ila 5745MHz Tx Mode Test Mode : 1la S745MHz Tx HMode
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11490.00 38.32  2.45 22.47  34.40 25.84 54.00 25.16  Average
2 11290.00 38.32  2.45 34.78  34.40  41.15 74.00 32.85  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 11 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 12 File: F:2021 ReportiJiequn'A122103142R2'\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-06 120L8vel (4BuVim) Date: 2021-05.06
110 110
90 90|
70 70|
50 50|
30 30|
10 10

1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier pata mo. : 11 Site no. : 3m Chamber Data no. :
pis. / Ant. im 2019 MCTD1205-3006 Ant. pol. : VERTICAL Dis. / Ant. : Gm 2019 HCTD120S-3006 Ant. pol. : HORTZONTAL
Limit FCC 1SE PK U-NII-3 Limic : FCC 1SE PK U-NII-3
Env. / Ins. : 23.47C/52.9% Engineer : Lynn Eav. / Ins. : 23.47C/52.9% Engineer : Lynn
Test Mode : 1la S785MHz Tx Mode Test Mode : 1la S7T8SMHz Tx Mode
Ant.  Ceble mp  Emissien Ant. Ceble mp  Emissien

No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack

(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)
1 5785.00 35.02  1.56 B4.14  54.24  BE.4E - ———o—e Peak 1 5785.00 35.02  1.56 88.91  54.24  91.25 - —————o Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.

—Awp factor.
2. The emission levels that are 20dB below the official

2. The emission levels that are 20dB below the official
limit are not reported.

limit are not reported.
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FCC ID: A2HCT201

Data: 13

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)

Data: 14 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
1pplevel (dBuVin Date: 2021-05-06 1ppLevel (BuVim) Date: 2021-05-06
110] 110
90| 90

50 50|
2
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no.
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / knt. : 3m 2013 KCTD120S-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1la 5785MHz Tx Mode Test Mode ila S785MHz Tx Mode
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11570.00 38.30  2.47 22.95  34.40 29.32 54.00 24.68  Lverage
2 11570.00 38.30  2.47 34.21  34.40  40.58 74.00 33.42  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 15 File:

2pLEve! (dBuVIm)

021 ReportuJiequn'A172103142R2\A 122103142R2-WIFI5G-band4.EM6 (128)

Date; 2021-05-06

110

90|

FCC 15E PK U-NIL3 |
() S S e [ Y S S

Data: 16

1zplevel [Buvim)

File: F:2021 ReportiJiequn'A1Z22103142R2\A 122103 142R2-WIFI5G-band4.EM6 (128)
Date: 2021-05-06

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

_ F4C 15E AV |
50 50|
2
30 30|
10 10
6000 8400, 10800. 13200. 15600. 18000 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier pata no. : 15 Site no. 3m Chamiser Data no. : 16
Dis. / Ant. sm 2019 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : Gm 2019 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Env. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1la S785MHz Tx Mode Test Mode 1la S785MHz Tx Mode
Ant.  Ceble mp  Emissien
No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)
1 11570.00 38.30  2.47 Z5.46  54.40  29.83 54.00 24.17  Average
2 11570.00 38.30 .47 34.08  34.40  40.45 74.00 33.55  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp factor.
2. The emission levels that are 20dE below the official

limit are not reported.

Audix Technology (She

nzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

Data: 17 File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128) Data: 18
12018vel BV Date: 2021-05.06

AUDIX Technology (Shenzhen) Co., Ltd.

File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
12pL8vel (dBuVim) Date: 2021-05.06

110] 110

90| 90

70|

50| 50

30| 30

10 10

Y1000 2000. 3000. 4000. 5000. 6000

“1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz) Frequency {MHz)

gite no. 3m Chamber Data no.

: gite no. : #m Chember Data no. : 18
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / knt. : 3m 2013 KCTD120S-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. : 23.47%C/52.9% Enginser : Lynn
Test Mode 1la 58z5MHz Tx Mode Test Mode : lla 5&25MHz Tx Mode
int.  Cable wp  Emission Ant. Cable wp  Emission
No. Fregq. Fastor Loss  Reading  factor Level Limits Margin Rewark No. Freg. Fastor Loss  Reading  factor Level Limits Margin Remark
(MHz) (dB/m)  (dE) (dBuv] (dB)  (dBu¥/m) (dBuV/m) (dE) (MHz)  (dB/m) (dE) (dBuv] (dB)  (dEu¥/m) (dBuV/m) (dE)
1 S5825.00 34.90  1.57 81.06  32.23  93.30 —---m=  ——mmmo Peak 1 5825.00 34.90  1.57 82.83  32.23  85.07  —---—=  ———-mo Peak

Remarks: 1. Emisaion Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 23 File: F:2021 ReportiJiequniA122103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 24 File: F:2021 ReportiJiequniA122103142R21A122103142R2-WIFISG-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-06 120L8vel (4BuVim) Date: 2021-05-06
110 110|
90 90|

FCC 15E PK U-NIL3 | FCC 15E PK U-NIL3 |
() S S e [ Y S S s Y e s e A ) NS s S

| _ FOC 15E AV |
50MM 50 b3

30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. H Site no. * 3m Chawmber Data no. H
Dis. / Ant. 3m 2019 NCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2019 NCTD120S-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Linmit : FCC 1SE PK U-NII-3
Env. / Ins. : 23.4%C/52.8% Engineer : Lynn Env. / Ins. : 23.4%C/52.8% Engineer : Lynn
Test Mode : 11la 5825MHz Tx Mode Test Mode : 11la 58Z5MHz Tx Mode
int. Ceble hmp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz} {dB/m)  (dB) {dBuv) (dB)  (dBuW¥/m] [dBuV/m} (dB}
1 11650.00 38.30 2.50  22.42  34.40 28.82  54.00  25.18  Average
2 11650.00 38.30 2,50  35.76 54.40 42.16  74.00  31.8¢ Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hwp factor.
2. The emisaion levels that are 20dB below the official
limit are not reported.
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AUDIX )}

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: A2HCT201

Data: 25 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 26 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
1pplevel (dBuVin Date: 2021-05-06 1ppLevel (BuVim) Date: 2021-05-06
110] 110

90| 90

” M 50
2

30|

30,
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : %ite no. : 3m Chamber Data no. :
Dis. / hnt. 3m 2018 MCTD120S-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2019 MCTD1208-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. : 23.49C/52.9% Enginser : Lynn
Test Mode 1la 5825MHz Tx Mode Test Mode : 1la S525MHz Tx Mode
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MEz)  (dB/m) (dE]  (dBuV) (dB)  (dBu¥/m) (dBu¥V/m)  [dE)
1 11650.00 38.30 2.50 22.38  34.40 28.78 54.00 25.22  Average
2 11650.00 38.30 2.50 34.95  34.40  41.39 74.00 32.61  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lop facter.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 27 File: F:12021 Reporti.Jiequn\A1Z2103142R21A 122103142R2- WIFI5G-band4.EMG (128) Data: 28 File: F:12021 Reporti.Jiequn\A172103142R2\A122103142R2-WIFI5G-band4.EMG (128)
41zgLeve! [BuVim) Date: 2021-05-06 120LEvel (@BUVIm) Date: 2021-05-06
110 110
90 90|
70) 70 il
50 50,

30 30,
10 10
1000 2000. 3000. 4000, 5000, 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier pata no.  : Site no. : 3m Chamber Data no. :
Dis. / Ant. sm 2019 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : Gm 2019 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Limic : FCC 1SE PK U-NII-3
Env. / Ins. : 23.47C/52.3% Engineer : Lynn Env. / Ins. : 23.47C/52.9% Engineer : Lynn
Test Mode : 1ln HTZO 5785MHz Tx Mode Test Mode : 1in HT20 5785MHz Tx Mode
Ant.  Ceble imp  Emission Ant.  Ceble imp  Emission

No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack

(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)
1 5785.00 35.02  1.56 90.91  34.24 93,25 - —————o Peak 1 5785.00 35.02  1.56 54.50  54.24  BE.84 - —————o Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor. —Awp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 204B below the official
limit are not reported. limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 29

1

Level (dBuVim)

File:

12021 ReportiJieqy

A1Z2103142R2\A122103142R2-WIFI5G-band4.EM6 (128)
Date: 2021-05.06

110]

90|

70|

50|

30|

10

Data: 30

1

Level (dBuVim)

File:

12021 Reportliequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EMG (128)
Date: 2021-05.06

110

90

50

30

10
“1000 2000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
Zite no. im Cherber %ite no. im Chember Data no.
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : VERTICAL Dis. / int. 3m 2019 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln HTzD 5745MHz Tx Mode Test Mode 1in HT20 5745MHz Tx Mode
aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5745.00 35.05  1.55 82.50  34.25 84.85  —---m=  ——--—e Peak 1 5745.00 35.05  1.55 88.17  34.25 90.52  —mmm—- ——e-ee Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor. -lwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Data: 39 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 40 File: F:2021 ReportiJiequn'A122103142R2'\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-06 120L8vel (4BuVim) Date: 2021-05.06
110 110 /

90 90| (l 1
70 Y el ¢ S e O e Y O e s 1171111
50 50|
30 30|
10 10
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier Data no. Site no. 3m Chamiser Data no. : 40
pis. / Ant. im 2019 MCTD1205-3006 ant. pol. : HORTZONTAL Dis. / Ant. W 2019 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Eav. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln HTZO 5825MHz Tx Mode Test Mode 1in HT20 5825MHz Tx Mode
Ant.  Ceble mp  Emissien Ant. Ceble mp  Emissien
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)

1 5825.00 34.90  1.57 91.18  54.23 93,42  —————-  ——ooe Peak 1 5825.00 34.90 1,57 85.01  54.23  85.25 - —————o Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—Amp factor.
The emission levels that are 208B below the official
limit are not reported.

—Awp factor.
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: A2HCT201

Data: 41 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 42 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
1pplevel (dBuVin Date: 2021-05-06 1ppLevel (BuVim) Date: 2021-05-06
110] 110

90| 90

50 50|
z
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : 41 %ite no. im Chember Data no. : 42
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : VERTICAL Dis. / knt. : 3m 2013 KCTD120S-3006 Ant. pol. : WERTICAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln HTzD 5825MHz Tx Mode Test Mode 1in HT20 5825MHz Tx Mode
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11650.00 38.30 2.50 22.38  34.40 28.78 54.00 25.22  Average
2 11650.00 38.30 2.50 34.58  34.40  40.98 74.00 33.02  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 43 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 44 File: F:2021 ReportiJiequn'A122103142R2'\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-06 120L8vel (4BuVim) Date: 2021-05.06
110 110
90 90|

S = e e e e

FCC 15E PK U-NIL3 |

o1 A 1

FCC 15E PK U-NIL3 |

Fc 156 . B FOC 15E AV |
50) 50
H

30, 30
10 10

6000 8400, 10800, 13200. 15600, 18000 6000 8400, 10800, 13200, 15600, 18000

Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. Site no. 3m Chamber Data no.
Dis. / Ant. 3m 2019 NCTD1209-3006 Ant. pol. HORIZONTAL Dis. / Ant. 3m 2019 NCTD120S-3006 Ant. pol. HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. 23.47C/52.8% Enginser : Lynn
Test Mode 11in HT20 S5825MHz Tx Mode Test Mode 1in HTZ0 5825MHz Tx Mode
Ant.  Cable hmp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m) 1dB) (dBuv) (dB) {dBuW/m) (dBul/m} {dB}
1 11650.00 38.30 2.50  22.41 34,40 28.81  54.00  25.19  Average
2 11650.00 38.30 2.50  35.13  34.40  41.53 74.00  32.47 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
Z. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 45 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 46 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
1pplevel (dBuVin Date: 2021-05-06 1ppLevel (BuVim) Date: 2021-05-06
110] 110

90| 90

50 50|
M i
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no. :
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2019 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln HTzD 5745MHz Tx Mode Test Mode 1in HT20 5745MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  (dBu¥/m) (dBuV/m) (dE)
1 11490.00 38.32  2.45 22.58  34.40 28.95 54.00 25.05  Average
2 11290.00 38.32  2.45 35.74  34.40  42.11 74.00 31.89  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 47 File:

2pLEve! (dBuVIm)

021 ReportuJiequn'A172103142R2\A 122103142R2-WIFI5G-band4.EM6 (128)

Date; 2021-05-06

110

90|

FCC 15E PK U-NIL3 |
() S S e [ Y S S

Data: 48

1

Level (dBuVim)

File: F:2021 ReportiJiequn'A1Z22103142R2\A 122103 142R2-WIFI5G-band4.EM6 (128)
Date: 2021-05-06

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

. B FOC 15E AV |
50 50
7
30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. 47 Site no. 3m Chamber Data no. : 48
Dis. / Ant. 3m 2019 NCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2019 NCTD120S-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Linmit FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. 23.47C/52.9% Engineer : Lynn
Test Mode 11in HT20 5745MHz Tx Mode Test Mode 1in HTZO0 5745MHz Tx Mode
int. Ceble hmp  Emission
No. Freg. Factor Loss Reading factor Level  Limits Margin Remark
(MHz} {dB/m)  (dB) {dBuv) (dB)  (dBuW¥/m] [dBuV/m} (dB}
1 11490.00 38.32 2.45  22.84 34.40 29.21  54.00  24.79  Average
2 11430.00 38.3z  2.45  34.65  54.40 41.00  74.00  33.00 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dB below the official

limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 49 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 50 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
1pplevel (dBuVin Date: 2021-05-06 1ppLevel (BuVim) Date: 2021-05-06
110] 110

90| 90

” M 50 7

30|

30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : 40 %ite no. : 3m Chamber Data no. : 50
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : VERTICAL Dis. / knt. : 3m 2013 KCTD120S-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. : 23.47%C/52.9% Enginser : Lynn
Test Mode 1ln HTzO 5785MHz Tx Mode Test Mode : 1in HT20 5785MHz Tx Mode
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11570.00 38.30  2.47 22.86  34.40 29.23 54.00 24.77  kverage
2 11570.00 38.30  2.47 35.70  34.40  42.07 74.00 31.93  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 51 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 52 File: F:2021 ReportiJiequn'A122103142R2'\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-06 120L8vel (4BuVim) Date: 2021-05.06
110 110
90 90|

FCC 15E PK U-NIL3 | FCC 15E PK U-NIL3 |
() S S e [ Y S S s Y e s e A ) NS s S

_ o B FOC 15E AV |
50 50
z

30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. H Site no. * 3m Chawmber Data no. H
Dis. / Ant. 3m 2019 NCTD1209-3006 Ant. pol. : HORIZOWTAL Dis. / Ant. : 3m 2019 NCTD120S-3006 Ant. pol. : HORIZOMNTAL
Limit FCC 1SE PK U-NII-3 Linmit : FCC 1SE PK U-NII-3
Env. / Ins. : 23.4%C/52.8% Engineer : Lynn Env. / Ins. : 23.4%C/52.8% Engineer : Lynn
Test Mode : 11n HT20 S5785MHz Tx Mode Test Mode : 11in HTZO S5785MHz Tx Mode
int. Ceble hmp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz} {dB/m)  (dB) {dBuv) (dB)  (dBuW¥/m] [dBuV/m} (dB}
1 11570.00 38.30 2.47  22.57 34.40 28.94  54.00  25.06  Average
2 11570.00 38.30 2.47  34.45 34.40 40.80  74.00  33.20 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hwp factor.
2. The emisaion levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 53 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 54 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
1pplevel (dBuVin Date: 2021-05-06 1ppLevel (BuVim) Date: 2021-05-06
110] 110

90| 90

50 50|
2
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no.
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2019 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1ln HT40 575SMHz Tx Mode Test Mode 1in HT40 57SSMHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dBuv) (dB)  (dBu¥/m) (dBuV/m) (dE)
1 11510.00 38.30  2.45 22.85  34.40 29.20 54.00 24.80  Average
2 11510.00 38.30 2.45 35.08  34.40  41.43 74.00 32.57  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 55 File:

2pLEve! (dBuVIm)

021 ReportuJiequn'A172103142R2\A 122103142R2-WIFI5G-band4.EM6 (128)

Date; 2021-05-06

110

90|

FCC 15E PK U-NIL3 |
() S S e [ Y S S

Data: 56

1zplevel [Buvim)

File: F:2021 ReportiJiequn'A1Z22103142R2\A 122103 142R2-WIFI5G-band4.EM6 (128)

Date: 2021-05-06

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

. B F4C 15E AV |
50) 50
2
30, 30
10 10
6000 8400, 10800, 13200. 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. 55 Site no. 3m Chamber Data no. : 56
Dis. / Ant. 3m 2019 NCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2019 NCTD120S-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. 23.47C/52.8% Enginser : Lynn
Test Mode 11n HT40 S5755MHz Tx Mode Test Mode 1in HT40 S5755MHz Tx Mode
Ant.  Cable hmp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m) 1dB) (dBuv) (dB) {dBuW/m) (dBul/m} (dB)
1 11510.00 38.30 2.45  22.94 34,40 29.29  54.00 24,71 Average
2 11510.00 38.30 .45  34.23  34.40 40.58  74.00  33.42  Peak

Remarks: 1. Emission Level=

—hwp factor.

2. The emisaion levels that are 20dE below the
limit are not reported.

Antenna Factor + Cable Loss

+ Reading

official

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 57 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 58 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
1pplevel (dBuVin Date: 2021-05-06 1ppLevel (BuVim) Date: 2021-05-06
110] 110

90| 90

” M 50
2

30|

30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : 57 %ite no. : 3m Chamber Data no. : 58
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : VERTICAL Dis. / knt. : 3m 2013 KCTD120S-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. : 23.47%C/52.9% Enginser : Lynn
Test Mode 1ln HT40 5795MHz Tx Mode Test Mode : 1in HT40 5795MHz Tx Mode
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11590.00 38.30 2.48 22.58  34.40 28.96 54.00 25.04  Average
2 11590.00 38.30 2.48 34.62  34.40  41.00 74.00 33.00  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 59 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 60 File: F:2021 ReportiJiequn'A122103142R2'\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-06 120L8vel (4BuVim) Date: 2021-05.06
110 110
90 90|

FCC 15E PK U-NIL3 | FCC 15E PK U-NIL3 |
() S S e [ Y S S s Y e s e A ) NS s S

_ o B FOC 15E AV |
50 50
z

30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. H Site no. * 3m Chawmber Data no. H
Dis. / Ant. 3m 2019 NCTD1209-3006 Ant. pol. : HORIZOWTAL Dis. / Ant. : 3m 2019 NCTD120S-3006 Ant. pol. : HORIZOMNTAL
Limit FCC 1SE PK U-NII-3 Linmit : FCC 1SE PK U-NII-3
Env. / Ins. : 23.4%C/52.8% Engineer : Lynn Env. / Ins. : 23.4%C/52.8% Engineer : Lynn
Test Mode : 11n HT40 S5795MHz Tx Mode Test Mode : 11in HT40 S5795MHz Tx Mode
int. Ceble hmp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz} {dB/m)  (dB) {dBuv) (dB)  (dBuW¥/m] [dBuV/m} (dB}
1 11550.00 38.30 2.45  22.49 34.40 28.87  54.00  25.13  Average
2 11590.00 38.30 2.48  35.45 54.40 41.81  74.00  32.13  Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hwp factor.
2. The emisaion levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 61

1

Level (dBuVim)

File:

12021 ReportiJieqy

A1Z2103142R2\A122103142R2-WIFI5G-band4.EM6 (128)
Date: 2021-05.06

Data: 62

Level (dBuVim)

File:

12021 Reportliequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EMG (128)
Date: 2021-05.06

1

110) 110

90) 90

70 70|

50, 50

30, 30

10 10

%1000 2000. 5000. 6000 %1000 2000. 3000. 4000. 5000. 6000

Frequency {MHz)

Zite no. 3m Chanber . Zite no. Fm Chamber Data no. B2

Dis. / Ant. Sm 20189 MCTD120S-3006 Ant. pol HORIZONTAL Dis. / hnt. 3m 2018 MCTD12OS-3006 Ant. pol. WERTICAL

Limit FCC 15E PK U-NII-3 Limit FCC 15E PK U-NII-3

Env. / Ins. 23.4%C/52.9% Engineer Lynn Env. / Ins. 23.4%C/52.9% Engineer Lynn

Test Mode 1in HT40 S5755MHz Tx Mode Test Mode 1in HT40 S5755MHz Tx Mode

ainc. Cahle Awp Emission ant. Cahle Awp Emission
Vo. Freqg. Factor Loss Reading factor Lewel Limits Margin Rewark Vo. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz) {dB/m) (dE) (dBuv) (dE} (dBuV/m) (dBul/m) (dE} (MHz) {dB/m) (dE) (dBuv) (dBE] (dBuV/m) (dBul/m) (dE}
1 S5755.00 35.03 1.55 B86.51 34.25 B88.84  ———--= —————e— Peak 1 5755.00 35.03 1.55 79.82 34.25 B2.25  mmmm—— —m——ee Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp factor. —lhmp factor.
Z. The ewmission levels that are 20dE below the official Z. The ewission levels that are 20dE bhelow the official
limit are not reported. limit are not reported.

Data: 71 File: F:2021 ReportiJiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 72 File: F:2021 ReportiJiequn\A1Z2103142R2\A122103142R2-WIFISG-bandd.EM6 (128)
1z0LEve! {BuVim) Date: 2021-05-06 1zplevel [Buvim) Date: 2021-05-06
110 {( 110|

90 | 90|
|

70) LIS S 18 70
50) 50
30, 30
10 10

1000 2000. 3000, 4000, 5000, 6000 1000 2000. 3000, 4000, 5000, 6000

Frequency (MHz) Frequency (MHz)
Site no. 3w Charber Data no. T 71 Site no. 3m Chamber Data no.
Dis. / Ant. 3m 2019 NCTD1209-3006 Ant. pol. VERTICAL Dis. / Ant. 3m 2019 NCTD120S-3006 Ant. pol. HORIZONTAL
Limic FCC 15E PK U-NII-3 Limic FCC 15E PK U-NII-3
Env. / Ins. 23.4%C/52.9% Engineer Lynn Env. / Ins. 23.47C/52.9% Engineser Lynn
Test Mode 11n HT40 S5755MHz Tx Mode Test Mode 1in HT40 S5755MHz Tx Mode
dnt. Cable Amp Emission Ant. Cable Amp Emission
No. Freq. Factor Loss Reading factor Lewvel Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Nargin Rewark
(MHz| {dB/m)  {dB) {dBuv) (dB)  (dBuW/m) [dBuV/m) (B} (MHz) {dB/m)  {dB) {dBuv) (dB)  (dBuW/m) [dBuV/m) (B}
1 5805.00 34.35 1.56 80.44 34.24 82.71 - - Peak 1 5805.00 34.95 1.56 88.28 34.24 90.55 - Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Los=s + Reading

—Amp factor.
The emission levels that are 208B below the official
limit are not reported.

—Awp factor.
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 73

1

Level (dBuVim)

File:

12021 ReportiJieqy

A1Z2103142R2\A122103142R2-WIFI5G-band4.EM6 (128)
Date: 2021-05.06

110]

90|

70|

50|

30|

10

Data: 74

1

Level (dBuVim)

File:

12021 Reportliequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EMG (128)
Date: 2021-05.06

110

90

50

30

10
“1000 2000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz)
Zite no. im Cherber . %ite no. im Chember Data no. : 74
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol HORIZCNTAL Dis. / int. 3m 2019 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ilac VHT20 S745MHz Tx HMode Test Mode llac VHT20 S5745MHz Tx Mode
aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5740.00 35.05  1.55 89.24  34.25 91.58  —m-emm —meeee Peak 1 5745.00 35.05  1.55 83.98  34.25 86.33  —--m—=  ——e-ee Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor. -lwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Data: 79 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 80 File: F:2021 ReportiJiequn'A122103142R2'\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-07 120L8vel (4BuVim) Date: 2021-05.07
110 110
90 90|
70 70|
50 50|
30 30|

10 10
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier Data no. : 79 Site no. 3m Chamiser Data no.
pis. / Ant. im 2019 MCTD1205-3006 Ant. pol. : VERTICAL Dis. / Ant. W 2019 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit FCC 1SE PK U-NII-3 Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Eav. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1lac VHTZO S78SMHz Tx Mode Test Mode llac VHTZO S785MHz Tx HMode
Ant.  Ceble mp  Emissien Ant. Ceble mp  Emissien
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)

1 5785.00 35.02  1.56 82.07  54.24 84,41 —————-  ——ooe Peak 1 5785.00 35.02  1.56 92.48  34.24  94.82 - ———o—o Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—Amp factor.
The emission levels that are 208B below the official
limit are not reported.

—Awp factor.
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21125 Page 97 of 172




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: A2HCT201

Data: 81 File: F:12021 ReportiJiequn'A122103142R2/A 122103142R2- WIFI5G-hand4.EM6 (128) Data: 82 File: F:2021 Reportiiequn'A122103142R2\A122103142R2-WIFI5G-hand4.EMG (128)
1pplevel (dBuVin Date: 2021-05-07 1apLevel (dBuVim) Date: 2021-05-07
110 110]

90 90|
70 70,
50 50|
30 30
10 10
“1000 2000. 3000. 4000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : 81 %ite no. : 3m Chamber Data no. : B2
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / Ant. : 3m 2019 MCTD1208-3006 Ant. pol. : WERTICAL
Limit : FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. : 23.47%C/52.9% Enginser : Lynn
Test Mode ilac VHT20 S525MHz Tx HMode Test Mode : llac VHT20 S525MHz Tx Mode
aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5825.00 34.90  1.57 90.22  34.23  92.46  —m-mm=  ———-—e Peak 1 5825.00 34.90  1.57 83.01  34.23  85.25  —--m—=  ——--e Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor. -lwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Data: 87 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 88 File: F:2021 ReportiJiequn'A122103142R2'\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-07 120L8vel (4BuVim) Date: 2021-05.07
110 110
90 90|

FCC 15E PK U-NIL3 | FCC 15E PK U-NIL3 |
S = e e e e o1 A 1
o a F4C 15E AV |
50 50|
2
30 30|
10 10
6000 8400, 10800. 13200. 15600. 18000 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier bata no. : 87 Site no. : 3m Chamber Data no. : 88
pis. / Ant. im 2019 MCTD1205-3006 Ant. pol. : VERTICAL Dis. / Ant. : Gm 2019 HCTD120S-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Limic : FCC 1SE PK U-NII-3
Env. / Ins. : 23.47C/52.9% Engineer : Lynn Eav. / Ins. : 23.47C/52.9% Engineer : Lynn
Test Mode : llac VHTZO S745MHz Tx Mode Test Mode llac VHTZO S745MHz Tx HMode

Ant.  Cable imp  Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) {dB/m)  {dB) {dBuv} (dB)  (dBuV/m) (dBu¥/m) (B}
1 11550.00 38.30  2.48 22.49  34.40  28.87 54,00 25.13  hverage
z 11590.00 38.30 .48 35.26  34.40  41.64 74.00 32.36 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hwp factor.
2. The emisaion levels that are 20dB below the official
limit are not reported.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 89 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 90 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
1pplevel (dBuVin Date: 2021-05-07 1ppLevel (BuVim) Date: 2021-05-07
110] 110

90| 90

50 50|
2
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no.
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / int. 3m 2019 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ilac VHT20 S745MHz Tx HMode Test Mode llac VHT20 S5745MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11590.00 38.30 2.48 22.86  34.40 29.24 54.00 24.76  kverage
2 11590.00 38.30 2.48 34.80  34.40  41.18 74.00 32.82  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 91 File:

2pLEve! (dBuVIm)

021 ReportuJiequn'A172103142R2\A 122103142R2-WIFI5G-band4.EM6 (128)

Date; 2021-05-07

110

90|

FCC 15E PK U-NIL3 |
() S S e [ Y S S

Data: 92

1zplevel [Buvim)

File: F:2021 ReportiJiequn'A1Z22103142R2\A 122103 142R2-WIFI5G-band4.EM6 (128)

Date: 2021-05-07

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

o a F4C 15E AV |
50 50|
2
30 30|
10 10
6000 8400, 10800. 13200. 15600. 18000 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier Data no. Site no. 3m Chamiser Data no.
Dis. / Ant. sm 2019 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : Gm 2019 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limic : FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Env. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1lac VHTZO S78SMHz Tx Mode Test Mode llac VHTZO S785MHz Tx HMode
Ant.  Ceble mp  Emissien
No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)
1 11570.00 38.30  2.47 22.58  34.40  25.96 54.00 25.04  Average
2 11570.00 38.30 .47 35.31  34.40  41.66 74.00 32.3z  Peak

Remarks: 1. Emission Level=

—hwp factor.

2. The emisaion levels that are 20dE below the
limit are not reported.

Antenna Factor + Cable Loss

+ Reading

official

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 93 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 94 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
1pplevel (dBuVin Date: 2021-05-07 1ppLevel (BuVim) Date: 2021-05-07
110] 110

90| 90

50 50|
z
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : 0% %ite no. im Chember Data no. : 94
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : VERTICAL Dis. / int. 3m 2019 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ilac VHT20 S785MHz Tx Mode Test Mode ilac VHT20 S785MHz Tx Mode
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11570.00 38.30  2.47 22.48  34.40 28.86 54.00 25.12  Average
2 11570.00 38.30  2.47 34.98  34.40  41.35 74.00 32.65  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 95 File:

2pLEve! (dBuVIm)

021 ReportuJiequn'A172103142R2\A 122103142R2-WIFI5G-band4.EM6 (128)

Date; 2021-05-07

110

90|

FCC 15E PK U-NIL3 |
() S S e [ Y S S

Data: 96

1zplevel [Buvim)

File: F:2021 ReportiJiequn'A1Z22103142R2\A 122103 142R2-WIFI5G-band4.EM6 (128)

Date: 2021-05-07

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

_ o B FOC 15E AV |
50MMM = z
30 30
10| 10|
6000 8400. 10800. 13200 15600. 18000 6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. 95 Site no. 3m Chamber Data no. : 96
Dis. / Ant. 3m 2019 MCTD1209-3006 Ant.. pol. : VERTICAL Dig. / Ant. @ 3m 2019 NMCTD1209-3006 Ant. pol. : VERTICAL
Limic FCC 15E PK U-NII-3 Limic : FCC 15E PK U-NII-3
Env. / Ins. 23.4%C/52.9% Engineer Lynn Env. / Ins. 23.47C/52.9% Engineser Lynn
Test Mode 1lac VHTZ20 S58Z5MHz Tx Mode Test Mode 1lac VHT20 S58Z5MHz Tx Mode
Ant. Cable Amp Emission
No. Freg. Factor Loss Reading factor Level Limits Nargin Rewark
({MHz ) (dB/m) 1dB) (dBuv) (dB) (dBu¥/m) (dBuV/m) {dB}
1 11650.00 38.30 Z2.50 22.49 34.40 28.89 54.00 25.11 Average
2 11850.00 38.30 Z.50 35.55 34.40 41.85 74.00 32.05 Feak

Remarics: 1. Emission Level= Antenna Factor + Cable Loss

—hwp factor.

2. The emisaion levels that are 20dE below the
limit are not reported.

+ Reading

official

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: A2HCT201

Data: 97 File: 021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128) Data: 98 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
1pplevel (dBuVin Date: 2021-05-07 1ppLevel (BuVim) Date: 2021-05-07
110] 110

90| 90

50| 50
2

30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : %ite no. : 3m Chamber Data no. :
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : HORTZONTAL Dis. / knt. : 3m 2013 KCTD120S-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. : 23.47%C/52.9% Enginser : Lynn
Test Mode ilac VHT20 S525MHz Tx HMode Test Mode : llac VHT20 S525MHz Tx Mode
nt.  Cable imp  Emission
No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11650.00 38.30 2.50 22.48  34.40 28.89 54.00 25.11  Average
2 11650.00 38.30 2.50 34.07  34.40  40.47 74.00 33.53  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 99 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 100 File: F:2021 ReportiJiequn'A122103142R2'\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-07 120L8vel (4BuVim) Date: 2021-05.07
110 110
90 90|
70 70|
50 50|
30 30|
10 10

1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier pata no.  : Site no. : 3m Chamber Data no. :
pis. / Ant. im 2019 MCTD1205-3006 ant. pol. : HORTZONTAL Dis. / Ant. : Gm 2019 HCTD120S-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Limic : FCC 1SE PK U-NII-3
Env. / Ins. : 23.47C/52.9% Engineer : Lynn Eav. / Ins. : 23.47C/52.9% Engineer : Lynn
Test Mode : llac VHT40 S75SMHz Tx Mode Test Mode : llac VHT40 S75SMHz Tx HMode
Ant.  Ceble mp  Emissien Ant. Ceble mp  Emissien

No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack

(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)
1 5785.00 35.0%3 1.5 85.43  54.25 90,76 - ———o—e Peak 1 5785.00 35.0%3  1.55 51.03  54.25  83.36 - —————o Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor. —Awp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 204B below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21125 Page 101 of 172



AUDIX )}

FCC ID: A2HCT201

Data: 109

AUDIX Technology (Shenzhen) Co., Ltd.

File:

12021 ReportiJieqy

A1Z2103142R2\A122103142R2-WIFI5G-band4.EM6 (128) Data: 110 File:

12021 Reportliequn\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EMG (128)

1

Level (dBuVim)

Date: 2021.05.07

110]

90|

1

Level (dBuVim)

Date: 2021.05.07

110

90|

70 70,

50 50|

30 30

10 10

“1000 2000. 5000. 6000 “1000 2000. 3000. 4000. 5000. 6000

Frequency {MHz)

Zite no. im Cherber . %ite no. im Chember Data no.

Dis. / knt. 3m 2019 MCTD1208-3006 int. pol HORIZCNTAL Dis. / int. 3m 2019 MCTD1Z09-3006 Ant. pol. : WERTICAL

Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3

Env., / Ins. 23.47C/52.9% Engineer Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn

Test Mode ilac VHT40 S755MHz Tx Mode Test Mode llac VHT40 S755MHz Tx Mode

aint.  Cable imp  Emission nt.  Cable imp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remark No. Freg. Factor Loss  Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 5795.00 35.00 1.56 90.47  34.24 92,79 —mmmmm —meeee Peak 1 5795.00 35.00 1.56 80.15  34.24  82.47  —---—=  ——--—e Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor. -lwp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Data: 111 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 112 File: F:2021 ReportiJiequn'A122103142R2'\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-07 120L8vel (4BuVim) Date: 2021-05.07
110 / 110

90|
70|
50|
30|
10
1000 2000. 3000. 4000. 5000. 6000 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamier Data no. Site no. 3m Chamiser Data no.
pis. / Ant. im 2019 MCTD1205-3006 Ant. pol. : VERTICAL Dis. / Ant. W 2019 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit FCC 1SE PK U-NII-3 Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Eav. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1lac VHTSO S77SMHz Tx Mode Test Mode 1lac VHTSO S77SMHz Tx HMode
Ant.  Ceble mp  Emissien Ant. Ceble mp  Emissien
No. Freq. Factor Loss Reading factor Level Limits Margin Rewark No. Freg. Factor Loss Reading factor Level Limits Margin Rewack
(MHz)  (dB/m) (dBE]  (dBuV) (dB)  (dBuV/m) (dBuV/m)  [dB) (MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuV/m) (dBu¥/m)  [dEB)
1 §775.00 35.02 1.5 T7.56 54.24 79,89 - ——ome Peak 1 5775.00 35.02  1.55 85.2z  54.24  87.55 - —————o Peak

Remsrks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.

The emission levels that are 208B below the official
limit are not reported.

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 117
Level (dBuVin

1

File:

021 Reportiiequn'A1Z2103142R21A122103142R2-WIFISG-band4.EM6 (128)
Date: 2021.05.07

110]

90|

S“MM

30

10

“s000 8400. 10800. 13200. 15600. 18000

Frequency {MHz)

Zite no. im Cherber Data no.

Dis. / knt. 3m 2019 MCTD1208-3006 Ant. pol. : HORIZONTAL

Limit : FCC 1SE PK U-NII-3

Env., / Ins. 23.47C/52.9% Engineer Lynn

Test Mode ilac VHTEO S77SHHz Tx HMode

Data: 119 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128)

Jzolevel (BuVim) Date: 2021-05.07
110
90

S = e e e e

WM

FCC 15E PK U-NIL3 |

30,
10
6000 8400, 10800, 13200. 15600, 18000
Frequency (MHz)
Site no. 3w Charber Data no. H
Dis. / Ant. 3m 2019 NCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn
Test Mode 1lac VHTSO S577SMHz Tx Mode

Data: 118

1

Level (dBuVim)

File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
Date: 2021.05.07

110

90

50|
2
30
10
“s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz)
%ite no. im Chember Data no.
Dis. / knt. : 3m 2013 KCTD120S-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode llac VHTEO S77SMHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11550.00 38.30  2.46 22.48  34.40 28.85 54.00 25.15  Average
2 11550.00 38.30 2.46 34.56  34.40  40.92 74.00 33.08  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

Data: 120

1zplevel [Buvim)

-lwp factor.
The emission levels that are 20dB below the
limit are not reported.

official

File: F:2021 ReportiJiequn'A1Z22103142R2\A 122103 142R2-WIFI5G-band4.EM6 (128)
Date: 2021-05-07

110)

90

o1 A 1

FCC 15E PK U-NIL3 |

1 _ S | FACHsEAV|
50,
7
30,
10
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. H
Dis. / Ant. 3m 2019 NCTD120S-3006 Ant. pol. : VERTICAL
Limic FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Enginser Lynn
Test Mode 1lac VHTSO S577SMHz Tx Mode
Ant.  Ceble imp  Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) {dB/ 1) 1dB) (dBuv) (dB) {dBuW/m) (dBul/m} (dB)
1 11550.00 38.30  2.46 22.43  34.40  25.85 54.00 25.15  Average
2 11550.00 38.30 .46 34.93  34.40  41.29 74.00 32.71  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dE below the official

limit are not reported.

Audix Technology (Shen

zhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 121

File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)

Data: 122 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
zgLevel (dBuVir Date: 2021-05-31 1zoLevel (4BuVim) Date: 2021-05-31
110] 110
90| 90

50 50|
2
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. : %ite no. im Chember Data no. :
Dis. / knt. 3m 2019 MCTD1208-3006 int. pol. : VERTICAL Dis. / int. 3m 2019 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env., / Ins. 23.47C/52.9% Engineer : Lynn Env., / Ins. 23.47C/52.9% Enginser Lynn
Test Mode ilac VHT40 S75SMHz Tx Mode Test Mode ilac VHT40 S75SMHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dE)  (dBuV) (dB)  (dEu¥/m) (dBuV/m)  (dE)
1 11510.00 38.30  2.45 28.46  34.40 34.81 54.00 19.18  iverage
2 11510.00 38.30 2.45 35.44  34.40  41.79 74.00 32.21  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 123 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 124 File: F:2021 ReportiJiequn'A122103142R2'\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-31 120L8vel (4BuVim) Date: 2021-05.31
110 110
90 90|

S = e e e e

FCC 15E PK U-NIL3 |

o1 A 1

FCC 15E PK U-NIL3 |

1l __ _ FOC 15E AV |
50WMM 50 T
30| 30
10| 10|
6000 8400, 10800, 13200. 15600. 18000 6000 8400. 10800, 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chaxber Data na. Site no. 3m Chamber Data na.
Dis. / Ant. sm 2019 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : Gm 2019 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit : FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer Lynn Env. / Ins. 23.47C/52.9% Enginser Lynn
Test Hode ilac VHT40 S575SMHz Tx HMode Test Hode 1lac VHT40 5755MHz Tx Mode
Ant.  Cable imp  Emission
No. Freg. Factor Loss Reading factor Level  Limits Margin Remark
(MHz)  (dB/m) (dBE]  (dBuv) (dB)  (dBuW/m) (dBuV/m)  (dB}
1 11510.00 38.30 2.45  28.76  34.40 35.11  54.00 15.80  Average
2 11510.00 38.30 .45  35.70 34.40 42.05  74.00 31.85 Pesk

Remarks: 1.

Ewission Level=
—hwp factor.
The emission levels that are 20dB below the
limit are not reported.

Antenna Factor + Cable Loss + Reading

official

Audix Technology (Shen

zhen) Co., Ltd.
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 125

File: F:12021 ReportiJiequn'A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)

Data: 126 File: F:12021 Reportiiequn'\A1Z2103142R2\A1Z2103142R2-WIFISG-band4.EM6 (128)
zgLevel (dBuVir Date: 2021-05-31 1zoLevel (4BuVim) Date: 2021-05-31
110] 110
90| 90

” M 50 2
30 30
10 10
“s000 8400. 10800. 13200. 15600. 18000 “s000 8400. 10800. 13200. 15600. 18000
Frequency {MHz) Frequency {MHz)
Zite no. im Cherber Data no. %ite no. im Chember Data no.
Dis. / hnt. 3m 2018 MCTD120S-3006 Ant. pol. : HORIZONTAL Dis. / hnt. 3m 2019 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Limit FCC 1SE PK U-NII-3
Env. / Ins. 23.47C/52.9% Engineer : Lynn Env. / Ins. 23.47C/52.9% Engineer Lynn
Test Mode ilac VHT40 S755MHz Tx Mode Test Mode llac VHT40 S755MHz Tx Mode
nt.  Cable imp  Emission
No Freq. Factor Loss Reading factor Level Limits Margin Remark
(MEz)  (dB/m) (dE]  (dBuV) (dB)  (dBu¥/m) (dBu¥V/m)  [dE)
1 11590.00 38.30 2.48 28.95  34.40 35.33 54.00 16.67  Average
2 11590.00 38.30 2.48 36.44  34.40  42.82 74.00 31.18  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 127 File: F:2021 ReportUiequn'A122103142R2'A122103142R2-WIFI5G-band4.EM6 (128) Data: 128 File: F:2021 ReportiJiequn'A122103142R2'\A122103142R2-WIFI5G-band4.EM6 (128)
1zgleve! (BuVIm) Date: 2021-05-31 120L8vel (4BuVim) Date: 2021-05.31
110 110
90 90|

S = e e e e

FCC 15E PK U-NIL3 |

o1 A 1

FCC 15E PK U-NIL3 |

_ _ FOC 15E AV |
50MM 50 7
30 30
10 10
5000 8400, 10800, 13200, 15600, 18000 5000 8100, 10800, 13200, 15600, 18000
Frequency (WHz) Frequency (WHz)
Site no. 3w Charber Data no. H Site no. 3m Chamber Data no. H
Dis. / Ant. 3m 2019 NCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2019 NCTD120S-3006 Ant. pol. : VERTICAL
Limic FCC 1SE PK U-NII-3 Limic t FGC ISE PK U-NII-3
Env. / Ins. : 23.47C/52.8% Engineer : Lynn Env. / Ims. : 23.47C/52.3% Engineer : Lynn
Test Mode 1lac VHT#40 S57S9SMHz Tx Mode Test Mode 1lac VHT40 S5795MHz Tx Mode
int.  Ceble Amp  Emission
Wo. Frem. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m)  {dB) {aBuv) (dB)  (dBuV/m) (dBu¥/m) (dB}
111590.00 38.30 2.48  28.83 34.40 35.21  54.00  18.79  lverage
2 11580.00 38.30 .48  35.60 34.40 41.85  74.00  32.0¢  Peak

Remarks: 1.

Ewission Level=
—hwp factor.
The emission levels that are 20dB below the
limit are not reported.

Antenna Factor + Cable Loss + Reading

official

Audix Technology (Shen

zhen) Co., Ltd.
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74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: A2HCT201

5. BAND EDGE COMPLIANCE TEST

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1. PXA Signal Analyzer Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
2. Horn Antenna ETC MCTD 1209 | DRH15F03006 | Jul.30,20 | 1 Year
3. Amplifier HP 8449B 3008A02495 | Apr.07,21 | 1 Year
4. RF Cable HUBER+SUHNER|SUCOFLEX-106] 505238/6 Apr.07,21 | 1 Year
5.2.Limit

For transmitters operating in the band 5150-5250 MHz, all emissions outside the band 5150-5250
MHz shall not exceed -27 dBm/MHz e.i.r.p.

For transmitters operating in the 5.725-5.85 GHz band:All emissions shall be limited to a level of
—27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10
dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the band
edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and
from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge..

5.3.Test Procedure

1. The EUT is placed on a turntable, which is 1.5m above the ground plane and worked at highest
radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission

level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:
(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

5. Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the final compare with limit.

5.4.Test Results
Pass (The testing data was attached in the next pages.)
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AUDIX )}

FCC ID: A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

U-NII-1 Band:
M/N: CT9C08

Data: 1 File: F:12021 ReportiJiequn'A122103142R2\A 122103142R2-WIFI5G-band1 fcc.EM6 (128) Data: 2 File: F:12021 ReportiJiequn'A122103142R2\A122103142R2-WIFI5G-band1 fcc.EM6 (128)
Joplevel (dBuVim) Date: 2021-05-11 1opLevel (BuVim) Date: 2021-05-11
110 110]

2
90 90|
70 70,
1

50 50|

30 30,

10 10

4500 4642, 4784. 4926. 5068. 5210 4500 4642, 4784. 4926. 5068. 5210
Frequency {MHz) Frequency {MHz)

Site no. 3m Charber Data no. 1 Site no. 3m Chamber Data no. z

Dis. / knt. 3w 2020 MCTD1209-3006 ant. pol. : HORTZONTAL Dis. / Ant. 3m 2020 MCTD1209-30086 Ant. pol. : VERTICAL

Limit FCC 1SE PK U-NII-1 Limit FCC 1SE PK U-NII-1

Eav. / Ins. 23.2¥C/52.5% Engineer Lynn Eav. / Ins. 23.2¥C/52.5% Enginser Lynn

EUT EUT

Power rating : RC1Z0V/60HZ Power rating : AC1Z0V/60HZ

Test Mode 1la S180HMZ TX Test Mode 1la S180HMZ TX

nt.  Cable Emission nt.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark No. Freq. Factor Loss  Reading  Level Limits Margin Remark
(MHz) (dB/m] (dB)  (dBuV)  (dEuW/m) (dBuV/ml (dE] (MHz] (dB/m) (dB)  (dBuV)  (dBu¥/m) (dBuV/m) (dB)

1 5150.000 32.98  1.43 52.68 57.61 74.00  16.39 Peak 1 5150.000 32.98  1.43 50.77 55.70 74.00  18.30 Peak
2 5182.310 33.02  1.43 98.21  103.16 - - Peak 2 s5183.020 33.02  1.43 87.80 92.77  ——-——— - - Peak

Emission Level= Antenna Facter + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
z

The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1.
z

Data: 3 2021 ReportiJiequniA172103142R2/A 122103142R2.WIFI5G-band1 fcc. EM6 (128) Data: 4 File: F:2021 ReportiJiequn\A172103142R2\A1Z2103 142R2-WIFI5G-band1 Tcc.EM6 (128)
' Date: 2021-05-11 {apLevel (BUVIm) Date: 2021-05-11
110 110]

2

90 5 90|

70 70|

50, 1 50 1

30 30|

10 10

4500 4642, 84, 4926. 5068. 5210 4500 4642, 4. 4926, 5068, 5210
Frequency (MHz) Frequency (MHz)

Site no. 3m Chamber Data no. 3 Site no. am Chamioer Data no. 4

Dis. / Ant. 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. im 2020 MCTD1Z09-3006 Ant. pol. : HORTZONTAL

Limit FCC 1SE AV Limit FCC 15E AV

Env. / Ins. 3.2%C/52.5% Engineer Lynn Env. / Ins. 3.27C/52.5% Engineer Lynn

EUT EUT

Power rating : AC1Z0V/60HZ Power rating : AC1ZOV/60HZ

Test Mode ila S1S50HMz TX Test Mode ila S180HMz TX

Ant.  Ceble Emission Ant.  Cable Emission
No. Freq. Factor Loss Reading Level Limits Mergin Remark No. Freq. Factor Loss Reading Level Limits Mergin Remack
(MHz) (dB/m) {dB)  {(dBuV)  (dBu¥/m) (dBuV/m) (dB} (MHz) (dB/m) (dB}  (dBuV)  [dBuV/m) (dBuV/m) {dB)

1 5150.000 32.98  1.43 35.21 44.1% 54.00 9.86 Average 1 5150.000 32.95  1.43 40.02 44.95 54.00 9.08 Average
z 5182.310 33.0¢  1.43 78.83 83.80 - - - Lverage z 5181.600 33.0¢  1.43 88.18 L R - Lverage

Remarks: 1. Emission Lewel= intenmna Factor + Cable Loss + Reading.
The emission levels that are 20dE below the official

limit are not reported.

Remarks: 1. Emission Lewel= Antenmna Factor + Cable Loss + Reading.
The emission levels that are z0dE below the official

limit are not reported.
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